Report No.SH16060006 W02

FCC RF TEST REPORT

Issued to
Shanghai Rising Digital Co.,Ltd.

For

SECD-3I5A-02 display screen

Model Name : SECD-315A-02

Trade Name : RISING

Brand Name : RISING

Standard : 47 CFR Part 2
47 CFR Part 22 Subpart H
47 CFR Part 24 Subpart E
47 CFR Part 27

FCCID : 2f/\\JONSECD-315A-O2

Test date . /1202016 to Jul.28.2016
Issue date 7« Jul.30,2016

| by
Slihqghai Skylabsf'

: 5 K \
Tested by ‘ﬂ/ [ {H 7“%%e1 Approved by ! Review by ><1\6«9 M&q WQ/"

The report refers only to the sample tested and does not apply to the bulk. This report is issued in confidence to the client and it will be strictly treated as such by the
Shanghai Skylabs Co., Lid. It may not be reproduced rather in its entirety or in part and it may not be used for adverting. The client to whom the report is issued may,
however, show or send it .or a certified copy there of prepared by the Shanghai Skylabs Co., Lid to his customer. Supplier or others persons directly concerned.
Shanghai Skylabs Co., Lid will not, without the consent of the client enter into any discussion of correspondence with any third party concerning the contents of the

report. In the event of the improper use of the report, Shanghai Skylabs Co., Ltd reserves the rights to withdraw it and to adopt any other remedies which may be
appropriate.
Shanghai Skylabs Co..Ltd. Email: service@skylabs.cn

Floor3. Building 1. NO.1399.Jiang Yue Rd. Minhang District Shanghai. China Web site: http://www.skylabs.cn



J Report No.SH16060006\W02

DIRECTORY
(1o o ToT oL I ol 0] g F= LA (o] o SRS 4
1.1 N o] 0] [T T o | USSP 4
1.2 IMEANUTACTUTET ...ttt et et e s e s b e e sbeeseeereesbeeneesneeteaneenrens 4
1.3 DeSCrIPLION OF EUT ...t sttt et re e ae e ereas 4
Facilities and ACCIEAITATIONS. ........coiiiiie ettt et e reesbeeneenreas 6
14 TESE FACTILY ...ttt bbbt 6
1.5 Environmental CONGITIONS ........ccooiiiiiiieiiiie e 6
1.6 MeasuremMeNt UNCEIAINTY .......c.ccviieiieieie e esie e se e e et e s sra e e sre e e e ssaesaeeneenreas 6
1.7 List Of EQUIPMENTS USE.......oiuieiiiieiieiie ettt st nneas 7
Test Standards anNd RESUITS..........ooiiiiiiee ettt ste e sreeneesneenneens 8
=T (=T U1 USSR 9
1.8 CondUCtEd OULPUL POWET ..ottt s re e anes 9
1.9 Occupied BandWidth...........cooveiiie e 33
1.10 Peak-t0-AVEIage RO .......cciiiiiie et ae e 61
1.11 FreqUENCY STADTTILY .....ccveiieiieece et esre e anaenne e 64
1.12 Conducted Out of Band EMISSIONS .......ccviiieiiiieiieie et enee e 68
1.13 2T 0T I o o= ST S 74
1.14 Transmitter Radiated POwWer (EIRP/ERP) .......ccooiiiiiiiiiiiieece e 97
1.15 Radiated Out of Band EMISSIONS ........coouiiiriiiiiiieiieeie ettt 107
ANNEX PROTOS OF TNE BEUT ..ot ettt nreas 130

Page 2 of 132



Report No.SH16060006\W02

Change History

Issue

Date

Reason for change

1.0

Jul.30,2016

First edition

Page 3 of 132



J Report No.SH16060006\W02

General Information

1.1  Applicant

Shanghai Rising Digital Co.,Ltd.
No 318 ,Chuanda Road , Pudong New District, Shanghai,China

1.2 Manufacturer
Shanghai Rising Digital Co.,Ltd.

No 318 ,Chuanda Road , Pudong New District, Shanghai,China

1.3 Description of EUT

EUTTYPe oo . SECD-3I5A-02 display screen
Brand Name.........cccccceeuvennne. : RISING

Trade Name ........cccoevverenen. . RISING

Model Name........ccccccevuenene . SECD-3I5A-02

Hardware Version................. : V109

Software Version .................. . V1318

Antenna type.................. . PCB and GPS antenna
Antenna gain................... PCB 1.5dBi

Frequency Range.........c......... GSM 850MHz:

Tx: 824.20-848.80 MHz (at intervals of 200kHz);
Rx: 869.20-893.80 MHz (at intervals of 200kHz)
GSM 1900MHz

Tx: 1850.20-1909.80 MHz (at intervals of 200kHz);
Rx: 1930.20-1989.80 MHz (at intervals of 200kHz)
WCDMA Band 11

Tx: 1852.4 - 1907.6MHz (at intervals of 200kHz);
Rx: 1932.4 - 1987.6MHz (at intervals of 200kHz)
WCDMA Band 1V

Tx: 1712.4 - 1752.6 MHz (at intervals of 200kHz);
Rx: 2112.4 - 2152.6 MHz (at intervals of 200kHz)
WCDMA Band V

Tx: 826.4 - 846.6MHz (at intervals of 200kHz);
Rx: 871.4 - 891.6MHz (at intervals of 200kHz)

LTE Band 2
TX: 1852.5 ~1907.5 MHz
RX: 1932.5 ~ 1987.5 MHz
LTE Band 4
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TX:1712.5~1752.5 MHz
RX: 2112.5 ~ 2152.5 MHz
LTE Band 5
TX: 826.5 ~ 846.5 MHz
RX: 871.5 ~891.5 MHz
LTE Band 12
TX:699.7 ~715.3 MHz
RX: 729.7~ 745.3MHz
LTE Band 17
TX:706.5~713.5 MHz;
RX:736.5 ~743.5 MHz
Bandwidth ...........coeevevneenne . Band 2: 1.4MHz / 3MHz / 5SMHz / 10MHz / 15MHz / 20MHz
Band 4: 1.4MHz / 3MHz / 5SMHz / 10MHz / 15MHz / 20MHz
Band 5: 1.4MHz / 3MHz / 5SMHz / 10MHz
Band 12: 1.4MHz / 3MHz / 5MHz / 10MHz
Band 17: 5MHz / 10MHz

Modulation Type ........ccc....... : QPSK,16QAM
POWET ..o . DC 24v
NOTE:

(1) For a more detailed description, please refer to Specification or User’s Manual supplied by the
applicant and/or manufacturer.
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Facilities and Accreditations

1.4 Test Facility

Shanghai Skylabs Co., Ltd. is a third party testing organization accredited by China National
Accreditation Service for Conformity Assessment (CNAS) according to ISO/IEC 17025. FCC
listed: 196218, IC listed: 21609.

The accreditation certificate number is L6644. A 9*6*6(m) fully anechoic chamber was used
for the radiated spurious emissions test.

1.5 Environmental Conditions

Ambient temperature: 20~25°C
Relative humidity: 40~60%
Atmosphere pressure: 86-102kPa

1.6 Measurement Uncertainty

The uncertainty is calculated using the methods suggested in the "Guide to the Expression of
Uncertainty in Measurement™ (GUM) published by 1SO.

Uncertainty of Conducted Emission: +1.76dB

Uncertainty of Radiated Emission: +3.16dB
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1.7 List of Equipments Used
— . Cal.
Description Manufacturer Model Serial No. Cal. Date Due
System Simulator R&S CMW500 100830 2015.9.22 | 1lyear
Spectrum Analyzer Rohde&Schwarz FSU26 200880 2016.6.17 | lyear
Spectrum Analyzer Agilent N9020A MY55320135 | 2016.2.25 | 1lyear
Power Splitter Weinschel 1506A NW521 (n.a.) (n.a.)
Power Splitter Mini-Circuits | ZFRSC-183-S+ 765001016 (n.a.) (n.a.)
Attenuator 1 Mini-Circuits 10dB (n.a.) (n.a.) (n.a.)
Attenuator 2 Resnet 10dB (n.a.) (n.a.) (n.a.)
Attenuator 3 Resnet 3dB (n.a.) (n.a.) (n.a.)
DC/AC Power supplier NF ES2000S 9087735 2015.10.17 | lyear
YinHe
Temperature Chamber Experimental HL4003T (n.a.) 2015.9.20 | 1year
Equip.
Full/Half-Anechoic CHENGYU | 9.2x6.25x6.15m SAR 2016.04.11 | 3year
Chamber
Signal Generator Rohde&Schwarz SMF100A 101935 2015.9.22 | 1lyear
Broadband Trilog Antenna Schwarzbeck VULB 9163 9163-561 2016.07.25 | 2year
Substlt-utlon Broadband Schwarzbeck VULB 9163 9163-572 2016.07.25 | 2year
Trilog Antenna
Broadband Horn Antenna Schwarzbeck BBHA 9120D 9120D-1033 | 2016.07.25 | 2year
Substitution Broadband
Schwarzbeck BBHA 9120D 9120D-1034 2016.07.25 | 2year
Horn Antenna
Broadband Horn Antenna Schwarzbeck BBHA 9170 BBHA91970171 | 2015.9.22 | 2year
Substitution Broadband
Schwarzbeck BBHA 9170 BBHA91970208 | 2015.9.22 2year
Horn Antenna
Test Antenna-Loop Rohde&Schwarz HFH2-Z2 860004/001 2015.9.22 2year
RF Cable (n.a) 0-25GHz (n.a.) (n.a) (n.a)

NOTE:

Equipments listed above have been calibrated and are in the period of validation.
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Test Standards and Results
The objective of the report is to perform testing according to 47 CFR Part 2, Part 22, Part 24 and Part
27 for the EUT FCC ID Certification:

No. Identity Document Title

Frequency Allocations and Radio Treaty Matters; General Rules and
Regulations

2 | 47 CFR Part 22 | Public Mobile Services

3 | 47 CFR Part 24 | Personal Communications Services

47 CFR Part 27 | Miscellaneous Wireless Communications Services

1 | 47CFRPart?2

Test detailed items/section required by FCC rules and results are as below:

No. FCC Rules Description Result
1 2.1046 Conducted Output Power PASS
2.1049

22.917(b)

2 24.238(b) Occupied Bandwidth PASS

27.53(h)(3)

27.53(m)(6)
2.1055
3 2421222 Frequency Stability PASS
27.54
24.232(d)
27.50(d)(5)
2.1051
22.917(a)
24.238(a)
27.53(h)
2.1051
22.917(a)

6 24.238(a) Band Edge PASS
27.53(h)
27.53(m)

2.1046
22.913(2)(2) Transmitter Radiated Power

7 24.232(c) (EIPR/ERP) PASS

27.50(c)(10)

27.50(d)(4)

2.1053
22.917(a)
24.238(a)

27.53(h)

Peak-to-Average Ratio PASS

Conducted Out of Band Emissions PASS

Radiated Out of Band Emissions PASS

Page 8 of 132



B

Report No.SH16060006\W02

Test Result

1.8 Conducted Output Power

1.8.1 Requirement

According to FCC section 2.1046(a), for transmitters other than single sideband, independent sideband
and controlled carrier radiotelephone, power output shall be measured at the RF output terminals when
the transmitter is adjusted in accordance with the tune-up procedure to give the values of current and

voltage on the circuit elements specified in FCC section 2.1033(c)(8).

1.8.2 Test Description

System
Simulator

Attenuator 1

Power Meter

Spectrum
Analyzer

Attenuator 2

Power
Splitter

EUT

The EUT, which is powered by battery, is coupled to the Spectrum Analyzer (SA) and the System
Simulator (SS) with Attenuators through the Power Splitter; the RF load attached to the EUT antenna
terminal is 500hm; the path loss as the factories calibrated to correct the reading. The EUT is
commanded by the SS to operate at the maximum output power. A call is established between the EUT

and the SS.
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1.8.3 Test Result

LTE Band 2
Average Tune up
BW Ch Freg. Mode oL _RB oL MPR power Power
(MHz) (MHz) Allocation RB (dBm) tolerant
Offset
1 0 0 21.98 22.5+1
1 49 0 22.00 22.5+1
1 99 0 22.05 22.5+1
QPSK 50 0 1 20.91 21.5+1
50 24 1 20.94 21.5+1
50 49 1 20.93 21.5+1
100 0 1 20.88 21.5+1
18700 | 1860.0 1 0 1 20.76 21541
1 49 1 20.85 21.5+1
1 99 1 20.86 21.5+1
16QAM 50 0 2 20.56 21.5+1
50 24 2 20.59 21.5+1
50 49 2 20.56 21.5+1
100 0 2 20.89 21.5+1
1 0 0 22.00 21.5+1
1 49 0 22.06 21.5+1
1 99 0 22.10 21.5+1
QPSK 50 0 1 20.89 21.5+1
50 24 1 20.88 21.5+1
50 49 1 21.02 21.5+1
100 0 1 20.87 21.5+1
20MHz | 18900 | 1880.0 1 0 1 5146 515:1
1 49 1 21.45 21.5+1
1 99 1 21.52 21.5+1
16QAM 50 0 2 20.69 21.5+1
50 24 2 20.86 21.5+1
50 49 2 20.87 21.5+1
100 0 2 21.91 21.5+1
1 0 0 22.06 21.5+1
1 49 0 22.00 21.5+1
1 99 0 21.75 21.5+1
QPSK 50 0 1 20.86 21.5+1
50 24 1 20.85 21.5+1
50 49 1 20.88 21.5+1
100 0 1 20.85 21.5+1
19100 | 1900.0 1 0 1 21.28 21541
1 49 1 21.15 21.5+1
1 99 1 21.04 21.5+1
16QAM 50 0 2 20.98 21.5+1
50 24 2 20.95 21.5+1
50 49 2 20.89 21.5+1
100 0 2 20.63 21.5+1
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BW Freq. UL RB| UL Average | Tuneup
(MHz) Ch (MHz) Mode | Ajjocation | RB MPR power Power
Offset (dBm) tolerant

1 0 0 21.75 22.5+1

1 37 0 21.76 22.5+1

1 74 0 21.79 22.5+1

QPSK 36 0 1 20.77 21.5+1

36 16 1 20.75 21.5+1

36 35 1 20.76 21.5+1

75 0 1 20.64 21.5+1

18675 | 18575 1 0 1 21.42 21.3:1
1 37 1 21.45 21.3+1

1 74 1 21.50 21.3+1

16QAM 36 0 2 20.87 21.3+1

36 16 2 20.86 21.3+1

36 35 2 20.89 21.3+1

75 0 2 20.68 21.3+1

1 0 0 21.64 21.3+1

1 37 0 21.70 21.3+1

1 74 0 21.73 21.3+1

QPSK 36 0 1 20.80 21.3+1

36 16 1 20.79 21.3+1

36 35 1 20.81 21.3+1

75 0 1 20.65 21.3+1

15MHz | 18900 1880.0 1 0 1 21.36 21.3+1
1 37 1 21.31 21.3+1

1 74 1 21.27 21.3+1

16QAM 36 0 2 20.86 21.3+1

36 16 2 20.89 21.3+1

36 35 2 20.89 21.3+1

75 0 2 20.77 21.3+1

1 0 0 21.76 21.3+1

1 37 0 21.71 21.3+1

1 74 0 21.62 21.3+1

QPSK 36 0 1 20.85 21.3%1

36 16 1 20.87 21.3+1

36 35 1 20.88 21.3+1

75 0 1 20.83 21.3+1

19125 1 19025 1 0 1 20.76 20.31
1 37 1 20.65 20.3+1

1 74 1 20.48 20.3+1

16QAM 36 0 2 20.16 20.3+1

36 16 2 20.18 20.3+1

36 35 2 20.15 20.3+1

75 0 2 20.82 20.3+1
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Average Tune up

BW Ch F1ed: | Mode oL _RB oL MPR powegr Power
(MHz) (MHz) Allocation RB

Affeat (dBm) tolerant

1 0 0 21.95 22.5+1

1 24 0 21.99 22.5+1

1 49 0 22.02 22.5+1

QPSK 25 0 1 20.92 21.3+1

25 12 1 20.95 21.3+1

25 24 1 20.93 21.3+1

50 0 1 20.81 21.3+1

18650 | 1855 1 0 1 20.54 21.3<1

1 24 1 20.56 21.3+1

1 49 1 20.66 21.3+1

16QAM 25 0 2 20.46 21.3+1

25 12 2 20.43 21.3+1

25 24 2 20.48 21.3+1

50 0 2 20.88 21.3+1

1 0 0 21.79 21.3+1

1 24 0 21.93 21.3+1

1 49 0 21.93 21.3+1

QPSK 25 0 1 20.89 21.3+1

25 12 1 20.88 21.3+1

25 24 1 21.01 21.3+1

50 0 1 20.81 21.3+1

10MHz | 18900 | 1880.0 1 0 1 2058 20 321

1 24 1 20.60 20.3+1

1 49 1 20.64 20.3+1

16QAM 25 0 2 20.15 20.3+1

25 12 2 20.19 20.3+1

25 24 2 20.27 20.3+1

50 0 2 20.86 20.3+1

1 0 0 21.99 21.3+1

1 24 0 21.86 21.3+1

1 49 0 21.61 21.3+1

QPSK 25 0 1 20.95 21.3+1

25 12 1 20.96 21.3+1

25 24 1 20.96 21.3+1

50 0 1 20.76 21.3+1

19150 | 1305 1 0 1 21.64 21.3<1

1 24 1 21.35 21.3+1

1 49 1 21.16 21.3+1

16QAM 25 0 2 20.54 21.3+1

25 12 2 20.65 21.3+1

25 24 2 20.45 21.3+1

50 0 2 20.87 21.3+1
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Average Tune up

BW Ch F1ed: | Mode oL _RB oL MPR powegr Power

(MHz) (MHz) Allocation RB tolerant
Offset (=0

1 0 0 21.98 22.5+1

1 12 0 21.99 22.5+1

1 24 0 22.10 22.5+1

QPSK 12 0 1 20.94 21.3+1

12 6 1 20.95 21.3+1

12 11 1 20.93 21.3+1

25 0 1 20.93 21.3+1

18625 | 18525 1 0 1 20.98 21.3<1

1 12 1 21.03 21.3+1

1 24 1 21.06 21.3+1

16QAM 12 0 2 20.78 21.3+1

12 6 2 20.76 21.3+1

12 11 2 20.78 21.3+1

25 0 2 20.82 21.3+1

1 0 0 21.64 21.3+1

1 12 0 21.68 21.3+1

1 24 0 21.80 21.3+1

QPSK 12 0 1 20.94 21.3+1

12 6 1 20.96 21.3+1

12 11 1 20.93 21.3+1

25 0 1 20.88 21.3+1

5MHz | 18900 | 1880.0 1 0 1 2091 21 321

1 12 1 20.99 21.3+1

1 24 1 21.00 21.3+1

16QAM 12 0 2 20.56 21.3+1

12 6 2 20.59 21.3+1

12 11 2 20.58 21.3+1

25 0 2 20.94 21.3+1

1 0 0 21.91 21.3+1

1 12 0 21.84 21.3+1

1 24 0 21.66 21.3+1

QPSK 12 0 1 20.97 21.3+1

12 6 1 20.96 21.3+1

12 11 1 20.93 21.3+1

25 0 1 20.88 21.3+1

19175 | 1907.5 1 0 1 20.52 21.3+1

1 12 1 20.46 21.3+1

1 24 1 20.44 21.3+1

16QAM 12 0 2 20.75 21.3+1

12 6 2 20.56 21.3+1

12 11 2 20.69 21.3+1

25 0 2 20.40 21.3+1
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BW Freq. UL RB| UL Average | Tuneup
(MHz) Ch (MHz) Mode | Ajjocation | RB MPR power Power
Offset (dBm) tolerant

1 0 0 21.93 225+1

1 7 0 21.96 225+1

1 14 0 21.90 225+1

QPSK 8 0 1 20.98 21.3+1

8 4 1 20.95 21341

8 7 1 20.96 21.3+1

15 0 1 20.91 21341

18625 | 18525 1 0 1 2051 21.3+1
1 7 1 2053 21.3+1

1 14 1 20.56 21.3+1

160AM 8 0 2 20.87 21.3+1

8 4 2 2053 21.3+1

8 7 2 20.72 21.3+1

15 0 2 20.93 21.3+1

1 0 0 21.88 21341

1 7 0 21.89 21341

1 14 0 21.88 21.3+1

QPSK 8 0 1 20.92 21341

8 2 1 20.96 21341

8 7 1 20.95 21.3+1

15 0 1 21.01 2131

3MHz | 18900 | 1880.0 : : - s e
1 7 1 20.50 2131

1 14 1 20.40 21341

16QAM 8 0 2 20.88 2131

8 4 2 20.98 21341

8 7 2 20.54 21341

15 0 2 20.47 21341

1 0 0 21.78 21341

1 7 0 21.65 21.3+1

1 14 0 21.55 21.3+1

QPSK 8 0 1 20.84 21.3+1

8 4 1 20.83 21.3+1

8 7 1 20.82 21341

15 0 1 20.87 21341

19175 1 19075 1 0 1 21.18 2131
1 7 1 2111 21341

1 14 1 21.16 21341

160AM 8 0 2 20.86 2131

8 4 2 20.88 21.3+1

8 7 2 20.83 21.3+1

15 0 2 20.48 21.3+1
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UL RB | UL Average Tune up

(I\?I\Iilvz) Ch ('I:\;Iﬁé) Mode | Afjocation | RB MPR power Power
Offset (dBm) tolerant

1 0 0 21.85 22.5x1

1 2 0 21.88 22.5+1

1 5 0 21.89 22.5x1

QPSK 3 0 0 21.99 21.3+1
3 1 0 21.95 21.3£1

3 2 0 21.96 21.3£1

6 0 1 20.89 21.3+1

18607 | 1850.7 1 0 1 20.35 21.3+1
1 2 1 20.34 21.3+1

1 5 1 20.36 21.3+1

16QAM 3 0 1 20.86 21.3+1
3 1 1 20.58 21.3x£1

3 2 1 20.49 21.3£1

6 0 2 20.89 21.3x£1

1 0 0 21.97 21.3£1

1 2 0 21.96 21.3£1

1 5 0 21.91 21.3+1

QPSK 3 0 0 22.07 21.3+1
3 1 0 22.03 21.3+1

3 2 0 22.08 21.3x£1

6 0 1 21.00 21.3x£1

1.4MHz | 18900 | 1880.0 1 0 1 5057 21311
1 2 1 20.56 21.3£1

1 5 1 20.59 21.3+1

16QAM 3 0 1 20.74 21.3£1
3 1 1 20.88 21.3+1

3 2 1 20.56 21.3+1

6 0 2 20.85 21.3+1

1 0 0 21.76 21.3+1

1 2 0 21.73 21.3x£1

1 5 0 21.78 21.3x£1

QPSK 3 0 0 21.73 21.3+1
3 1 0 21.76 21.3£1

3 2 0 21.74 21.3+1

6 0 1 20.86 21.3+1

19193 | 1909.3 1 0 1 2058 213+1
1 2 1 20.56 21.3+1

1 5 1 20.54 21.3+1

16QAM 3 0 1 20.35 21.3+1
3 1 1 20.39 21.3x£1

3 2 1 20.34 21.3x£1

6 0 2 20.81 21.3£1
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LTE Band 4
Average Tune up
BW Ch Fred: | Mode oL _RB oL MPR powe% Power
(MHz) (MH2z) Allocation RB tolerant
Offset (=0
1 0 0 21.55 21.3+1
1 49 0 21.68 21.3+1
1 99 0 21.89 21.3+1
QPSK 50 0 1 20.68 21.3+1
50 24 1 20.79 21.3+1
50 49 1 20.56 21.3+1
100 0 1 20.31 21.3+1
20050 | 1720.0 1 0 1 20.35 21341
1 49 1 20.49 21.3+1
1 99 1 20.86 21.3+1
16QAM 50 0 2 20.74 21.3+1
50 24 2 20.58 21.3+1
50 49 2 20.49 21.3+1
100 0 2 20.36 21.3+1
1 0 0 21.55 21.3+1
1 49 0 21.69 21.3+1
1 99 0 21.81 21.3+1
QPSK 50 0 1 20.73 21.3+1
50 24 1 20.75 21.3+1
50 49 1 20.74 21.3+1
100 0 1 20.73 21.3+1
20MHz | 20175 | 17325 1 0 1 2088 21 331
1 49 1 20.96 21.3+1
1 99 1 21.09 21.3+1
16QAM 50 0 2 20.68 21.3+1
50 24 2 20.86 21.3+1
50 49 2 20.87 21.3+1
100 0 2 20.76 21.3+1
1 0 0 21.94 21.3+1
1 49 0 21.88 21.3+1
1 99 0 21.62 21.3+1
QPSK 50 0 1 20.33 21.3+1
50 24 1 20.43 21.3+1
50 49 1 20.36 21.3+1
100 0 1 20.39 21.3+1
20300 | 1745.0 1 0 1 2131 21341
1 49 1 21.15 21.3+1
1 99 1 20.89 21.3+1
16QAM 50 0 2 20.87 21.3+1
50 24 2 20.86 21.3+1
50 49 2 20.84 21.3+1
100 0 2 20.51 21.3+1
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Tune up

BW Ch F1ed: | Mode oL _RB oL MPR A;,\f\,rvae%e Power

(MHz) (MH2z) Allocation RB tolerant
Offset (dBm)

1 0 0 21.55 21.3t1

1 37 0 21.56 21.3+1

1 74 0 21.76 21.3x1

QPSK 36 0 1 20.37 21.3+1

36 16 1 20.36 21.3+1

36 35 1 20.39 21.3+1

75 0 1 20.87 21.3+1

20025 | 17175 1 0 1 20.76 21381

37 1 20.55 21.3+1

1 74 1 20.42 21.3+1

16QAM 36 0 2 20.56 21.3+1

36 16 2 20.78 21.3+1

36 35 2 20.59 21.3+1

75 0 2 20.45 21.3+1

1 0 0 21.68 21.3+1

1 37 0 21.78 21.3+1

74 0 21.95 21.3+1

QPSK 36 0 1 20.67 21.3+1

36 16 1 20.65 21.3+1

36 35 1 20.68 21.3+1

75 0 1 20.75 21.3+1

15MHz | 20175 | 1732.5 1 0 1 20,66 2131

1 37 1 20.74 21.3+1

1 74 1 21.05 21.3+1

16QAM 36 0 2 20.46 21.3+1

36 16 2 20.49 21.3+1

36 35 2 20.48 21.3+1

75 0 2 20.73 21.3+1

0 0 21.78 21.31

1 37 0 21.64 21.3+1

1 74 0 21.59 21.3x1

QPSK 36 0 1 20.50 21.3+1

36 16 1 20.53 21.3+1

36 35 1 20.54 21.3+1

75 0 1 20.42 21.3+1

20325 | 17475 1 0 1 144 21381

37 1 21.36 21.3+1

1 74 1 21.15 21.3+1

16QAM 36 0 2 20.98 21.3+1

36 16 2 20.92 21.3+1

36 35 2 20.95 21.3+1

75 0 2 20.48 21.3+1
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J Report No.SH16060006\W02

BW Freq. UL RB| UL Average | Tuneup
(MHz) Ch (MHz) Mode | Ajjocation | RB MPR power Power
Offset (dBm) tolerant

1 0 0 21.59 21.3+1

1 24 0 21.50 21.3+1

1 49 0 21.42 21.3+1

QPSK 25 0 1 20.42 21.3+1

25 12 1 20.45 21.3+1

25 24 1 20.43 21.3+1

50 0 1 20.55 21.3+1

20000 | 17150 1 0 1 20.71 213:1
1 24 1 20.46 21.3+1

1 49 1 20.88 21.3+1

16QAM 25 0 2 20.66 21.3+1

25 12 2 20.45 21.3+1

25 24 2 20.63 21.3+1

50 0 2 20.50 21.3+1

1 0 0 21.87 21.3+1

1 24 0 21.94 21.3+1

1 49 0 21.88 21.3+1

QPSK 25 0 1 20.95 21.3+1

25 12 1 20.96 21.3+1

25 24 1 20.93 21.3+1

50 0 1 20.82 21.3+1

10MHz | 20175 | 17325 1 0 1 2057 20321
1 24 1 20.66 20.3+1

1 49 1 20.75 20.3+1

16QAM 25 0 2 20.16 20.3+1

25 12 2 20.13 20.3+1

25 24 2 20.11 20.3+1

50 0 2 20.93 20.3+1

1 0 0 21.42 21.3+1

1 24 0 21.55 21.3+1

1 49 0 21.68 21.3+1

QPSK 25 0 1 20.55 21.3+1

25 12 1 20.56 21.3+1

25 24 1 20.58 21.3+1

50 0 1 20.42 21.3+1

20350 | 17500 1 0 1 2114 2131
1 24 1 21.16 21.3+1

1 49 1 21.20 21.3+1

16QAM 25 0 2 20.98 21.3+1

25 12 2 20.95 21.3+1

25 24 2 20.93 21.3+1

50 0 2 20.51 21.3+1

Page 18 of 132



J Report No.SH16060006\W02

BW Freq. UL RB| UL Average | Tuneup
(MHz) Ch (MHz) Mode | Ajjocation | RB MPR power Power
Offset (dBm) tolerant

1 0 0 21.59 21.3+1

1 24 0 21.50 21.3+1

1 49 0 21.42 21.3+1

QPSK 25 0 1 20.42 21.3+1

25 12 1 20.45 21.3+1

25 24 1 20.43 21.3+1

50 0 1 20.55 21.3+1

20000 | 17150 1 0 1 20.71 213:1
1 24 1 20.46 21.3+1

1 49 1 20.88 21.3+1

16QAM 25 0 2 20.66 21.3+1

25 12 2 20.45 21.3+1

25 24 2 20.63 21.3+1

50 0 2 20.50 21.3+1

1 0 0 21.87 21.3+1

1 24 0 21.94 21.3+1

1 49 0 21.88 21.3+1

QPSK 25 0 1 20.95 21.3+1

25 12 1 20.96 21.3+1

25 24 1 20.93 21.3+1

50 0 1 20.82 21.3+1

10MHz | 20175 | 17325 1 0 1 2057 20321
1 24 1 20.66 20.3+1

1 49 1 20.75 20.3+1

16QAM 25 0 2 20.16 20.3+1

25 12 2 20.13 20.3+1

25 24 2 20.11 20.3+1

50 0 2 20.93 20.3+1

1 0 0 21.42 21.3+1

1 24 0 21.55 21.3+1

1 49 0 21.68 21.3+1

QPSK 25 0 1 20.55 21.3+1

25 12 1 20.56 21.3+1

25 24 1 20.58 21.3+1

50 0 1 20.42 21.3+1

20350 | 17500 1 0 1 2114 2131
1 24 1 21.16 21.3+1

1 49 1 21.20 21.3+1

16QAM 25 0 2 20.98 21.3+1

25 12 2 20.95 21.3+1

25 24 2 20.93 21.3+1

50 0 2 20.51 21.3+1
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J Report No.SH16060006\W02

BW Freq. UL RB| UL Average | Tuneup
(MHz) Ch (MHz) Mode | Ajjocation | RB MPR power Power
Offset (dBm) tolerant

1 0 0 21.72 21.3+1

1 12 0 21.68 21.3+1

1 24 0 21.60 21.3+1

QPSK 12 0 1 20.60 21.3+1

12 6 1 20.63 21.3+1

12 11 1 20.65 21.3+1

25 0 1 20.52 21.3+1

20000 | 17150 1 0 1 20.73 21311
1 12 1 20.64 21.3+1

1 24 1 20.55 21.3+1

16QAM 12 0 2 20.35 21.3+1

12 6 2 20.36 21.3+1

12 11 2 20.38 21.3+1

25 0 2 20.59 21.3+1

1 0 0 21.99 21.3+1

1 12 0 21.99 21.3+1

1 24 0 22.03 21.3+1

QPSK 12 0 1 21.07 21.3+1

12 6 1 21.03 21.3+1

12 11 1 20.55 21.3+1

25 0 1 20.93 21.3+1

5MHz | 20175 | 17325 1 0 1 20.61 21.3+1
1 12 1 20.70 21.3+1

1 24 1 20.77 21.3+1

16QAM 12 0 2 20.45 21.3+1

12 6 2 20.48 21.3+1

12 11 2 20.43 21.3+1

25 0 2 20.83 21.3+1

1 0 0 21.40 21.3+1

1 12 0 21.56 21.3+1

1 24 0 21.74 21.3+1

QPSK 12 0 1 20.57 21.3+1

12 6 1 20.56 21.3+1

12 11 1 20.58 21.3+1

25 0 1 20.59 21.3+1

20350 | 17500 1 0 1 20.66 21.3:1
1 12 1 20.78 21.3+1

1 24 1 20.91 21.3+1

16QAM 12 0 2 20.76 21.3+1

12 6 2 20.75 21.3+1

12 11 2 20.77 21.3+1

25 0 2 20.56 21.3+1
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J Report No.SH16060006\W02

BW Freq. UL RB| UL Average Tune up
(MHz) Ch (MHz) Mode | Ajjocation | RB MPR power Power
Offset (dBm) tolerant

1 0 0 21.64 21.3+1

1 7 0 21.53 21.3+1

1 14 0 21.48 21.3+1

QPSK 8 0 1 20.57 21.3+1

8 4 1 20.53 21.3+1

8 7 1 20.58 21.3+1

15 0 1 20.53 21.3+1

19965 | 17115 1 0 1 20.77 21.3+1
1 7 1 20.56 21.3+1

1 14 1 20.42 21.3+1

16QAM 8 0 2 20.48 21.3+1

8 4 2 20.46 21.3+1

8 7 2 20.44 21.3+1

15 0 2 20.53 21.3+1

1 0 0 22.07 21.3+1

1 7 0 22.05 21.3+1

1 14 0 22.02 21.3+1

QPSK 8 0 1 21.03 21.3+1

8 4 1 21.01 21.3+1

8 7 1 20.98 21.3+1

15 0 1 21.02 21.3+1

3MHz | 20175 | 17325 1 0 1 20.74 21321
1 7 1 20.73 21.3+1

1 14 1 20.72 21.3+1

16QAM 8 0 2 20.93 21.3+1

8 4 2 20.96 21.3+1

8 7 2 20.95 21.3+1

15 0 2 20.52 21.3+1

1 0 0 21.46 21.3+1

1 7 0 21.55 21.3+1

1 14 0 21.66 21.3+1

QPSK 8 0 1 20.60 21.3+1

8 4 1 20.00 21.3+1

8 7 1 20.63 21.3+1

15 0 1 20.64 21.3+1

20385 | 17535 1 0 1 21.06 2131
1 7 1 21.11 21.3+1

1 14 1 21.19 21.3+1

16QAM 8 0 2 20.60 21.3+1

8 4 2 20.64 21.3+1

8 7 2 20.63 21.3+1

15 0 2 20.83 21.3+1
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J Report No.SH16060006\W02

BW Freq. UL RB| UL Average Tune up
(MHz) Ch (MHz) Mode | Ajjocation | RB MPR power Power
Offset (dBm) tolerant

1 0 0 21.65 21.3+1

1 2 0 21.63 21.3+1

1 5 0 21.69 21.3+1

QPSK 3 0 0 21.65 21.3+1

3 1 0 21.63 21.3+1

3 2 0 20.69 21.3+1

6 0 1 21.24 21.3+1

19957 | 17107 1 0 1 21.26 21.3+1
1 2 1 21.28 21.3+1

1 5 1 21.15 21.3+1

16QAM 3 0 1 20.46 21.3+1

3 1 1 20.58 21.3+1

3 2 1 20.62 21.3+1

6 0 2 22.21 21.3+1

1 0 0 22.15 21.3+1

1 2 0 22.02 21.3+1

1 5 0 21.94 21.3+1

QPSK 3 0 0 21.93 21.3+1

3 1 0 21.96 21.3+1

3 2 0 21.12 21.3+1

6 0 1 20.78 21.3+1

1.4MHz | 20175 | 17325 1 0 1 20.77 21321
1 2 1 20.74 21.3+1

1 5 1 20.56 21.3+1

16QAM 3 0 1 20.59 21.3+1

3 1 1 20.54 21.3+1

3 2 1 20.68 21.3+1

6 0 2 21.58 21.3+1

1 0 0 21.68 21.3+1

1 2 0 21.80 21.3+1

1 5 0 21.65 21.3+1

QPSK 3 0 0 21.62 21.3+1

3 1 0 21.00 21.3+1

3 2 0 21.65 21.3+1

6 0 1 21.76 21.3+1

20393 | 17543 1 0 1 20,61 2131
1 2 1 20.76 21.3+1

1 5 1 20.44 21.3+1

16QAM 3 0 1 20.75 21.3+1

3 1 1 20.59 21.3+1

3 2 1 20.89 21.3+1

6 0 2 20.74 21.3+1
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J Report No.SH16060006\W02

LTE Band 5:
Average Tune up
SW ol en | T4 | moge | Y- RBOUL MPR powegr Power
(MHz) (MHz) Allocation RB tolerant
Offset (E=h)
1 0 0 22.78 22+1
1 24 0 22.65 22+1
1 49 0 22.48 22+1
QPSK 25 0 1 21.62 22+1
25 12 1 21.63 22+1
25 24 1 21.64 22+1
50 0 1 21.26 22+1
20450 | 829 1 0 1 21.34 21.3+1
1 24 1 21.25 21.3+1
1 49 1 21.02 21.3+1
16QAM 25 0 2 20.76 21.3+1
25 12 2 20.72 21.3+1
25 24 2 20.73 21.3+1
50 0 2 20.35 21.3+1
1 0 0 22.36 22+1
1 24 0 22.46 22+1
1 49 0 22.71 22+1
QPSK 25 0 1 21.29 22+1
25 12 1 21.25 22+1
25 24 1 21.26 22+1
50 0 1 21.30 22+1
10MHz | 20525 | 836.5 1 0 1 21.02 21.3+1
1 24 1 21.15 21.3+1
1 49 1 21.36 21.3+1
16QAM 25 0 2 20.68 21.3+1
25 12 2 20.69 21.3+1
25 24 2 20.65 21.3+1
50 0 2 20.38 21.3+1
1 0 0 22.47 22+1
1 24 0 22.36 22+1
1 49 0 22.27 22+1
QPSK 25 0 1 21.53 22+1
25 12 1 21.56 22+1
25 24 1 21.54 22+1
50 0 1 21.39 22+1
20600 | 844 1 0 1 22.08 21.3t1
1 24 1 21.99 21.3+1
1 49 1 21.92 21.3+1
16QAM 25 0 2 20.85 21.3+1
25 12 2 20.83 21.3+1
25 24 2 20.81 21.3+1
50 0 2 20.43 21.3+1
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J Report No.SH16060006\W02

Average Tune up

BW Ch Fred: | Mode oL _RB oL MPR powe% Power

(MHz) (MHz) Allocation RB tolerant
Offset (=0

1 0 0 22.91 22+1

1 12 0 22.85 22+1

1 24 0 22.70 22+1

QPSK 12 0 1 21.74 22+1

12 6 1 21.76 22+1

12 11 1 21.72 22+1

25 0 1 21.68 22+1

20425 | 8265 1 0 1 21.78 21.3+1

1 12 1 21.75 21.3+1

1 24 1 21.68 21.3+1

16QAM 12 0 2 20.84 21.3+1

12 6 2 20.82 21.3+1

12 11 2 20.83 21.3+1

25 0 2 20.70 21.3+1

1 0 0 22.39 22+1

1 12 0 22.42 22+1

1 24 0 22.57 22+1

QPSK 12 0 1 21.46 22+1

12 6 1 21.45 22+1

12 11 1 21.48 22+1

25 0 1 21.34 22+1

5MHz | 20525 | 836.5 1 0 1 21.59 21321

1 12 1 21.65 21.3+1

1 24 1 21.70 21.3+1

16QAM 12 0 2 20.76 21.3+1

12 6 2 20.72 21.3+1

12 11 2 20.75 21.3+1

25 0 2 20.38 21.3+1

1 0 0 22.69 22+1

1 12 0 22.59 22+1

1 24 0 22.22 22+1

QPSK 12 0 1 21.74 22+1

12 6 1 21.75 22+1

12 11 1 21.76 22+1

25 0 1 21.45 22+1

20625 | 846.5 1 0 1 21.38 21.3+1

1 12 1 21.25 21.3+1

1 24 1 21.18 21.3+1

16QAM 12 0 2 20.78 21.3+1

12 6 2 20.85 21.3+1

12 11 2 20.83 21.3+1

25 0 2 20.62 21.3+1
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J Report No.SH16060006\W02

Average Tune up
BW Ch Fred: | Mode oL _RB oL MPR powe% Power
(MHz) (MHz) Allocation RB tolerant
Offset (EEm)
1 0 0 22.79 22+1
1 7 0 22.78 22+1
1 14 0 22.70 22+1
QPSK 8 0 1 21.73 22+1
8 4 1 21.74 22+1
8 7 1 21.71 22+1
15 0 1 21.70 22+1
20415 | 8255 1 0 1 21.36 2131
1 7 1 21.30 21.3+1
1 14 1 20.98 21.3+1
16QAM 8 0 2 20.62 21.3+1
8 4 2 20.65 21.3+1
8 7 2 20.63 21.3+1
15 0 2 20.71 21.3+1
1 0 0 22.39 22+1
1 7 0 22.45 22+1
1 14 0 22.45 22+1
QPSK 8 0 1 21.40 22+1
8 4 1 21.43 22+1
8 7 1 21.45 22+1
15 0 1 21.33 22+1
3MHz | 20525 836.5 1 0 1 1.09 5131
1 7 1 21.10 21.3+1
1 14 1 21.14 21.3+1
16QAM 8 0 2 20.27 20.3+1
8 4 2 20.23 20.3+1
8 7 2 20.25 20.3+1
15 0 2 20.39 20.3+1
1 0 0 22.32 22+1
1 7 0 22.26 22+1
1 14 0 22.16 22+1
QPSK 8 0 1 21.62 22+1
8 4 1 21.65 22+1
8 7 1 21.65 22+1
15 0 1 21.49 22+1
20635 | 847.5 1 0 1 22.07 213+1
1 7 1 21.98 21.3+1
1 14 1 21.82 21.3+1
16QAM 8 0 2 2058 21.3t1
8 4 2 20.56 21.3+1
8 7 2 20.59 21.3+1
15 0 2 20.63 21.3+1
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J Report No.SH16060006\W02

Average Tune up
BW Ch Fred: | Mode oL _RB oL MPR powe% Power
(MHz) (MHz) Allocation RB tolerant
Offset (EEm)
1 0 0 22.72 22+1
1 2 0 22.70 22+1
1 5 0 22.66 22+1
QPSK 3 0 0 22.85 22+1
3 1 0 22.84 22+1
3 2 0 22.82 22+1
6 0 1 21.78 22+1
20407 | 8247 1 0 1 2117 2131
1 2 1 21.16 21.3+1
1 5 1 2112 21.3+1
16QAM 3 0 1 20.88 21.3+1
3 1 1 20.89 21.3+1
3 2 1 20.86 21.3+1
6 0 2 20.72 21.3+1
1 0 0 22.48 22+1
1 2 0 22.49 22+1
1 5 0 22.52 22+1
QPSK 3 0 0 22.54 22+1
3 1 0 22.56 22+1
3 2 0 22.53 22+1
6 0 1 21.47 22+1
1.4MHz | 20525 836.5 1 0 1 2112 5131
1 2 1 21.11 21.3+1
1 5 1 21.10 21.3+1
16QAM 3 0 1 20.88 21.3+1
3 1 1 20.89 21.3+1
3 2 1 20.85 21.3+1
6 0 2 20.36 21.3+1
1 0 0 22.39 22+1
1 2 0 22.30 22+1
1 5 0 22.28 22+1
QPSK 3 0 0 22.41 22+1
3 1 0 22.45 22+1
3 2 0 22.43 22+1
6 0 1 21.38 22+1
20643 | 848.3 1 0 1 21.05 213+1
1 2 1 21.04 21.3+1
1 5 1 21.03 21.3+1
16QAM 3 0 1 20.87 21.3+1
3 1 1 20.84 21.3+1
3 2 1 20.82 21.3+1
6 0 2 20.33 21.3+1
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J Report No.SH16060006\W02

LTE Band 12:
Average Tune up
SW ol on | P | poge | Y- RBUL MPR powj Power
(MHz) (MHz) Allocation RB tolerant
Offset (ElEm)
1 0 0 22.57 22+1
1 24 0 22.46 22+1
1 49 0 22.29 22+1
QPSK 25 0 1 21.35 22+1
25 12 1 21.34 22+1
25 24 1 21.39 22+1
50 0 1 21.22 22+1
23060 | 704 1 0 1 21.05 20.3+1
1 24 1 20.98 20.3+1
1 49 1 20.88 20.3+1
16QAM 25 0 2 20.65 20.3+1
25 12 2 20.64 20.3+1
25 24 2 20.63 20.3+1
50 0 2 20.27 20.3+1
1 0 0 22.29 22+1
1 24 0 22.30 22+1
1 49 0 22.38 22+1
QPSK 25 0 1 2121 22+1
25 12 1 21.19 22+1
25 24 1 21.10 22+1
50 0 1 21.07 22+1
10MHz | 23095 707.5 1 0 1 20.93 21.3+1
1 24 1 21.02 21.3+1
1 49 1 21.09 21.3+1
16QAM 25 0 2 20.65 21.3+1
25 12 2 20.63 21.3+1
25 24 2 20.68 21.3+1
50 0 2 20.42 21.3+1
1 0 0 22.04 21.3+1
1 24 0 21.85 21.3+1
1 49 0 21.65 21.3+1
QPSK 25 0 1 21.30 21.3+1
25 12 1 21.36 21.3+1
25 24 1 21.42 21.3+1
50 0 1 21.01 21.3+1
23130 | 711 1 0 1 21.65 213¢1
1 24 1 21.47 21.3+1
1 49 1 21.25 21.3+1
16QAM 25 0 2 20.77 21.3+1
25 12 2 20.74 21.3+1
25 24 2 20.73 21.3+1
50 0 2 20.82 21.3+1
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J Report No.SH16060006\W02

Average Tune up

BW Ch F1ed: | Mode JL _RB oL MPR powegr Power

(MHz) (MHz) Allocation RB tolerant
Offset Em

1 0 0 22.47 22+1

1 12 0 22.45 22+1

1 24 0 22.41 22+1

QPSK 12 0 1 21.61 22+1

12 6 1 21.53 22+1

12 11 1 21.64 22+1

25 0 1 21.32 22+1

23035 | 7015 1 0 1 2141 2131

1 12 1 21.35 21.3+1

1 24 1 21.30 21.3+1

16QAM 12 0 2 20.76 21.3+1

12 6 2 20.75 21.3+1

12 11 2 20.74 21.3+1

25 0 2 20.34 21.3+1

1 0 0 22.21 22+1

1 12 0 22.26 22+1

1 24 0 22.31 22+1

QPSK 12 0 1 21.16 22+1

12 6 1 21.19 22+1

12 11 1 21.15 22+1

25 0 1 21.23 22+1

5MHz | 23095 | 707.5 1 0 1 2139 21 3:1

1 12 1 21.46 21.3+1

1 24 1 21.50 21.3+1

16QAM 12 0 2 20.85 21.3+1

12 6 2 20.83 21.3+1

12 11 2 20.81 21.3+1

25 0 2 20.67 21.3+1

1 0 0 22.43 22+1

1 12 0 22.06 22+1

1 24 0 21.81 22+1

QPSK 12 0 1 21.37 22+1

12 6 1 21.56 22+1

12 11 1 21.39 22+1

25 0 1 21.13 22+1

23155 | 7135 1 0 1 21.03 21.3+1

1 12 1 20.88 21.3+1

1 24 1 20.51 21.3+1

16QAM 12 0 2 20.53 21.3+1

12 6 2 20.62 21.3+1

12 11 2 20.64 21.3+1

25 0 2 20.56 21.3+1
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J Report No.SH16060006\W02

Average Tune up

BW Ch F1ed: | Mode JL _RB oL MPR powegr Power

(MHz) (MHz) Allocation RB tolerant
Offset Em

1 0 0 22.46 22+1

1 7 0 22.50 22+1

1 14 0 22.51 22+1

QPSK 8 0 1 21.57 22+1

8 4 1 21.56 22+1

8 7 1 21.53 22+1

15 0 1 21.47 22+1

23025 | 7005 1 0 1 21.12 2131

1 7 1 21.06 21.3+1

1 14 1 21.06 21.3+1

16QAM 8 0 2 20.46 21.3+1

8 4 2 20.45 21.3+1

8 7 2 20.43 21.3+1

15 0 2 20.54 21.3+1

1 0 0 22.19 22+1

1 7 0 22.20 22+1

1 14 0 22.30 22+1

QPSK 8 0 1 21.31 22+1

8 4 1 21.35 22+1

8 7 1 21.36 22+1

15 0 1 21.26 22+1

3MHz | 23095 | 707.5 1 0 1 20.84 20 341

1 7 1 20.88 20.3+1

1 14 1 20.95 20.3+1

16QAM 8 0 2 20.24 20.3+1

8 4 2 20.23 20.3+1

8 7 2 20.25 20.3+1

15 0 2 20.29 20.3+1

1 0 0 22.06 21.3+1

1 7 0 22.00 21.3+1

1 14 0 21.60 21.3+1

QPSK 8 0 1 20.98 21.3+1

8 4 1 20.95 21.3+1

8 7 1 20.93 21.3+1

15 0 1 20.98 21.3+1

23025 | 7145 1 0 1 21.72 21.3+1

1 7 1 21.70 21.3+1

1 14 1 21.26 21.3+1

16QAM 8 0 2 20.92 21.3+1

8 4 2 20.96 21.3+1

8 7 2 20.95 21.3+1

15 0 2 20.79 21.3+1

Page 29 of 132



J Report No.SH16060006\W02

Average Tune up

BW Ch F1ed: | Mode JL _RB oL MPR powegr Power

(MHz) (MHz) Allocation RB tolerant
Offset Em

1 0 0 22.47 22+1

1 2 0 22.46 22+1

1 5 0 22.00 22+1

QPSK 3 0 0 22.54 22+1

3 1 0 22.59 22+1

3 2 0 22.53 22+1

6 0 1 21.65 22+1

23017 | 6997 1 0 1 20.98 2131

1 2 1 21.16 21.3+1

1 5 1 21.12 21.3+1

16QAM 3 0 1 20.75 21.3+1

3 1 1 20.73 21.3+1

3 2 1 20.78 21.3+1

6 0 2 20.46 21.3+1

1 0 0 22.10 21.3+1

1 2 0 22.05 21.3+1

1 5 0 22.03 21.3+1

QPSK 3 0 0 22.11 21.3+1

3 1 0 22.15 21.3+1

3 2 0 22.13 21.3+1

6 0 1 21.18 21.3+1

1.4MHz | 23095 707.5 1 0 1 20.79 21341

1 2 1 20.76 21.3+1

1 5 1 20.78 21.3+1

16QAM 3 0 1 20.78 21.3+1

3 1 1 20.79 21.3+1

3 2 1 20.76 21.3+1

6 0 2 20.57 21.3+1

1 0 0 21.84 21.3+1

1 2 0 21.79 21.3+1

1 5 0 21.74 21.3+1

QPSK 3 0 0 21.91 21.3+1

3 1 0 21.93 21.3+1

3 2 0 21.86 21.3+1

6 0 1 20.91 21.3+1

23173 | 7153 1 0 1 20.32 21.3+1

1 2 1 21.24 21.3+1

1 5 1 21.19 21.3+1

16QAM 3 0 1 20.52 21.3+1

3 1 1 21.13 21.3+1

3 2 1 21.13 21.3+1

6 0 2 20.92 21.3+1
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LTE Band 17:
Average Tune up
SW ol on | P | poge | Y- RBUL MPR powj Power
(MHz) (MHz) Allocation RB tolerant
Offset (=)
1 0 0 22.27 22+1
1 24 0 22.25 22+1
1 49 0 22.25 22+1
QPSK 25 0 1 21.06 22+1
25 12 1 21.05 22+1
25 24 1 21.03 22+1
50 0 1 21.05 22+1
23780 | 7090 1 0 1 20.77 21.3+1
1 24 1 20.77 21.3+1
1 49 1 20.78 21.3+1
16QAM 25 0 2 20.46 21.3+1
25 12 2 20.48 21.3+1
25 24 2 20.43 21.3+1
50 0 2 21.07 21.3+1
1 0 0 22.05 21.3+1
1 24 0 22.09 21.3+1
1 49 0 2211 21.3+1
QPSK 25 0 1 21.21 21.3+1
25 12 1 21.22 21.3+1
25 24 1 21.23 21.3+1
50 0 1 21.10 21.3+1
10MHz | 23790 701.0 1 0 1 20.64 21.3+1
1 24 1 20.66 21.3+1
1 49 1 20.73 21.3+1
16QAM 25 0 2 20.48 21.3+1
25 12 2 20.48 21.3+1
25 24 2 20.41 21.3+1
50 0 2 21.19 21.3+1
1 0 0 22.10 21.3+1
1 24 0 21.96 21.3+1
1 49 0 21.68 21.3+1
QPSK 25 0 1 21.10 21.3+1
25 12 1 21.14 21.3+1
25 24 1 21.45 21.3+1
50 0 1 20.98 21.3+1
23800 | 7110 1 0 1 2171 213¢1
1 24 1 21.56 21.3+1
1 49 1 21.30 21.3+1
16QAM 25 0 2 20.59 21.3+1
25 12 2 20.56 21.3+1
25 24 2 20.51 21.3+1
50 0 2 21.14 21.3+1
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Average Tune up

BW Ch Freq. Mode L _RB UL MPR power Power

(MHz) (MHz) Allocation | RB (dBm) tolerant
Offset

1 0 0 22.36 22+1

1 12 0 22.35 22+1

1 24 0 22.35 22+1

QPSK 12 0 1 21.13 22+1

12 6 1 21.15 22+1

12 11 1 21.14 22+1

25 0 1 21.06 22+1

23755 | 706.5 1 0 1 21.28 21.3+1

1 12 1 21.26 21.3+1

1 24 1 21.27 21.3+1

16QAM 12 0 2 20.58 21.3x1

12 6 2 20.56 21.3x£1

12 11 2 20.57 21.3x£1

25 0 2 21.11 21.3£1

1 0 0 22.11 21.3x£1

1 12 0 22.16 21.3£1

1 24 0 22.30 21.3£1

QPSK 12 0 1 21.21 21.3+1

12 6 1 21.23 21.3+1

12 11 1 21.24 21.3+1

25 0 1 21.32 21.3+1

5MHz | 23790 | 710.0 1 0 1 2176 21.3+1

1 12 1 21.65 21.3x£1

1 24 1 21.55 21.3£1

16QAM 12 0 2 20.56 21.3£1

12 6 2 20.53 21.3+1

12 11 2 20.54 21.3£1

25 0 2 21.31 21.3+1

1 0 0 22.46 21.3+1

1 12 0 22.26 21.3+1

1 24 0 21.73 21.3+1

QPSK 12 0 1 21.32 21.3x£1

12 6 1 21.35 21.3x£1

12 11 1 21.36 21.3£1

25 0 1 21.07 21.3£1

23825 | 7135 1 0 1 21.03 21.3+1

1 12 1 20.78 21.3x1

1 24 1 20.49 21.3+1

16QAM 12 0 2 20.45 21.3x1

12 6 2 20.48 21.3+1

12 11 2 20.43 21.3£1

25 0 2 21.20 21.3x£1
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1.9 Occupied Bandwidth

1.9.1 Definition

According to FCC section 2.1049, 22.917(b), 24.238(b), 27.53(h)(3) and 27.53(m)(6), the occupied
bandwidth is the frequency bandwidth such that, below its lower and above its upper frequency limits,
the mean powers radiated are each equal to 0.5 percent of the total mean power radiated by a given
emission.

Occupied bandwidth is also known as the 99% emission bandwidth, or 26dB bandwidth taking the
total RF output power as reference.

1.9.2 Test Description

See section 4.2.1 of this report.
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1.9.3 Test Results

LTE Band 2:
o . -
BW(MH2) Channel Frequency Modulation 99% _Occupwd 26 dB Bandwidth

(MHz) Bandwidth (MHz) (MHz2)
16QAM 1.1067 1.327

14 18607 1850.7
QPSK 1.1045 1.335
16QAM 1.1036 1.321

14 18900 1880
QPSK 1.1018 1.318
16QAM 1.1077 1.342

1.4 19193 1909.3
QPSK 1.1011 1.353
16QAM 2.7400 3.141

3 18615 1851.5
QPSK 2.7424 3.114
16QAM 2.7308 3.113

3 18900 1880
QPSK 2.7349 3.123
16QAM 2.7560 3.183

3 19185 1908.5
QPSK 2.7502 3.140
16QAM 4.5083 5.073

5 18625 1852.5
QPSK 45012 5.056
16QAM 4.4945 5.079

5 18900 1880
QPSK 4.5059 5.060
16QAM 4.5078 5.081

5 19175 1907.5
QPSK 4.5010 5.023
16QAM 9.0460 10.084

10 18650 1855
QPSK 9.0257 9.980
16QAM 9.0542 10.121

10 18900 1880
QPSK 9.0054 10.134
16QAM 9.0465 10.240

10 19150 1905
QPSK 9.0936 10.227
16QAM 13.4096 14.830

15 18675 1857.5
QPSK 13.4439 14.852
16QAM 13.4171 14.903

15 18900 1880
QPSK 13.4114 14.890
16QAM 13.4732 14.914

15 19125 1902.5
QPSK 13.4590 14.904
16QAM 17.8284 19.505

20 18700 1860
QPSK 17.8631 19.350
16QAM 17.8888 19.486

20 18900 1880
QPSK 17.8471 19.587
16QAM 17.8447 19.271

20 19100 1900
QPSK 17.8308 19.370
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LTE Band 4
5 . -
BW(MH2) Channel Frequency Modulation 99% Qccupled 26 dB Bandwidth
(MH2z) Bandwidth (MHz) (MHz)
16QAM 1.0971 1.315
1.4 19957 1710.7
QPSK 1.0921 1.296
16QAM 1.0955 1.347
14 20175 17325
QPSK 1.0968 1.308
16QAM 1.1021 1.301
14 20393 1754.3
QPSK 1.1045 1.313
16QAM 2.7400 3.127
3 19965 17115
QPSK 2.7312 3.154
16QAM 2.7545 3.171
3 20175 1732.5
QPSK 2.7438 3.164
16QAM 2.7620 3.140
3 20385 1753.5
QPSK 2.7740 3.144
16QAM 45011 5.105
5 19975 1712.5
QPSK 45142 5.063
16QAM 4.5034 4,994
5 20175 1732.5
QPSK 4.5060 5.129
16QAM 4.5091 5.077
5 20375 1752.5
QPSK 45101 5.061
16QAM 9.0387 10.156
10 20000 1715
QPSK 9.0401 10.227
16QAM 9.0716 10.179
10 20175 1732.5
QPSK 9.0657 9.995
16QAM 9.0534 10.135
10 20350 1750
QPSK 9.0569 10.036
16QAM 13.4216 14.757
15 20025 17175
QPSK 13.4175 14.837
16QAM 13.4854 14.808
15 20175 1732.5
QPSK 13.4634 14,958
16QAM 13.4535 14.886
15 20325 17475
QPSK 13.4296 14.631
16QAM 17.8573 19.273
20 20050 1720
QPSK 17.8518 19.389
16QAM 17.9143 19.561
20 20175 1732.5
QPSK 17.8965 19.278
16QAM 17.8461 19.219
20 20300 1745
QPSK 17.8308 19.209
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LTE Band 5
5 . .
BW(MH2) Channel Frequency Modulation 99% _Occupled 26 dB Bandwidth
(MHz) Bandwidth (MHz) (MHz)
16QAM 1.1094 1.312
1.4 20407 824.7
QPSK 1.0936 1.322
16QAM 1.0962 1.326
1.4 20525 936.5
QPSK 1.1000 1.341
16QAM 1.0950 1.311
1.4 20643 949.3
QPSK 1.0933 1.320
16QAM 2.7339 3.170
3 20415 825.5
QPSK 2.7412 3.128
16QAM 2.7356 3.176
3 20525 936.5
QPSK 2.7369 3.150
16QAM 2.7398 3.152
3 20635 8475
QPSK 2.7323 3.104
16QAM 4.5002 5.019
5 20425 826.5
QPSK 4.4968 5.032
16QAM 4.4929 5.100
5 20525 936.5
QPSK 4.4990 5.064
16QAM 45106 5.034
5 20625 846.5
QPSK 4.5021 4.987
16QAM 9.0440 9.998
10 20450 829
QPSK 9.0553 10.192
16QAM 9.0572 10.054
10 20525 936.5
QPSK 9.0476 10.058
16QAM 9.0381 9.977
10 20800 844
QPSK 8.9961 10.030
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LTE Band 12
5 . .
BW(MH2) Channel Frequency Modulation 99% _Occupled 26 dB Bandwidth

(MHz) Bandwidth (MHz) (MHz)
16QAM 1.0959 1.296

1.4 23017 699.7
QPSK 1.1059 1.318
16QAM 1.1036 1.325

1.4 23095 707.5
QPSK 1.1044 1.342
16QAM 1.0905 1.316

1.4 23173 715.3
QPSK 1.0912 1.311
16QAM 2.7581 3.155

3 23025 700.5
QPSK 2.7488 3.154
16QAM 2.7409 3.150

3 23095 707.5
QPSK 2.7515 3.126
16QAM 2.7354 3.144

3 23165 714.5
QPSK 2.7332 3.126
16QAM 4.5286 4.992

5 23035 701.5
QPSK 4.5383 5.157
16QAM 4.4922 4.972

5 23095 707.5
QPSK 4.4786 5.039
16QAM 45311 5.071

5 23055 713.5
QPSK 4.5075 5.048
16QAM 8.9806 10.109

10 23060 704
QPSK 9.0203 10.104
16QAM 9.0303 10.199

10 23095 707.5
QPSK 9.0150 9.934
16QAM 9.1300 10.291

10 23130 711
QPSK 9.1449 10.078
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LTE Band 17
5 . .
BW(MH2) Channel Frequency Modulation 99% _Occupled 26 dB Bandwidth

(MHz) Bandwidth (MHz) (MHz)
16QAM 4.4856 5.034

5 23755 706.5
QPSK 4.4902 4.980
16QAM 4.5115 5.001

5 23790 710
QPSK 45241 5.143
16QAM 45188 5.099

5 23825 7135
QPSK 4.5245 5.085
16QAM 9.0279 9.957

10 23780 709
QPSK 9.0642 10.047
16QAM 9.0662 10.053

10 23790 710
QPSK 9.1003 10.145
16QAM 9.1217 10.106

10 23800 711
QPSK 9.1435 9.977
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Test Plots:

50 Agilent  17:3426 Mar 26, 2016 T it Agilent  17:34:10 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Peak #Peak
Log Log
10 10
dB/ dB/
ofst | Span 5 . ofist |Span 5 <
45 5.000000000 MHz \,\% 45 15.000000000 MHz N
S |

Center 1.851 GHz
#Res BW 30 kHz

Span 5 MHz

H#VBW 100 kHz Sweep 5.718 ms (401 pts)

Occupied Bandwidth Oce BW % Par 99.00 %
1.1045 MHz xdB 2600458

Transmit Freq Error -2.772 kHz

# dB Bandwidth 1.335 MHz

Center 1.851 GHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 5.718 ms (401 pts)

Occupied Bandwidth Occ BW % Pr 53.00 %
1.1067 MHz wdB  -26.00 dB

Transmit Freg Error -851.497 Hz

x dB Bandwidth 1.327 MHz

LTE band 2 - Low CH QPSK-1.4

LTE band 2 - Low CH 16QAM-1.4

- Agilent  17:36:06 Mar 26, 2016 T - Agilent  17:35:46 Mar 25, 2016 T

Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB

#Samp #Samp

Log Log

10 10

dB/ dB/

ot |Center S - omst |Center S -

45 1.880000000 GHz MMW 45 1.880000000 GHz M
pren] o

Center 1.88 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1018 MHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms (401 pts)

Qce BYW % Pwr
i dB

98.00 %
-26.00 dB

Transmit Freg Error -10.902 kHz
x dB Bandwidth 1.318 MHz*

|
LTE band 2 - Middle CH QPSK-1.4

Center 1.88 GHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occupied Bandwidth Oce BYW % Pwr 59.00 %
1.1036 MHz wdB  -26.00 dB

Transmit Freg Error -8.073 kHz

x dB Bandwidth 1.321 MHz*

|
LTE band 2 - Middle CH 16QAM-1.4

i Agilent 173744 Mar 26, 2016 T i Agilent 173724 Mar 26, 2016 T
Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 10
dB/ dB/
omst | Center omst | Center 5 -
15 |4 909300000 GHz, . 15 |4 909300000 GHz
i M % " - M
iy

Center 1.909 GHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms {401 pts)

Occupied Bandwidth Occ BW % Pwr 9900 %
1.1011 MHz xdE  -26.00dB

Transmit Freq Errar -8.686 kHz

x dB Bandwidth 1.353 MHz*

L —_
LTE band 2 - HighCH QPSK-1.4

Center 1.909 GHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms {401 pts)

Occupied Bandwidth Occ BW % Pwr 9900 %
1.1077 MHz xdB  -26.00dB

Transmit Freq Errar -11.212 kHz

» dB Bandwidth 1.342 MHZ"

LTE band 2 - HighCH 16QAM-1.4
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#i Agilent  17:40:14 Mar 28, 2016 T #i Agilent  17:33:45 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 W 1
dBf dBf
ofst | VBW N < ofst | VBW > <
5 300.0000000k 5 300.0000000,kH

i

Center 1.851 GHz Span 8 MHz Center 1.851 GHz Span 8 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oce BW % Par 59.00 %
2.7424 MHz xdB  -2600dE

Transmit Freq Errar -11.643 kHz

% dB Bandwidth 3114 MHz®

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oce BW % Pur 59.00 %
2.7400 MHz xdB  -26.00dE

Transmit Freg Errar -10.103 kHz

% dB Bandwidth 3141 MHz™

LTE band 2 - Low CH QPSK-3

LTE band 2- Low CH 16QAM-3

o Agilent  17:41:23 Mar 26, 2016 T 50 Agilent  17:40:59 Mar 26, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 10 W
dB/ dB/
omst | Center N < omst | Center N <
45 11.880000000 GH 43 11.830000000 G
Uyl Wb
Center 1.88 GHz Span 8 MHz Center 1.88 GHz Span 8 MHz

#Res BW 100 kHz H#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Occ BW % Par 89.00 %
2.7349 MHz wdB  -26.00 dB

Transmit Freqg Error -11.179 kHz

% dB Bandwidth 3123 MHz®

#Res BW 100 kHz H#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oce BWY % Pur 99.00 %
27308 MHz xdB 2500 dB

Transmit Freg Errar -7.209 kHz

¥ dB Bandwidth 3113 MHz™

LTE band 2 - Middle CH QPSK-3

LTE band 2 - Middle CH 16QAM-3

=i Agilent  17:42:30 Mar 26, 2016 T =i Agilent  17:42:08 Mar 26, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log

Log

10 W
dB/

orst | Center

45 11.9085000

dB

Span 8 MHz
Sweep 5 ms (401 pts)

Center 1.909 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth COce BW % Pwr 99.00 %
2.7502 MHz xdB -25.00dB

Transmit Freq Errar -12.075 kHz

x dB Bandwidth 3.140 MHZ*

LTE band 2 - High CH QPSK-3

10 W

dBf
omst | Center

45 11.908500000
A
Center 1.909 GHz Span 8 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Cce BW % Pur 99.00 %
2.7560 MHz xdB  -26.00dB

Transmit Freq Errar -8.784 kHz

» dB Bandwidth 3.183 MHz*

LTE band 2 - High CH 16QAM-3
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#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BW % Pwr 99.00 %
45012 MHz xdB  -26.00dB

Transmit Freg Erar -7.012 kHz

% dB Bandwidth 5.056 MHz"

i Agilent  17:44:35 Mar 28, 2016 T i Agilent  17:44:10 Mar 28, 2016 T
Ref30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
SRV S N O R R S B Lo
<« «
iy el
Center 1.853 GHz Span 10 MHz Center 1.853 GHz Span 10 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Otc BYW % Pwr 93.00 %
45083 MHz xdB  -26.00 dB

Transmit Freg Erar -12.062 kHz

x dB Bandwidth 5.073 MHz*

LTE band 2 - Low CH QPSK-5

LTE band 2 - Low CH 16QAM-5

#Res BW 100 kHz H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Occ BW % Par 89.00 %
4.5059 MHz wdB  -26.00 dB

Transmit Freqg Error -10.787 kHz

% dB Bandwidth 4060 MHz*

n- Agilent  17:45:27 Mar 26, 2016 T o Agilent  17:45:08 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 By N RR VWA WA 10 e et el on
dB/ dB/
ot | Center N . ot | Center N -
45 |1.880000000 GHz 45 |1.880000000 GHz

el

Center 1.88 GHz Span 10 MHz Center 1.88 GHz Span 10 MHz

#Res BW 100 kHz H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Occ BW % Par 89.00 %
4.4945 MHz wdB  -26.00 dB

Transmit Freg Errar -7.146 kHz

3 dB Bandwidth 50759 MHz*

LTE band 2 - Middle CH QPSK-5

LTE band 2 - Middle CH 16QAM-5

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oco BW % Pwr 9900 %
4.5010 MHz xdE  -26.00dB

Transmit Freq Errar -13.606 kHz

x dB Bandwidth 5.023 MHZ*

LTE band 2 - High CH QPSK-5

=i Agilent  17:46:35 Mar 26, 2016 T =i Agilent  17:46:10 Mar 26, 2016 T

Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 L 10 BUPVETW TPV S W NN L
dB/ dB/
orst | Center N . orst | Center N .
45 11.907500000/GHz 45 11.907500000,GHz

I ey

Center 1.907 GHz Span 10 MHz Center 1.907 GHz Span 10 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Occ BW % Par 9900 %
4.5078 MHz xdE  -26.00dB

Transmit Freq Errar -13.026 kHz

» dB Bandwidth 5.081 MHz*

LTE band 2 - High CH 16QAM-5
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#i Agilent  17:48:28 Mar 28, 2016 T o Agilent  17:48:08 Mar 25, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log
N e e i i g R A A o e o e s T
10 10
dBf dB/
omst | VBW 5 - ot |VBW 5 -
45 11.00000000Q MHz 45 11.000000000 f1Hz
ity
Center 1.855 GHz Span 20 MHz Center 1.855 GHz Span 20 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)

Occupied Bandwidth Tce BW % Pur 99.00 %
9.0257 MHz xdB 2600 dB

Transmit Freq Errar -17.828 kHz

% dB Bandwidth 9.980 MHz*

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oie. BW % Puwr 83.00 %
9.0460 MHz xdB  -26.00 dB
Transmit Freg Erar -23.778 kHz
x dB Bandwidth 10.084 MHz™

LTE band 2 - Low CH QPSK-10

LTE band 2 - Low CH 16QAM-10

50 Agllent  17:48:19 Mar 26, 2016 T o Agilent  17:48:57 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 DY N A e At YL kL e 10 P g MY et b g,
dB/ dB/
ot | Center 5 < omst | Center .
43 |1.880000000 GHz 51880000000 (3Hz
dat Al
Center 1.88 GHz Span 20 MHz Center 1.88 GHz Span 20 MHz

#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BW % Pwr 99.00 %
9.0054 MHz x»dB 2600 d8

Transmit Freq Errar -10.738 kHz

¥ dB Bandwidth 10134 MHz™

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BYW % Py 9.00 %
9.0542 MHz wdB  -26.00 dB
Transmit Freg Errar -9.8868 kHz
3 dB Bandwidth 10121 MHz*

LTE band 2 - Middle CH QPSK-10

LTE band 2 - Middle CH 16QAM-10

=i Agilent 1780031 Mar 26, 2016 T = Agilent 1780010 Mar 26, 2016 T
Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp
Log Log
ARt ot ot e ST T e R LR B
10 10
dB/ dB/
orst | Center - orst | Center -
45 11.00 0 Hz 451190 Hz
dB dB
A, it
Center 1.905 GHz Span 20 MHz Center 1.905 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts) #Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oco BW % Pwr 9900 % Occupied Bandwidth Occ BW % Par 9900 %
9.0936 MHz xdE  -26.00dB 9.0465 MHz xdE  -26.00dB
Transmit Freq Errar -15.419 kHz Transmit Freq Errar -5.804 kHz
x dB Bandwidth 10.227 MHz* x dB Bandwidth 10.240 MHz*

LTE band 2 - High CH QPSK-10

LTE band 2 - High CH 16QAM-10
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#i Agilent  17:51:58 Mar 28, 2016 T Agilent  17:51:37 Mar 25, 2016 T
Ref 30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp
it iR P LT i e e i
(3 <
e, e
Center 1.857 GHz Span 30 MHz Center 1.857 GHz Span 30 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Par 59.00 %
13.4439 MHz 265 B
Transmit Freq Errar -60.967 kHz
% dB Bandwidth 14.852 MHz™

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Pwr 99.00 %
13.4096 MHz xdB  -26.00dB
Transmit Freg Erar -33.268 kHz
% dB Bandwidth 14.830 MHz"

LTE band 2 - Low CH QPSK-15

LTE band 2 - Low CH 16QAM-15

50 Agllent  17:62:47 Mar 26, 2016 T 50 Agilent  17:62:30 Mar 26, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log

10 L e i

dBf
omst  Center

3 1.880000000 BHz
e
Center 1.88 GHz Span 30 MHz

#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BW % Par 99.00 %
13.4114 MHz X095 Hm

Transmit Freq Errar -12.804 kHz

¥ dB Bandwidth 14890 MHz™

e e A A b e

10
dBf
omst Center 5
4311 880000000 GHz

dB

Center 1.88 GHz Span 30 MHz

#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Pur 99.00 %
13.4171 MHz A9 Hm
Transmit Freg Errar -9.826 kHz
¥ dB Bandwidth 14903 MHz™

LTE band 2 - Middle CH QPSK-15

LTE band 2 - Middle CH 16QAM-15

=i Agilent  17:53.49 Mar 26, 2016 T =i Agilent  17:83:27 Mar 26, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 it A A ool i 10 Wbt o e i o i Bt

dBf
omst | Center

>
45 11,90250000

Center 1.903 GHz Span 30 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oco BW % Pwr 9900 %
13.4590 MHz S BmE
Transmit Freq Errar -22.9590 kHz
x dB Bandwidth 14.904 MHz*

LTE band 2 - High CH QPSK-15

dBf
omst | Center

45 11.902500000 GHz .
<
Center 1.903 GHz Span 30 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Occ BW % Par 9900 %
13.4732 MHz S BmE
Transmit Freq Errar -41.149 kHz
» dB Bandwidth 14.914 MHz*

.- __________________________________@&
LTE band 2 - High CH 16QAM-15
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Center 1.86 GHz
#Res BW 300 kHz

Occupied Bandwidth

Span 40 MHz

#VBW 1 MHz Sweep 4 ms (401 pts)

Occ BW % Puwr 93.00 %

17.8631 MHz xdB  -26.00 dB
Transrit Frag Error -59.009 kHz
x dB Bandwidth 19.350 MHz™

i Agilent  17:55:08 Mar 26, 2016 T i Agilent  17:54:48 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp

Center 1.86 GHz

Span 40 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oie. BW % Puwr 83.00 %
17.8284 MHz xdB  -26.00 dB
Transmit Freg Erar -58.666 kHz
x dB Bandwidth 19.505 MHz™

LTE band 2 - Low CH QPSK-20

LTE band 2 - Low CH 16QAM-20

dB/
omst  Center

3 11.880000000 GHz <
e
Center 1.88 GHz Span 40 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BYW % Py 9.00 %
17.8471 MHz w9 B
Transmit Freqg Error 13203 kHz
% dB Bandwidth 19 687 MHz*

L Agilent  17:55:57 Mar 26, 2016 T 40 Agllent  17:55:35 Mar 26, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Leg Log
10 et e ol 10 e T eyt S

dBf
omst Center

3 1.880000000 BHz <
A
Center 1.88 GHz Span 40 MHz

#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Pur 99.00 %
17.8888 MHz *95 Hm s
Transmit Freg Errar 5.903 kHz
¥ dB Bandwidth 19 486 MHz™

LTE band 2 - Middle CH QPSK-20

LTE band 2 - Middle CH 16QAM-20

10

dBf
omst | Center

45 11.900000000

Center 1.9 GHz Span 40 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oco BW % Pwr 9900 %
17.8308 MHz S BmE
Transmit Freq Errar -65.927 kHz
x dB Bandwidth 19.370 MHz*

LTE band 2 - High CH QPSK-20

=i Agilent  17:86:41 Mar 26, 2016 T =i Agilent  17:86:25 Mar 26, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp

Log Log

10

dBf
omst | Center

4511900000000 GHz c

Center 1.9 GHz Span 40 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Occ BW % Par 9900 %
17.8447 MHz S BmE
Transmit Freq Errar -61.911 kHz
» dB Bandwidth 19.271 MHz*

LTE band 2 - High CH 16QAM-20
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LTE Band 4:

5 Agilent  11:04:13 Mar 23, 2016 T s Agllent  11:03:39 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Leg Log
10 10
dB/ dB/
ot |Ref Level S - omst |Ref Level . -
45 130,00 dBm 45 130,00 dBm M

Center 1.711 GHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occupied Bandwidth Occ BW % Pr 53.00 %
1.0921 MHz wdB  -26.00 dB

Transmit Freg Error -7.044 kHz

x dB Bandwidth 1.296 MHz*

Center 1.711 GHz
#Res BW 30 kHz

Span 5 MHz

H#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occupied Bandwidth Occ BW % Pur 93.00 %
1.0971 MHz wdB 2600 dB

Transmit Freq Error -7.313 kHz

# dB Bandwidth 1.315 MHz"

LTE band 4 - Low CH QPSK-1.4

LTE band 4 - Low CH 16QAM-1.4

e Agilent  11:08:38 Mar 23, 2016 T s Agllent  11:08:21 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Leg Log
1IJ 10
dB/
on:: Center omst |Center
15 > <

&«
MM
Span 5 MHz

Sweep 9.041 ms (401 pts)

1.732500000

Center 1.732 GHz

#Res BW 30 kHz #VBW 100 kHz

Occupied Bandwidth Oce BYW % Pwr 59.00 %
1.0968 MHz wdB  -26.00 dB

Transmit Freg Error -8.980 kHz

x dB Bandwidth 1.308 MHz*

LTE band 4 - Middle CH QPSK-1.4

%M

Span 5 MHz
Sweep 9.041 ms (401 pts)

45" 11.732500000

Center 1.732 GHz

#Res BW 30 kHz #VBW 100 kHz

Occupied Bandwidth Oce BW % Pur 99.00 %
1.0955 MHz wdB 2600 dB

Transmit Freq Error -6.063 kHz

# dB Bandwidth 1.347 MHz*

|
LTE band 4 - Middle CH 16QAM-1.4

i Agilent  11:09:41 Mar 28, 2018 T i Agilent  11:09:20 Mar 28, 2016 T
Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp

Log Log

10
uﬁ:n Center ﬁ“
1.754300000G

Center 1.754 GHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms {401 pis)

Occupied Bandwidth Occ BW % Pwr 9900 %
1.1045 MHz ¥ dB  -26.00 dB

Transmit Freq Error -11.206 kHz

# dB Bandwidth 1.313 MHz"

LTE band 4 - HighCH QPSK-1.4

%W

10

;?1;1 Center
:Bs 1.754300000 GH

Center 1.754 GHz
#Res BW 30 kHz

%W

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms {401 pis)

Occupied Bandwidth Occ BW % Pwr 9900 %
1.1021 MHz #dB  -26.00dB

Transmit Freq Error -11.080 kHz

s dB Bandwidth 1.301 MHz"

LTE band 4 - HighCH 16QAM-1.4
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#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz Sweep 5 ms (401 pts)

Occ BW % Puwr 93.00 %

2.7312 MHz xdB  -26.00 dB
Transrit Frag Error -9.684 kHz
x dB Bandwidth 3.154 MHz*

Agilent  11:13:23 Mar 28, 2016 T #i Agilent  11:13:04 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 W 10 W
dB/ dBf
omst | VBW 5 < omst | VBW N -
45 1300.0000000 kH 5 300.0000000 k
e Ay
Center 1.712 GHz Span 8 MHz Center 1.712 GHz Span 8 MHz

#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz Sweep 5 ms (401 pts)

Occ BWY % Puwr 99.00 %

2.7400 MHz xdB  -26.00dE
Transmit Freg Errar -9.137 kHz
% dB Bandwidth 3127 MHz™

LTE band 4 - Low CH QPSK-3

LTE band 4 - Low CH 16QAM-3

#Res BW 100 kHz H#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Occ BW % Par 89.00 %
27438 MHz wdB  -26.00 dB

Transmit Freqg Error -14.163 kHz

% dB Bandwidth 3164 MHz*

o Agilent  11:14:54 Mar 28, 2016 T 50 Agilent  11:14:22 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Leg Log
10 W 10 WWM
dB/ dB/
omst | Center 5 < ot | Center 5 <
51173 151173
P, ey
Center 1.732 GHz Span 8 MHz Center 1.732 GHz Span 8 MHz

#Res BW 100 kHz H#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oce BW % Par 99.00 %
2.7545 MHz ¥»dB 2600 d8

Transmit Freg Errar -18.308 kHz

¥ dB Bandwidth 3171 MHz™

LTE band 4 - Middle CH QPSK-3

LTE band 4 - Middle CH 16QAM-3

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oco BW % Pwr 9900 %
27740 MHz xdE  -26.00dB

Transmit Freq Errar -21.3599 kHz

x dB Bandwidth 3.144 MHZ*

LTE band 4 - High CH QPSK-3

=i Agilent  11:16:33 Mar 28, 2016 T =i Agilent  11:16:03 Mar 28, 2016 T

Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp

Log Log

0 WN—MM 0 W

dB/ dB/
o Center 5 < o Center 5 <

2 1.7 2 1175

dB dB

ﬂ\”v e

Center 1.754 GHz Span 8 MHz Center 1.754 GHz Span 8 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Cce BW % Pur 99.00 %
2.7620 MHz xdB  -26.00dB

Transmit Freq Errar -9.516 kHz

» dB Bandwidth 3.140 MHz*

LTE band 4 - High CH 16QAM-3
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#i Agilent  11:20:01 Mar 28, 2016 T #i Agilent  11:19:22 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
OUTUUTE U S P X SRR BB AP U b b s 2
< «
o, o]
Center 1.712 GHz Span 10 MHz Center 1.712 GHz Span 10 MHz

#VBW 300 kHz

#Res BW 100 kHz

Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BW % Par 59.00 %
45142 MHz xdB  -2600dE

Transmit Freq Errar -6.035 kHz

% dB Bandwidth 5.063 MHz*™

#VBW 300 kHz

#Res BW 100 kHz

Sweep 4 ms {401 pts)

Occupied Bandwidth Oce BW % Pur 59.00 %
4.5011 MHz xdB  -26.00dE

Transmit Freg Errar -8.558 kHz

% dB Bandwidth 5,105 MHz™

LTE band 4 - Low CH QPSK-5

LTE band 4 - Low CH 16QAM-5

50 Agllent  11:22:28 Mar 28, 2016 T 50 Agilent  11:21:55 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log

i A Ao A fti P P S L T

10 10
dB/ dB/
offst 5 < onst | Center -
4.5 4.5 1 7 HZ
dB ey dB : ey

Center 1.732 GHz
#Res BW 100 kHz

Span 10 MHz

H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BW % Pwr 99.00 %
45060 MHz ¥»dB 2600 d8

Transmit Freq Errar -21.124 kHz

¥ dB Bandwidth 5129 MHz™

Span 10 MHz
Sweep 4 ms (401 pts)

Center 1.732 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Oce BW % Par 99.00 %
45034 MHz ¥»dB 2600 d8

Transmit Freg Errar -20.823 kHz

¥ dB Bandwidth 4.994 MHz™

LTE band 4 - Middle CH QPSK-5

LTE band 4 - Middle CH 16QAM-5

Agilent  11:24:08 Mar 28, 2016 T 5 Agilent  11:23:24 Mar 25, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log

At el e i N e B Y R TN SY Y

10 10
dB/ dB/
omst |Center - omst | Center .
45 45
W VA Hz o Hz —]

Center 1.752 GHz
#Res BW 100 kHz

Span 10 MHz

#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BYWY % Puwr 99.00 %
4.5101 MHz xdE  -26.00 dB

Transmit Freg Error 26,399 kHz

% dB Bandwidth 5.061 MHz*

LTE band 4 - High CH QPSK-5

Center 1.752 GHz
#Res BW 100 kHz

Span 10 MHz

#VBW 300 kHz Sweep 4 ms {401 pts)

Occupied Bandwidth Oce BW % Pwr 99.00 %
4.5091 MHz wdB  -2600dE

Transmit Freg Error -26.643 kHz

% dB Bandwidth 5.077 MHz*™

LTE band 4 - High CH 16QAM-5
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#i Agilent  11:28:42 Mar 28, 2016 T o Agilent  11:25:13 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log
B o A ATl B T DY Vo SN T N W IO TV W T
10 10
dBf dB/
omst | VBW 5 - omst | VBW 5 -
45 11.000000000 MHz 45 11.000000000 fHz
oo g
Center 1.715 GHz Span 20 MHz Center 1.715 GHz Span 20 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts)
Occupied Bandwidth Oce BW % Par 59.00 %
9.0401 MHz xdB  -2600dE
Transmit Freq Errar -11.548 kHz
% dB Bandwidth 10,227 MHz™

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oie. BW % Puwr 83.00 %
9.0387 MHz xdB  -26.00 dB
Transmit Freg Erar -24.769 kHz
x dB Bandwidth 10158 MHz™

LTE band 4 - Low CH QPSK-10

LTE band 4 - Low CH 16QAM-10

50 Agilent  11:28:34 Mar 28, 2016 T 5 Agilent  11:28:13 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Leg
Ao A o i At B 4
10 10
dB/ dB/
ot | Center S5 < omst | Center > <
4.5 HZ 4.5 HZ
dB Yy | dB
Center 1.732 GHz Span 20 MHz Center 1.732 GHz Span 20 MHz
#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts) #Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Par 99.00 % Occupied Bandwidth Oce BYW % Py 9.00 %
9.0657 MHz ¥»dB 2600 d8 9.0716 MHz wdB  -26.00 dB
Transmit Freq Errar -23.601 kHz Transmit Freg Errar -24.719 kHz
¥ dB Bandwidth 9995 MHz™ 3 dB Bandwidth 10,179 MHz*

LTE band 4 - Middle CH QPSK-10

LTE band 4 - Middle CH 16QAM-10

=i Agilent  11:23:86 Mar 28, 2016 T =i Agilent  11:22:28 Mar 28, 2016 T
Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp
Log Log
A Ao e A b i i
10 W P et e e g e 10
dB/ dB/
orst | Center - orst | Center -
45175 Hz 45 11,7500 Hz
i fin Wiy
Center 1.75 GHz Span 20 MHz Center 1.75 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts) #Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oco BW % Pwr 9900 % Occupied Bandwidth Occ BW % Par 9900 %
9.0569 MHz xdE  -26.00dB 9.0534 MHz xdE  -26.00dB
Transmit Freq Errar -33.523 kHz Transmit Freq Errar -16.740 kHz
x dB Bandwidth 10.036 MHz* x dB Bandwidth 10.135 MHz*

LTE band 4 - High CH QPSK-10

LTE band 4 - High CH 16QAM-10
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#i Agilent  11:47:18 Mar 28, 2016 T #i Agilent  11:48:53 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
<« <«
oy Mo,
Center 1.718 GHz Span 30 MHz Center 1.718 GHz Span 30 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Par 59.00 %
13.4175 MHz 265 B
Transmit Freq Errar -48.754 kHz
% dB Bandwidth 14.837 MHz"

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
13.4216 MHz 1B B
Transmit Freg Errar -24.023 kHz
% dB Bandwidth 14757 MHz"

LTE band 4 - Low CH QPSK-15

LTE band 4 - Low CH 16QAM-15

50 Agllent  11:48:45 Mar 28, 2016 T 5 Agilent  11:48:07 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Leg
Fengrdomn sty ool et s,
10 10 T
dB/ dB/
omst | Center ot | Center
a5 |4 LGH N 15 EH <
dB Z bn | dB 2z A
Center 1.732 GHz Span 30 MHz Center 1.732 GHz Span 30 MHz
#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts) #Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Pwr 99.00 % Occupied Bandwidth Occ BW % Par 89.00 %
13.4634 MHz X095 Hm 13.4854 MHz w9 B
Transmit Freq Errar -10.000 kHz Transmit Freg Errar -14.854 kHz
¥ dB Bandwidth 14958 MHz™ 3 dB Bandwidth 14 808 MHz™

LTE band 4 - Middle CH QPSK-15

LTE band 4 - Middle CH 16QAM-15

=i Agilent  11:80:89 Mar 28, 2016 T =i Agilent  11:80:36 Mar 28, 2016 T
Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 o B ety st g 10 i Pl W ot i
dB/ dB/
orst | Center . orst | Center . .
45 11.747350000 @Hz 45 11.747500000 GHz
ity e
Center 1.747 GHz Span 30 MHz Center 1.748 GHz Span 30 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)

Occupied Bandwidth COce BW % Pwr 99.00 %
13.4296 MHz ndE 2004

Transmit Freq Errar 102.445 kHz

x dB Bandwidth 14.631 MHz*

.- _________________________________________#
LTE band 4 - HighCH QPSK-15

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Occ BW % Par 9900 %
13.4535 MHz S BmE
Transmit Freq Errar -23.477 kHz
» dB Bandwidth 14.886 MHz*

.- __________________________________@&
LTE band 4 - High CH 16QAM-15
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#i Agilent  11:53:04 Mar 28, 2016 T o Agilent  11:55:18 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log

Center 1.72 GHz

Span 40 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Par 59.00 %
17.8518 MHz 265 B
Transmit Freq Errar -26.439 kHz
% dB Bandwidth 19.389 MHz"

10

dB/
omst  Center

5 11.720000000 3Hz
N
Center 1.72 GHz Span 40 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oie. BW % Puwr 83.00 %
17.8573 MHz xdB  -26.00 dB
Transmit Freg Erar -55.248 kHz
x dB Bandwidth 19.273 MHZ™

LTE band 4 - Low CH QPSK-20

LTE band 4 - Low CH 16QAM-20

W= Agllent  11:54:37 Mar 28, 2016 T B Agilent  11:54:12 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Leg
10 At bl A bt 10 A A O AT
dB/ dB/
omst | Center ot | Center
< <«

13 11.7325000003Hz 51173 Hz

Aoy o]
Center 1.732 GHz Span 40 MHz Center 1.732 GHz Span 40 MHz

#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Par 99.00 %
17.8965 MHz X095 Hm
Transmit Freq Errar -36.100 kHz
¥ dB Bandwidth 19.278 MHz™

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BYW % Py 9.00 %
17.9143 MHz w9 B
Transmit Freg Errar -32.678 kHz
3 dB Bandwidth 19 561 MHz*

LTE band 4 - Middle CH QPSK-20

LTE band 4 - Middle CH 16QAM-20

=i Agilent  11:86:22 Mar 23, 2016 T =i Agilent  11:55:86 Mar 28, 2016 T
Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 gt e o 10 L L e
dB/ dB/
offst orst | Center

) < <
is 45 11.745000000 GHz

- A,

Center 1.745 GHz Span 40 MHz Center 1.745 GHz Span 40 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oco BW % Pwr 9900 %
17.8308 MHz S BmE
Transmit Freq Errar -50.848 kHz
x dB Bandwidth 19.209 MHz*

LTE band 4 - High CH QPSK-20

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Occ BW % Par 9900 %
17.8461 MHz S BmE
Transmit Freq Errar -42.963 kHz
» dB Bandwidth 19.219 MHz*

.- __________________________________@&
LTE band 4 - High CH 16QAM-20
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LTE Band 5:

50 Agilent  13:21:48 Mar 25, 2016 T it Agilent  13:21:25 Mar 28, 2016 T

Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB

#Samp #Samp

Log Log

10 10

dB/ dB/

ofist | VBW > < ot |VBW N .

4 1100.0000000 kH 4 1100.0000000 %
%M -

Center 824.7 MHz
#Res BW 30 kHz

Span 5 MHz

H#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 93.00 %
1.0936 MHz «dB 2600 dB

Transmit Freq Error -6.853 kHz

# dB Bandwidth 1.322 MHz*

Center 824.7 MHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occupied Bandwidth Qcc BYWY % Pwr 95.00 %
1.1094 MHz wdB  -26.00 dB

Transmit Freg Error -12.868 kHz

x dB Bandwidth 1.312 MHz*

LTE band 5- Low CH QPSK-1.4

LTE band 5- Low CH 16QAM-1.4

s Agllent 13:23:13 Mar 28, 2016 T it Agilent  13:22:40 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Leg
10 10
dB/ dB/
omst |Center - ot | Center 5 -

Py mlaat|

Center 836.5 MHz
#Res BW 30 kHz

Occupied Bandwidth
1.1000 MHz

Span 5 MHz

H#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occ BWY % Pwr
% dB

98.00 %
-26.00 dB

Transmit Freq Error -11.667 kHz
# dB Bandwidth 1.341 MHz*

|
LTE band 5 - Middle CH QPSK-1.4

Center 836.5 MHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occupied Bandwidth Oce BYW % Pwr 59.00 %
1.0962 MHz wdB  -26.00 dB

Transmit Freg Error -8.494 kHz

x dB Bandwidth 1.326 MHz*

|
LTE band 5 - Middle CH 16QAM-1.4

S pgilent  13:2436 MarZ8, 2018 T i Agilent 132417 Mar 28, 2016 T

Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB

#Samp #Samp

Log Log

10 10

dB/ dB/

omt | Center > - omt | Center 5 <

:B 848.3000000 MHz :B 848.3000000 MHz W
MUW i

Center 848.3 MHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms {401 pis)

Occupied Bandwidth Occ BW % Pwr 9900 %
1.0933 MHz #dB  -26.00dB

Transmit Freq Error -6.188 kHz

# dB Bandwidth 1.320 MHz"

LTE band 5 - HighCH QPSK-1.4

Center 848.3 MHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms {401 pis)

Occupied Bandwidth Occ BW % Pwr 9900 %
1.0950 MHz #dB  -26.00dB

Transmit Freq Error -6.623 kHz

s dB Bandwidth 1.311 MHz"

LTE band 5 - HighCH 16QAM-1.4
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#i Agilent  13:28:30 Mar 28, 2016 T o Agilent  13:25:12 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log
10 WM 0
dBf dB/
omst |VBW > < omst |VBW 5 <
4 4
{1300.0000 ‘. 1300.00

T

Center 825.5 MHz
#Res BW 100 kHz

Span 8 MHz

#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oce BW % Par 59.00 %
2.7412 MHz xdB  -2600dE

Transmit Freq Errar -8.073 kHz

% dB Bandwidth 3.128 MHz*®

e

Center 825.5 MHz
#Res BW 100 kHz

Span 8 MHz

#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Otc BYW % Pwr 93.00 %
27339 MHz xdB  -26.00 dB

Transmit Freg Erar -15.582 kHz

x dB Bandwidth 3170 MHz*

LTE band 5- Low CH QPSK-3

LTE band 5- Low CH 16QAM-3

50 Agllent  13:27:36 Mar 28, 2016 T o Agilent  13:27:18 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Leg

w’ s

dBf
omst |Center N <
s 8363

Center 836.5 MHz
#Res BW 100 kHz

Span 8 MHz

H#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oce BW % Par 59.00 %
2 7389 MHZ *dB  -26.00 dB

Transmit Freq Errar -7.456 kHz

¥ dB Bandwidth 3150 MHz™

10 WMW

dB/
omst | Center N <
‘s 83 z

Center 836.5 MHz
#Res BW 100 kHz

Span 8 MHz

H#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Occ BW % Prr 99.00 %
27356 MHz xdB  -26.00 dB

Transmit Freg Errar -0.224 kHz

3 dB Bandwidth 3176 MHz*

LTE band 5 - Middle CH QPSK-3

LTE band 5 - Middle CH 16QAM-3

=i Agilent 132830 Mar 23, 2016 T =i Agilent 1328115 Mar 28, 2016 T
Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp

Log

10 W
dB/

u?m Center 5 .
1 847.5000000

Center 847.5 MHz
#Res BW 100 kHz

Span 8 MHz

#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth COce BW % Pwr 99.00 %
2.7323 MHz xdB -25.00dB

Transmit Freq Errar -17.9590 kHz

x dB Bandwidth 3.104 MHZ*

LTE band 5 - High CH QPSK-3

Log

10 W

gl:l,;l Center 5 .
1 847.5000000 M

Center 847.5 MHz
#Res BW 100 kHz

Span 8 MHz

#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth OccBW%Pwr  99.00%
2.7398 MHz xdB  -26.00dB

Transmit Freq Errar -14.420 kHz

» dB Bandwidth 3.152 MHz*

LTE band 5 - High CH 16QAM-3
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i Agilent  13:30:11 Mar 28, 2016 T #i Agilent  13:23:55 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log et M AR AN i
0 et Yot s [ 10
dBf dBf
ort | Center > < orst | Center 5 <
t 1826.5000000,MHz t 826.5000000,MHz
A e
Center 826.5 MHz Span 10 MHz Center 826.5 MHz Span 10 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms {401 pts)

Occupied Bandwidth Oce BW % Par 59.00 %
4.4968 MHz xdB  -2600dE

Transmit Freq Errar -16.942 kHz

% dB Bandwidth 5.052 MHz*®

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms {401 pts)

Occupied Bandwidth Oce BW % Pur 59.00 %
4.5002 MHz xdB  -26.00dEB

Transmit Freg Errar -24.081 kHz

% dB Bandwidth 5.019 MHz™

LTE band 5- Low CH QPSK-5

LTE band 5- Low CH 16QAM-5

5t Agilent  13:31:24 Mar 28, 2016 T 50 Agllent  13:30:51 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log

D E T L O s S Dt T AT et \L

10 10
dB/ dB/
ot Center 5 < ot Center N <
w836, Hz B Hz l
Center 836.5 MHz Span 10 MHz Center 836.5 MHz Span 10 MHz

#Res BW 100 kHz H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BW % Pwr 99.00 %
4.4990 MHz ¥»dB 2600 d8

Transmit Freq Errar -14.624 kHz

¥ dB Bandwidth 4.064 MHz™

#Res BW 100 kHz H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BW % Par 99.00 %
4.4929 MHz ¥»dB 2600 dB

Transmit Freg Errar -17.348 kHz

¥ dB Bandwidth 5100 MHz™

LTE band 5 - Middle CH QPSK-5

LTE band 5 - Middle CH 16QAM-5

= Agilent 133235 Mar 23, 2016 T =i Agilent 133210 Mar 28, 2016 T
Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp
Log Log
A it o i, Lt e i e ot e
10 10
dB/ dB/
ot | Center 5 - ot | Center > <
4 1846.5000000,f1Hz 4 846.5000000MHz
e
Center 846.5 MHz Span 10 MHz Center 846.5 MHz Span 10 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oco BW % Pwr 9900 %
4.5021 MHz xdE  -26.00dB

Transmit Freq Errar -24.075 kHz

x dB Bandwidth 4.387 MHZ*

LTE band 5 - High CH QPSK-5

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Occ BW % Par 9900 %
4.5106 MHz xdE  -26.00dB

Transmit Freq Errar -24.341 kHz

» dB Bandwidth 5.034 MHz*

.- __________________________________@&
LTE band 5 - High CH 16QAM-5

Page 53 of 132




Report No.SH16060006\W02

#i Agilent  13:34:48 Mar 28, 2016 T #i Agilent  13:34:26 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log

i gyt o M. R s e SV PV

10 10
dBf dBf
omst | VBW 5 . omst | VBW > <
4 4
{11.000000000 MHz | 45 1.000000000 MHz |
Center 829 MHz Span 20 MHz Center 829 MHz Span 20 MHz

#Res BW 300 kHz H#VBW 1 MHz

Occupied Bandwidth

Sweep 4 ms {401 pts)

Occ BWY % Pwr 99.00 %

9.0553 MHz xdB  -2600dE
Transmit Freq Errar -15.073 kHz
% dB Bandwidth 10192 MHz"

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts)
Occupied Bandwidth Oce BW % Pur 59.00 %
9.0440 MHz xdB  -26.00dE
Transmit Freg Errar -13.348 kHz
% dB Bandwidth 9.993 MHz™

LTE band 5- Low CH QPSK-10

LTE band 5 - Low CH 16QAM-10

5t Agilent  13:37:42 Mar 28, 2016 T 50 Agilent  13:35:33 Mar 28, 2016 T
Ref 30 dBm Atten 40 dB Ref 30 dBm Atten 40 dB
#Samp #Samp
Log Log

Ak el Y] e At e T

10 10
dB/ dB/
omst |Center > « omst |Center N <
4 4
‘83 Hz |4 838, Hz —

Center 836.5 MHz Span 20 MHz

#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Par 99.00 %
9.0476 MHz ¥»dB 2600 d8
Transmit Freq Errar -26.934 kHz
¥ dB Bandwidth 10,058 MHz™

Center 836.5 MHz Span 20 MHz

#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Pur 99.00 %
9.0572 MHz ¥»dB 2600 d8
Transmit Freg Errar -33.052 kHz
¥ dB Bandwidth 10054 MHz™

LTE band 5 - Middle CH QPSK-10

LTE band 5 - Middle CH 16QAM-10

=i Agilent  13:38:57 Mar 23, 2016 T =i Agilent  13:38:37 Mar 28, 2016 T
Ref30 dBm Atten 40 dB Ref30 dBm Atten 40 dB
#Samp #Samp
Log Log
RN AL e N it

10 b P A AP AN A i 10
dB/ dB/
omst | Center 5 < omst | Center 5 .
s 8 Hz s 844 Hz

Al iy
Center 844 MHz Span 20 MHz Center 844 MHz Span 20 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth COce BW % Pwr 99.00 %
8.9961 MHz xdE  -26.00dB
Transmit Freq Errar -61.143 kHz
x dB Bandwidth 10.030 MHz*

LTE band 5 - High CH QPSK-10

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Cce BW % Pur 99.00 %
9.0381 MHz xdE  -26.00dB
Transmit Freq Errar -60.488 kHz
» dB Bandwidth 9.577 MHz*

LTE band 5 - High CH 16QAM-10
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LTE Band 12:

- Agilent  18:53:16 Mar 29, 2016 T - Agilent  18:58:55 Mar 29, 2016 T
Ref 20 dBm Atten 30 dB Ref 20 dBm Atten 30 dB

#Samp #Samp

Log Log

10 10

dB/ dB/

ofst |Span ofist |Span

45 5000000000 MHz - - 45 5,000000000 MHz - -

Center 699.7 MHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occupied Bandwidth Occ BW % Pr 53.00 %
1.1059 MHz wdB  -26.00 dB

Transmit Freg Error -7.915 kHz

x dB Bandwidth 1.318 MHz*

Center 699.7 MHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occupied Bandwidth Occ BW % Pr 53.00 %
1.0959 MHz wdB  -26.00 dB

Transmit Freg Error -9.124 kHz

x dB Bandwidth 1.296 MHz*

LTE band 12 - Low CH QPSK-1.4

LTE band 12 - Low CH 16QAM-1.4

- Agilent  12:00:19 Mar 29, 2016 T s Agllent 19:00:01 Mar 29, 2016 T
Ref 20 dBm Atten 30 dB Ref 20 dBm Atten 30 dB

#Samp #Samp

Log Log

10 10

dB/ dB/

ot |Center omst |Center

45 1707.5000000 MHz . 45 1707.5000000 MHz .

Center 707.5 MHz
#Res BW 30 kHz

Occupied Bandwidth
1.1044 MHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms (401 pts)

Qce BYW % Pwr
i dB

98.00 %
-26.00 dB

Transmit Freg Error -10.103 kHz
x dB Bandwidth 1.342 MHz*

|
LTE band 12 - Middle CH QPSK-1.4

Center 707.5 MHz
#Res BW 30 kHz

Occupied Bandwidth
1.1036 MHz

Span 5 MHz

H#VBW 100 kHz Sweep 9.041 ms (401 pts)

Occ BWY % Pwr
% dB

98.00 %
-26.00 dB

Transmit Freq Error -12.668 kHz
# dB Bandwidth 1.325 MHz"

| —————
LTE band 12 - Middle CH 16QAM-1.4

i Agilent  12:01:21 Mar29, 2018 T i Agilent  12:01:07 Mar29, 2016 T
Ref20 dBm Atten 30 dB Ref20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
dB/ dB/
omst | Center onst | Center
4517153000000 MHz . 4517153000000 MHz .

Center 715.3 MHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms {401 pis)

Occupied Bandwidth Occ BW % Pwr 9900 %
1.0912 MHz #dB  -26.00dB

Transmit Freq Error -6.201 kHz

# dB Bandwidth 1.311 MHz"

LTE band 12 - High CH QPSK-1.4

Center 715.3 MHz
#Res BW 30 kHz

Span 5 MHz

#VBW 100 kHz Sweep 9.041 ms {401 pis)

Occupied Bandwidth Occ BW % Pwr 9900 %
1.0905 MHz #dB  -26.00dB

Transmit Freq Error -4.487 kHz

s dB Bandwidth 1.316 MHz"

LTE band 12 - HighCH 16QAM-1.4
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i Agilent  13:03:55 Mar29, 2016 T i Agilent  19:02:34 Mar29, 2016 T
Ref 20 dBm Atten 30 dB Ref20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
4B W 4B W
omst | VBW omst | VBW
4% 300.0000000 kHz « 4% 300.0000000 kHz &
e Wi
Center 700.5 MHz Span 8 MHz Center 700.5 MHz Span 8 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Occ BYW % Pur 93.00 %
27488 MHz xdB  -26.00 dB

Transrit Frag Error -7.736 kHz

x dB Bandwidth 3.154 MHz*

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Otc BYW % Pwr 93.00 %
27581 MHz xdB  -26.00 dB

Transmit Freg Erar 16596 kHz

x dB Bandwidth 3.155 MHz*

LTE band 12 - Low CH QPSK-3

LTE band 12 - Low CH 16QAM-3

50 Agllent  12:05:22 Mar 29, 2016 T 50 Agllent  12:05:36 Mar 29, 2016 T
Ref 20 dBm Atten 30 dB Ref 20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
4B/ m 4B/ WMWW
omst | Center onst | Center
43 707.5000000 MH « 43 707.5000000 M «
St s
Center 707.5 MHz Span 8 MHz Center 707.5 MHz Span 8 MHz

#Res BW 100 kHz H#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth ce BWY % Pwr 99.00 %
27515 MHz xdB 2500 dB

Transmit Freq Errar -29.819 kHz

¥ dB Bandwidth 3126 MHz™

#Res BW 100 kHz H#VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oce BW % Par 99.00 %
2.7409 MHz ¥»dB 2600 dB

Transmit Freg Errar -30.112 kHz

¥ dB Bandwidth 3150 MHz™

LTE band 12 - Middle CH QPSK-3

LTE band 12 - Middle CH 16QAM-3

=i Agilent  19:08:34 Mar 29, 2016 T =i Agilent  19:08:19 Mar 29, 2016 T
Ref20 dBm Atten 30 dB Ref20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
dB/ dB/ W
orst | Center orst | Center
45 1714.5000000 MH - 45 1714.5000000 MH e
e s
Center 714.5 MHz Span 8 MHz Center 714.5 MHz Span 8 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth COce BW % Pwr 99.00 %
2.7332 MHz xdB -25.00dB

Transmit Freq Errar -315.669 Hz

x dB Bandwidth 3.126 MHZ*

LTE band 12 - High CH QPSK-3

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms (401 pts)

Occupied Bandwidth Oce B % Pur 99.00 %
2.7354 MHz xdE  -26.00dB

Transmit Freq Errar 2144 kHz

» dB Bandwidth 3144 MHz*

.- __________________________________@&
LTE band 12 - High CH 16QAM-3
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i Agilent  19:08:44 Mar 29, 2016 T i Agilent  19:08:31 Mar29, 2016 T
Ref 20 dBm Atten 30 dB Ref20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
48/ o s cirer ittt g 4B/ et e i Aol bt
ot | Center ot | Center
45 1701.5000000:MHz i 45 1701.5000000:0MHz <
g .|

Center 701.5 MHz
#Res BW 100 kHz

Span 10 MHz

#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Occ BYW % Pur 93.00 %
45383 MHz xdB  -26.00 dB

Transrit Frag Error 2128 kHz

x dB Bandwidth 5,157 MHz*

Center 701.5 MHz
#Res BW 100 kHz

Span 10 MHz

#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Otc BYW % Pwr 93.00 %
45286 MHz xdB  -26.00 dB

Transmit Freg Erar 5822 kHz

x dB Bandwidth 4.992 MHz*

LTE band 12 - Low CH QPSK-5

LTE band 12 - Low CH 16QAM-5

5 Agilent  18:12:00 Mar 29, 2016 T 50 Agilent  18:11:46 Mar 29, 2016 T
Ref 20 dBm Atten 30 dB Ref 20 dBm Atten 30 dB
#Samp #Samp
Leg Log
10 10
4B/ A I AV dB/ (el Rl e e S Y
ot | Center onst | Center
45 1707.5000000 MHz e '3 707.5000000:MHz «
A |
Center 707.5 MHz Span 10 MHz Center 707.5 MHz Span 10 MHz

#Res BW 100 kHz H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Occ BW % Par 89.00 %
4.4786 MHz wdB  -26.00 dB

Transmit Freqg Error -35.677 kHz

% dB Bandwidth 5039 MHz*

#Res BW 100 kHz H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BW % Par 99.00 %
4.4922 MHz ¥»dB 2600 d8

Transmit Freg Errar -38.175 kHz

¥ dB Bandwidth 4972 MHz™

LTE band 12 - Middle CH QPSK-5

LTE band 12 - Middle CH 16QAM-5

=i Agilent  19:12:85 Mar 29, 2016 T =i Agilent 19012042 Mar 29, 2016 T
Ref20 dBm Atten 30 dB Ref20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
dB/ STV TSI Y PP L e S dB/ Aot rsetteena PP ot b dmd
orst | Center orst | Center
45 1713,500000 . 45 1713.500000 -
- My ey
Center 713.5 MHz Span 10 MHz Center 713.5 MHz Span 10 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce BW % Pwr 99.00 %
4.5075 MHz xdE  -26.00dB

Transmit Freq Errar 1.415 kHz

x dB Bandwidth 5.043 MHZ*

.- _________________________________________#
LTE band 12 - High CH QPSK-5

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Oce B % Pur 99.00 %
45311 MHz xdE  -26.00dB

Transmit Freq Errar 5.849 kHz

» dB Bandwidth 5.071 MHz*

.- __________________________________@&
LTE band 12 - High CH 16QAM-5
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#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oee BW % Puwr 83.00 %
9.0203 MHz xdB  -26.00 dB
Transrit Frag Error 15613 kHz
x dB Bandwidth 10.104 MHz™

i Agilent  19:14:50 Mar 29, 2016 T i Agilent  19:14:33 Mar29, 2016 T
Ref 20 dBm Atten 30 dB Ref20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10 PR W IS PR
4B o mad an skt 8!
omst | VBW ot |VBW
45 11.000000000:MHz - 45 11.000000006MHz <
A ol
Center 704 MHz Span 20 MHz Center 704 MHz Span 20 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oie. BW % Puwr 83.00 %
8.9806 MHz xdB  -26.00 dB
Transmit Freg Erar 15931 kHz
x dB Bandwidth 10.109 MHz™

LTE band 12 - Low CH QPSK-10

LTE band 12 - Low CH 16QAM-10

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BYW % Py 9.00 %
9.0150 MHz wdB  -26.00 dB
Transmit Freqg Error -53.329 kHz
% dB Bandwidth 9934 MHz*

n Agilent  18:15:37 Mar 29, 2016 T o Agilent  19:15:25 Mar 29, 2016 T
Ref 20 dBm Atten 30 dB Ref 20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
4B/ Al al e [ LU PR 4B/ PR ISl fs P ool
ot | Center ot | Center
45 707.5000000-MHz . 45 707.5000000 MHz «
oty ]
Center 707.5 MHz Span 20 MHz Center 707.5 MHz Span 20 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BYW % Py 9.00 %
9.0303 MHz wdB  -26.00 dB
Transmit Freg Errar -36.471 kHz
3 dB Bandwidth 10,199 MHz™

LTE band 12 - Middle CH QPSK-10

LTE band 12 - Middle CH 16QAM-10

i o i TP

dBf
omst | Center

LTE band 12 - High CH QPSK-10

45 711.0000000:MHz -
el
Center 711 MHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pis)
Occupied Bandwidth Oce BW % Pur 99.00 %
9.1449 MHz ¥ dB  -26.00 dB
Transmit Freq Error -29.011 kHz
# dB Bandwidth 10.078 MHz™

wio Agilent 191619 Mar 29, 2018 T i Agilent  19:18:07 Mar 29, 2016 T
Ref20 dBm Atten 30 dB Ref20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10

dBf
omst | Center

45 1711.0000008 MHz -
g
Center 711 MHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Dce BW % Pur 99.00 %
9.1300 MHz ¥ dB  -26.00 dB
Transmit Freq Error -44.700 kHz
s dB Bandwidth 10291 MHz™

LTE band 12 - High CH 16QAM-10
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LTE Band 17

#Res BW 100 kHz H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Qcc BYWY % Pwr 95.00 %
4.4902 MHz wdB  -26.00 dB

Transmit Freg Error -10.457 kHz

x dB Bandwidth 4.980 MHz*

it Agilent  19:20:38 Mar 29, 2016 T it Agilent  19:20:28 Mar 29, 2016 T
Ref 20 dBm Atten 30 dB Ref 20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
4B/ At Pt o e 4B/ B e et i MY
ot | Center ot | Center
¢ 706.5000000,MHz . ¢ 706.5000000,MHz .
oy g
Center 706.5 MHz Span 10 MHz Center 706.5 MHz Span 10 MHz

#Res BW 100 kHz H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Qcc BYWY % Pwr 95.00 %
4.4856 MHz wdB  -26.00 dB

Transmit Freg Error -11.771 kHz

x dB Bandwidth 5.034 MHz*

LTE band 17 - Low CH QPSK-5

LTE band 17 - Low CH 16QAM-5

10

dB/
omst |Center

4. 7100000009 MHz .

Center 710 MHz
#Res BW 100 kHz

Span 10 MHz

H#VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Qcc BYWY % Pwr 95.00 %
4 5241 MHz wdB  -26.00 dB

Transmit Freg Error -35.903 kHz

x dB Bandwidth 5.143 MHz*

LTE band 17 - Middle CH QPSK-5

it Agilent  19:21:13 Mar 29, 2016 T 50 Agilenf  19:21:00 Mar 29, 2016 T
Ref 20 dBm Atten 30 dB Ref 20 dBm Atten 30 dB

#Samp #Samp

Log Log

10

dB/
omst |Center

¢ 710.0000000 MHz .
o,
Center 710 MHz Span 10 MHz

#Res BW 100 kHz

Occupied Bandwidth
45115 MHz

H#VBW 300 kHz Sweep 4 ms {401 pts)

Occ BWY % Pwr
% dB

98.00 %
-26.00 dB

Transmit Freq Error -37.123 kHz
# dB Bandwidth 5.001 MHz*

|
LTE band 17 - Middle CH 16QAM-5

10

dBf
omst | Center

4. 7135000000, MHz .

Center 713.5 MHz
#Res BW 100 kHz

Span 10 MHz

#VBW 300 kHz Sweep 4 ms (401 pis)

Occupied Bandwidth Occ BW % Pwr 9900 %
4.5245 MHz ¥ dB  -26.00 dB

Transmit Freq Error -30B.621 Hz

# dB Bandwidth 6.085 MHz™

LTE band 17 - HighCH QPSK-5

i Agilent  19:21:53 Mar 29, 2018 T i Agilent  12:21:41 Mar29, 2016 T
Ref20 dBm Atten 30 dB Ref20 dBm Atten 30 dB
#Samp #Samp

Log Log

10

dBf
omst | Center

4. 1713.5000000,\Hz .
M
Center 713.5 MHz Span 10 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Occupied Bandwidth Occ BW % Pwr 9900 %
45188 MHz ¥ dB  -26.00 dB

Transmit Freq Error -11.763 kHz

s dB Bandwidth 6.089 MHz™

LTE band 17 - HighCH 16QAM-5
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#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BYW % Py 9.00 %
9.1003 MHz wdB  -26.00 dB
Transmit Freqg Error -67 287 kHz
% dB Bandwidth 10145 MHz*

#i Agilent  13:22:44 Mar 29, 2016 T
Ref 30 dBm Atten 40 dB Ref 20 dBm Atten 30 dB
#Samp #Samp
Log A A b i i
10
a8/ i ek
Offst > <«
4
dB it <
s
Center 709 MHz Span 20 MHz Center 709 MHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts) #Res BW 300 kHz #VBW 1 MHz Sweep 4 ms {401 pts)
Occupied Bandwidth Oee BW % Puwr 83.00 % Occupied Bandwidth Oce BW % Pur 59.00 %
9.0642 MHz xdB  -26.00 dB 9.0279 MHz x»dB  -26.00 dB
Transrit Frag Error -19.870 kHz Transmit Freg Errar -B67.924 kHz
x dB Bandwidth 10.047 MHz™ % dB Bandwidth 9.957 MHz™
LTE band 17 - Low CH QPSK-10 LTE band 17 - Low CH 16QAM-10
o Agilent  18:23:35 Mar 29, 2016 T 50 Agilent  18:23:24 Mar 29, 2016 T
Ref 20 dBm Atten 30 dB Ref 20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
dB! MM”“’W“W«{WM«A dBr B L T WP W Y
ot | Center ot | Center
¢ 710.0000000 MHz - ', 7100000008 MHz -
“Antt Aty
Center 710 MHz Span 20 MHz Center 710 MHz Span 20 MHz

#Res BW 300 kHz H#VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Oce BW % Pur 99.00 %
9.0662 MHz ¥»dB 2600 d8
Transmit Freg Errar -62.897 kHz
¥ dB Bandwidth 10053 MHz™

LTE band 17 - Middle CH QPSK-10

LTE band 17 - Middle CH 16QAM-10

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth COce BW % Pwr 99.00 %
9.1435 MHz xdE  -26.00dB
Transmit Freq Errar -40.067 kHz
x dB Bandwidth 9.977 MHZ*

.- _________________________________________#
LTE band 17 - High CH QPSK-10

= Agilent  19:2422 Mar29, 2016 T =i Agilent  19:24:09 Mar 29, 2016 T
Ref20 dBm Atten 30 dB Ref20 dBm Atten 30 dB
#Samp #Samp
Log Log
10 10
4B/ A Bt bt it dB/ R o R ROy
omst | Center ot | Center
4 711.0000000:MHz - 4 711.0000000:MHz -
Aoy A
Center 711 MHz Span 20 MHz Center 711 MHz Span 20 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 4 ms (401 pts)
Occupied Bandwidth Cce BW % Pur 99.00 %
91217 MHz xdE  -26.00dB
Transmit Freq Errar -51.283 kHz
» dB Bandwidth 10,106 MHz*

.- __________________________________@&
LTE band 17 - High CH 16QAM-10
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1.10 Peak-to-Average Ratio

1.10.1 Requirement

According to FCC section 24.232(d) and 27.50(d)(5), the peak to average ratio (PAR) of the
transmission maynot exceed 13dB.

1.10.2 Test Description

Attenuator 1

S_Systlem Power
Imulator Splitter
EUT
Spectrum
Analyzer
y Attenuator 2
1.10.3 Test Result
LTE Band 2
BW(MHz) | Frequency (MHz) Mode Modulation Conducted Power (dBm) Peak_-Average
Peak Average Ratio (PAR)
QPSK 25.43 21.97 2.30
1.4 1880 RB 1/0
16QAM 25.53 20.57 2.31
QPSK 25.34 21.88 1.77
3 1880 RB 1/0
16QAM 25.24 20.6 3.03
QPSK 25 21.64 2.01
5 1880 RB 1/0
16QAM 47 20.91 2.71
QPSK 25.43 21.79 2.22
10 1880 RB 1/0
16QAM 25.36 20.58 3.52
QPSK 25.36 21.64 2.37
15 1880 RB 1/0
16QAM 25.39 21.36 3.37
QPSK 25.43 22.00 2.03
20 1880 RB 1/0
16QAM 25.46 21.46 3.17
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LTE Band 4
BW(MHz) | Frequency (MHZz) Mode Modulation Conducted Power (dBm) Peak.-Average
Peak Average Ratio (PAR)
QPSK 25.63 22.21 2.96
14 17325 RB 1/0
16QAM 25.34 20.78 3.44
QPSK 25.46 22.07 3.06
3 1732.5 RB 1/0
16QAM 25.42 20.74 3.37
QPSK 25.39 21.72 3.23
5 1732.5 RB 1/0
16QAM 25.38 20.73 2.75
QPSK 25.48 21.87 3.85
10 17325 RB 1/0
16QAM 25.47 20.57 3.22
QPSK 25.41 21.68 2.9
15 17325 RB 1/0
16QAM 25.39 20.66 3.17
QPSK 25.46 21.55 3.86
20 1732.5 RB 1/0
16QAM 25.43 20.88 3.98
LTE Band 5
BW(MHz) | Frequency (MHZz) Mode Modulation Conducted Power (dBm) Peak.-Average
Peak Average Ratio (PAR)
QPSK 25.36 22.48 1.89
14 836.5 RB 1/0
16QAM 25.46 21.12 2.78
QPSK 25.44 22.39 1.91
3 836.5 RB 1/0
16QAM 25.42 21.09 2.97
QPSK 25.42 22.39 1.74
5 836.5 RB 1/0
16QAM 25.48 21.59 2.32
QPSK 25.44 22.36 1.74
10 836.5 RB 1/0
16QAM 25.35 21.02 2.39
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LTE Band 12
BW(MHz) | Frequency (MHZz) Mode Modulation Conducted Power (dBm) Peak.-Average
Peak Average Ratio (PAR)
QPSK 25.63 22.1 1.89
14 707.5 RB 1/0
16QAM 25.46 20.79 2.78
QPSK 25.62 22.19 191
3 707.5 RB 1/0
16QAM 25.53 20.87 2.97
QPSK 25.13 22.21 1.74
5 707.5 RB 1/0
16QAM 25.47 21.39 2.32
QPSK 25.64 22.29 1.74
10 707.5 RB 1/0
16QAM 25.39 20.93 2.39
LTE Band 17
BW(MHz) | Frequency (MHz) Mode Modulation Conducted Power (dBm) Peak_-Average
Peak Average Ratio (PAR)
QPSK 25.45 2211 1.63
5 710 RB 1/0
16QAM 25.48 21.76 2.85
QPSK 25.35 22.05 2.14
10 710 RB 1/0
16QAM 25.47 20.64 2.95
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1.11  Frequency Stability

1.11.1 Requirement

According to FCC section 2.1055, 22.355, 24.235 and27.54, the frequency stability shall be sufficient
to ensure that the fundamental emission stays within the authorized frequency block. According to
FCC section 2.1055, the test conditions are:

(@) The temperature is varied from -30°C to +50°C at intervals of not more than 10°C.

(b) The supply voltage shall be measured at the input to the cable normally provided with the
equipment, or at the power supply terminals if cables are not normally provided.

1.11.2 Test Description

Temperature
Common Chamber
Antenna

DC Power
Supply

System
Simulator

1.11.3 Test Setup

The EUT, which is powered by the DC Power Supply directly, is located in the Temperature Chamber.
The EUT is commanded by the System Simulator (SS) to operate at the maximum output power. A call
is established between the EUT and the SS via a Common Antenna.
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1.11.4 Test Results

For hand carried, battery powered equipment, reduce primary supply voltage to the battery operating
end point which shall be specified by the manufacturer; the normal temperature here used is 20°C. The
frequency deviation limit is £2.5ppm.

LTE Band 2
Middle Channel, fo = 1880 MHz
Temperature Power Supplied Frequency Frequency Limit
(Voo) Error Error )
DC
(°C) (Hz) (ppm)
-10 -6 0.0027 25
0 -12 0.0059 25
10 -8 0.0037 25
20 -11 0.0053 25
3.7
30 -11 0.0064 25
40 -10 0.0048 25
50 -11 0.0064 25
55 -7 0.0032 25
42 -10 0.0059 25
25
35 -9 0.0053 25
LTE Band 4
Middle Channel, fo = 1732.5 MHz
Temperature Power Supplied A B s ) Limit
(Voo) Error Error ( )
. DC ppm
(°C) (Hz) (ppm)
-10 -13 0.0087 25
0 -14 0.0092 25
10 -10 0.0063 25
20 -10 0.0063 25
3.7
30 -11 0.0058 25
40 -11 0.0069 25
50 -12 0.0075 25
55 -12 0.0069 25
4.2 -14 0.0087 25
25
35 -15 0.0092 25
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LTE Band 5
Middle Channel, fo = 836.5 MHz
Temperature Power Supplied Frequency Frequency Limit
(Voo) Error Error )
DC
(*C) (H2) (ppm)
-10 8 0.0084 2.5
0 7 0.0072 2.5
10 6 0.0084 25
20 8 0.0108 2.5
3.7
30 11 0.0120 25
40 12 0.0155 2.5
50 10 0.0108 25
55 11 0.0120 25
4.2 9 0.0096 2.5
25
35 12 0.0132 25
LTE Band 12
Middle Channel, fo = 1880MHz
Temperature Power Supplied Frequency Frequency Limit
(Voo) Error Error )
DC
C) (Hz) (ppm)
-10 -8 0.0027 25
0 -11 0.0059 25
10 -10 0.0037 25
2 -12 . 2.
0 3.7 0.0053 5
30 -10 0.0064 2.5
40 -9 0.0048 25
50 -10 0.0064 25
55 -8 0.0032 25
25 4.2 -11 0.0059 25
35 -10 0.0053 25
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LTE Band 17
Middle Channel, fo = 710 MHz
Temperature Power Supplied Frequency Frequency Limit
(Voo) Error Error e
DC
(*C) (H2) (Ppm)
-10 8 0.0099 25
0 8 0.0099 25
10 4 0.0042 25
20 5 0.0085 25
3.7
30 5 0.0056 2.5
40 6 0.0070 2.5
50 10 0.0155 25
55 9 0.0113 25
25 4.2 9 0.0127 25
35 12 0.0155 25
NOTE:

(1) The EUT stops transmitting at temperatures -10°C, 55°C

(2) The manufacturer declared that the EUT could work properly between temperatures -20°C~60°C.

(3) Normal VWoltage = 3.7V; Max Voltage= 4.2V; Min \Voltage=3.5V.

(4) The frequency fundamental emissions stay within the authorized frequency block based on the
frequency deviation measured is small.
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1.12 Conducted Out of Band Emissions

1.12.1 Requirement

According to FCC section 2.1051, 22.917(a), 24.238(a), 27.53(h), the power of any emission outside
of the authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43+10*log(P)dB. This calculated to be -13dBm.

1.12.2 Test Description

See section 4.2.1 of this report.

1.12.3 Test Results

The measurement frequency range is from 30MHz to the 10™harmonic of the fundamental frequency.
The lowest, middle and highest channels are tested to verify the out of band emissions. Only the worst
RB size/offset presented.

Compliant. See attached pots.
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Test Plots:

LTE Band 2

50 Agilent  19:55:00 Mar 29, 2016 T 50 Agilent  19:57.00 Mar 29, 2016 T

Mkr1 2.9852 GHz Mkr1 143530 GHz
Ref 20 dBm Atten 30 dB 334 dBm Ref 20 dBm Atten 30 dB -35.45 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
45 45
dB dB
ol o Marker
-13.0 -13.0
dBm aem |14.353044130 GHz

T
-3545dBm N

M1 S2 M1 S2
S3 FC S3 FC
Start 30 MHz Stop 10 GHz Start 10 GHz Stop 20 GHz

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 2 - Low Channel-1

#Res BW 1 MHz H#VBW 1 MHz Sweep 100 ms (8000 pts)

LTE Band 2 - Low Channel-2

A Agilent  19:55:20 Mar 29, 2016 T A Agilent  19:57:27 Mar 29, 2016 T

Mkr1 2.9927 GHz Mkr1 14,5081 GHz
Ref 20 dBm Atten 30 dB -34.06 dBm Ref 20 dBm Atten 30 dB -34.36 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
45 45
dB dB
o o Marker
-13.0 -13.0
dBm am |14.508063507 GHz .

-34.36 dBm g

M1 52 M1 52
S3 FC S3 FC
Start 30 MHz Stop 10 GHz Start 10 GHz Stop 20 GHz

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

#Res BW 1 MHz H#VBW 1 MHz Sweep 100 ms (8000 pts)

LTE Band 2 Middle Channel-1

LTE Band 2 Middle Channel-2

# Agilent  19:54:40 Mar 29, 2016 T W Agllenf  19:56:28 Mar 29, 2016 T
Mkr1 2.9790 GHz Mkr1 14.9056 GHz
Ref 20 dBm Atten 30 dB -32.97 dBm Ref 20 dBm Atten 30 dB -34.89 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
4.5 45
dB dB
01'3 . Marker [11'3 " Marker
aem | 2.9789961P4 GHz aem | 14.905613201 GHz
-32.97 dBm -34.89 dBm o

M1 S2 M1 52
S3 FC S3 FC
Start 30 MHz Stop 10 GHz Start 10 GHz Stop 20 GHz

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

#Res BW 1 MHz H#VBW 1 MHz Sweep 100 ms (8000 pts)

LTE Band 2 - High Channel-1

LTE Band 2 - High Channel-2
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LTE Band 4
Agilent  19:52:33 Mar 29, 2016 T A5 Adllent  19:51.23 Mar 29, 2016 T
Mkr1 2.9765 GHz Mkr1 13.4704 GHz
Ref 20 dBm Atten 30 dB -32.6 dBm Ref 20 dBm Atten 30 dB -35.38 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
4.5 45
dB dB
01'3 . Marker [11'3 " Marker
am [2.976503312 GHz aem | 13.470433804 GHz
-32.6 dBm -35.38 dBm o
e A ALt N NP Ol

M1 52
53 FC

Start 30 MHz Stop 10 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 79.99 ms (8000 pts)

M1 §2
53 FC

Start 10 GHz Stop 20 GHz
#Res BW 1 MHz H#VBW 1 MHz Sweep 100 ms (8000 pts)

LTE Band 4 - Low Channel-1

LTE Band 4 - Low Channel-2

#Res BW 1 MHz #VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 4 - Middle Channel-1

o Agilent  18:53:22 Mar 29, 2016 T 50 Agilent  18:51:44 Mar 29, 2016 T
Mkr1 2.9977 GHz Mkr1 13.5879 GHz
Ref 20 dBm Atten 30 dB -32.55 dBm Ref 20 dBm Atten 30 dB -35.13 dBm
Peak Peak
Leg Log
10 10
dB/ dB/
Offst Offst
4.5 4.5
dB dB
o Marker o Marker
a8m | 2.997692211 GHz aem | 13.587948493 GHz
T
-35.13 dBm "
Lo [
M1 S2 M1 S2
S3 FC S3 FC
Start 30 MHz Stop 10 GHz Start 10 GHz Stop 20 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (8000 pts)

LTE Band 4 - Middle Channel-2

-33.52 dBm q
M s2

53 FC

Start 30 MHz Stop 10 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 79.99 ms (8000 pts)

it Agllent  19:52:16 Mar 29, 2016 T 4o Agllent  19:50:58 har 29, 2016 T

Mkr1 2.9703 GHz Mkr1 145318 GHz
Ref 20 dBm Atten 30 dB 33.52 dBm Ref 20 dBm Atten 30 dB 34.87 dBm
Peak Peak
Leg Log
10 10
dB/ dB/
Offst Offst
45 45
dB dB
01'3 . Marker [11'3 " Marker
asm [2.970271283 GHz aem | 14.531816477 GHz

-34.87 dBm 3

M1 §2
53 FC

Start 10 GHz
#Res BW 1 MHz

Stop 20 GHz

H#VBW 1 MHz Sweep 100 ms (8000 pts)

LTE Band 4 - High Channel-1

LTE Band 4 - High Channel-2
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LTE Band 5

50 Agilent  19:47:18 Mar 29, 2016 T 50 Agilenf  19:43:05 Mar 29, 2016 T

Mkr1 2.9690 GHz Mkr1 13.9892 GHz
Ref 20 dBm Atten 30 dB -32.76 dBm Ref 20 dBm Atten 30 dB 355 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
4 4
dB dB
Mo Matker Mo Marker
a8m |2.969024878 GHz aBm |13.989248656 GHz

T
-355dBm o L
M1 S2

S3 FC S3 FC
Start 30 MHz Stop 10 GHz Start 10 GHz Stop 20 GHz

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

#Res BW 1 MHz H#VBW 1 MHz Sweep 100 ms (8000 pts)

LTE Band 5 - Low Channel-1

LTE Band 5 - Low Channel-2

50 Agllent  12:47:36 Mar 29, 2016 T 50 Agilent  18:43:38 Mar 29, 2016 T
Mkr1 2.9940 GHz Mkr1 145468 GHz

Ref 20 dBm Atten 30 dB -33.49 dBm Ref 20 dBm Atten 30 dB -35.7 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
4 4

dB

o | Marker

-13.0

Start 30 MHz
#Res BW 1 MHz

Stop 10 GHz

#VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 5- Middle Channel-1

aBm |14.546818352 GHz

-35.7 dBm 2

M1 §2
53 FC

Start 10 GHz
#Res BW 1 MHz

Stop 20 GHz

#VBW 1 MHz Sweep 100 ms (8000 pts)

LTE Band 5 - Middle Channel-2

a0 Adllent 194657 War 29, 2016 T 50 Agilent  19:48:32 Mar 29, 2016 T
Mkr1 2.9790 GHz Mkr1 14.8031 GHz
Ref 20 dBm Atten 30 dB -32.56 dBm Ref 20 dBm Atten 30 dB 338 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
4 4
dB dB
fho Matker o Marker
aem | 2.978996124 GHz a8m |14.803100387 GHz .
-33.8 dBm z
el LA Lol "
M1 52 M1 S2
S3 FC S3 FC
Start 30 MHz Stop 10 GHz Start 10 GHz Stop 20 GHz

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

#Res BW 1 MHz #VBW 1 MHz Sweep 100 ms (8000 pts)

LTE Band 5 - High Channel-1

LTE Band 5 - High Channel-2
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LTE Band 12

#Res BW 1 MHz #VBW 1 MHz Sweep 79.99 ms (8000 pts)

it Agilent  19:44:54 Mar 29, 2016 T 50 Agilent  19:42:45 Mar 29, 2016 T

Mkr1 2.9912 GHz Mkr1 7.4591 GHz
Ref 20 dBm Atten 30 dB -31.61 dBm Ref 20 dBm Atten 30 dB -35.58 dBm
Peak Peak
Leg Log
10 10
dB/ dB/
Offst Offst
45 45
dB dB
b Marker Mo Marker
aim |2.991247655 GHz aBm | 7.459057382 GHz

-35.58 dBm 5
! Ml L WW“M‘WW

M1 S2 i M1 S2
S3 FC S3 FC
Start 30 MHz Stop 5 GHz Start5 GHz Stop 10 GHz

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 12 - Low Channel-1

LTE Band 12 - Low Channel-2

#Res BW 1 MHz #VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 12- Middle Channel-1

it Agilent  19:45:13 Mar 29, 2016 T 50 Agilenf  19:43:.02 Mar 29, 2016 T

Mkr1 2.9794 GHz Mkr1 7.9329 GHz
Ref 20 dBm Atten 30 dB -33.07 dBm Ref 20 dBm Atten 30 dB -37.19 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
45 45
dB dB
b Marker Mo Marker
am |2.979442430 GHz A aBm |7.932866608 GHz

-37.19 dBm i

M1 S2 M1 S2
S3 FC S3 FC
Start 30 MHz Stop 5 GHz Start5 GHz Stop 10 GHz

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 12 - Middle Channel-2

#Res BW 1 MHz #VBW 1 MHz Sweep 79.99 ms (8000 pts)

it Agilent  19:44:19 Mar 29, 2016 T 50 Agilent  19:42:17 Mar 29, 2016 T

Mkr1 2.9863 GHz Mkr1 7.6503 GHz
Ref20 dBm Atten 30 dB -32.73 dBm Ref20 dBm Atten 30 dB -35.69 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
45 45
dB dB
b Marker M o Marker
am |2.986277034 GHz 4 am |7.650331291 GHz

-35.69 dBm o

M1 52 M1 §2
53 FC 53 FC
Start 30 MHz Stop 5 GHz Start5 GHz Stop 10 GHz

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 12 - High Channel-1

LTE Band 12 - High Channel-2
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LTE Band 17
e Agilent  18:30:17 Mar 29, 2016 T a5 Adllent  13:33:.48 Mar 29, 2016 T
Mkr1 2.9881 GHz Mkr1 7.6291 GHz
Ref 20 dBm Atten 30 dB -31.87 dBm Ref 20 dBm Atten 30 dB -37.05 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
4 4
dB dB
01'” Marker [11'” Marker
a8m | 2.988141017 GHz 1 aem | 7.629078634 GHz
-31.87 dBm i "“'L -37.05 dBm .

. DT RR " [ o A A b i
M1 S2 M1 S2
S3 FC S3 FC
Start 30 MHz Stop 5 GHz Start5 GHz Stop 10 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 79.99 ms (8000 pts)

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 17 - Low Channel-1

LTE Band 17 - Low Channel-2

it Agilent  19:30:47 Mar 29, 2016 T i Agllent  18:32:30 Mar 28, 2016 T

Mkr1 2.9869 GHz Mkr1 8.8924 GHz
Ref 20 dBm Atten 30 dB 33.57 dBm Ref 20 dBm Atten 30 dB 36.71 dBm
Peak Peak
Leg Log
10 10
dB/ dB/
Offst Offst
4 4
dB dB
01'3 . Marker [11'3 " Marker
a8m [2.986898362 GHz | aem |8.892361545 GHz

M—33.57 mﬂbww ol i
F—— " . i Sl WMW

M1 S2 M1 S2
S3 FC 53 FC
Start 30 MHz Stop 5 GHz Start5 GHz Stop 10 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 17- Middle Channel-1

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 17 - Middle Channel-2

- Agilent  19:28:57 Mar 29, 2016 T s Agllent  19:31:21 Mar 29, 2016 T
Mkr1 2.9987 GHz Mkr1 7.5997 GHz

Ref 20 dBm Atten 30 dB -32.43 dBm Ref 20 dBm Atten 30 dB 374 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
4 4
dB dB
o a Marker M Marker
asm | 2.9987(3587 GHz i aem | 7.599699962 GHz

-32.43 ¢Bm A -37.4 dBm :

VRIS DI PI | Spry e e 5L AT AN N A Uﬂllu“ﬁ\ﬂlﬁlr PP TR PP PP BTSN
M s2| M1 s2 S
S3 FC S3 FC
Start 30 MHz Stop 5 GHz Start5 GHz Stop 10 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 79.99 ms (8000 pts)

#Res BW 1 MHz H#VBW 1 MHz Sweep 79.99 ms (8000 pts)

LTE Band 17 - High Channel-1

LTE Band 17 - High Channel-2

NOTE :
The power of the EUT transmitting frequency should be ignored.
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1.13 Band Edge

1.13.1 Requirement

22.917(a)

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the
emission bandwidth of the fundamental emission of the transmitter may be employed.

24.238 (a)

For operations in the 1850-1910 and 1930-1990 MHz band, the FCC limit is 43 + 10log10(P[Watts])
dB below the transmitter power P(Watts) in a 1IMHz bandwidth. However, in the 1 MHz bands
immediately outside and adjacent to the frequency block a resolution bandwidth of at least one percent
of the emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53 (g)

For operations in the 698 -746 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kilohertz bands immediately
outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30 kHz may be
employed.

27.53 (h)

For operations in the 1710 — 1755 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 1 MHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the
emission bandwidth of the fundamental emission of the transmitter may be employed.

1.13.2 Test Description

See section 4.2.1 of this report.
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1.13.3 Test Results

The lowest and highest channels are tested to verify the band edge emissions.

LTE Band 2
BW(MHz) Channel Frequency (MHz) Mode Emission (dBm) Limit (dBm)

QPSK -20.00 -13

1.4 18607 1850.7
16QAM -27.13 -13
QPSK -19.92 -13

14 18900 1909.3
16QAM -20.19 -13
QPSK -15.60 -13

3 18615 1851.5
16QAM -14.42 -13
QPSK -14.41 -13

3 19185 1908.5
16QAM -16.92 -13
QPSK -15.69 -13

5 18625 1852.5
16QAM -16.40 -13
QPSK -18.29 -13

5 19175 1907.5
16QAM -18.62 -13
QPSK -30.08 -13

10 18650 1855
16QAM -29.00 -13
QPSK -31.28 -13

10 19150 1905
16QAM -28.75 -13
QPSK -22.06 -13

15 18675 1857.5
16QAM -22.43 -13
QPSK -22.59 -13

15 19125 1902.5
16QAM -21.91 -13
QPSK -23.14 -13

20 18700 1860
16QAM -23.89 -13
QPSK -23.81 -13

20 19100 1900
16QAM -24.52 -13
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LTE Band 4
BW(MHz) Channel Frequency (MHz) Mode Emission (dBm) Limit (dBm)

QPSK -24.99 -13

1.4 19957 1710.7
16QAM -26.45 -13
QPSK -20.90 -13

1.4 20393 1754.3
16QAM -21.69 -13
QPSK -16.30 -13

3 19965 17115
16QAM -20.11 -13
QPSK -16.97 -13

3 20385 1753.5
16QAM -16.52 -13
QPSK -17.87 -13

5 19975 17125
16QAM -18.52 -13
QPSK -18.38 -13

5 20375 1752.5
16QAM -18.63 -13
QPSK -20.71 -13

10 20000 1715
16QAM -18.00 -13
QPSK -20.62 -13

10 20350 1750
16QAM -20.62 -13
QPSK -18.34 -13

15 20025 17175
16QAM -22.03 -13
QPSK -25.30 -13

15 20325 1747.5
16QAM -24.41 -13
QPSK -24.50 -13

20 20050 1720
16QAM -19.58 -13
QPSK -29.67 -13

20 20300 1745
16QAM -26.46 -13
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LTE Band 5
BW(MHz) Channel Frequency (MHz) Mode Emission (dBm) Limit (dBm)

QPSK -19.95 -13
1.4 20407 824.7

16QAM -20.37 -13

QPSK -21.75 -13
1.4 20643 848.3

16QAM -25.33 -13

QPSK -13.77 -13
3 20415 825.5

16QAM -14.85 -13

QPSK -16.83 -13
3 20635 847.5

16QAM -15.16 -13

QPSK -16.68 -13
5 20425 826.5

16QAM -15.76 -13

QPSK -22.74 -13
5 20625 846.5

16QAM -21.02 -13

QPSK -14.48 -13
10 20450 829

16QAM -17.00 -13

QPSK -21.74 -13
10 20800 844

16QAM -21.68 -13

LTE Band 12
BW(MHz) Channel Frequency (MHz) Mode Emission (dBm) Limit (dBm)

QPSK -22.16 -13
1.4 23017 699.7

16QAM -22.44 -13

QPSK -24.39 -13
1.4 23173 715.3

16QAM -24.85 -13

QPSK -13.79 -13
3 23025 700.5

16QAM -14.23 -13

QPSK -16.62 -13
3 23165 714.5

16QAM -16.50 -13

QPSK -16.35 -13
5 23035 701.5

16QAM -18.03 -13

QPSK -17.19 -13
5 23155 713.5

16QAM -16.77 -13

QPSK -17.62 -13
10 23060 704

16QAM -19.09 -13

QPSK -21.19 -13
10 23130 711

16QAM -21.05 -13
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LTE Band 17
BW(MHz) Channel Frequency (MHz) Mode Emission (dBm) Limit (dBm)
QPSK -17.65 -13
5 23755 706.5
16QAM -19.35 -13
QPSK -18.86 -13
5 23825 713.5
16QAM -18.03 -13
QPSK -19.04 -13
10 23780 709
16QAM -18.89 -13
QPSK -20.00 -13
10 23800 711
16QAM -19.66 -13
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Test Plots:

LTE Band 2

5 Agllent  10:10:52 Mar 30, 2016 T 50 Agllent  10:12:26 Mar 30, 2016 T
Mkr1 1.849892 GHz Mkr1 1.910008 GHz
Ref 20 dBm Atten 25 dB 26.62 dBm Ref 20 dBm Atten 25 dB -19.92 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
5.8 5.8
dB J Y dB
E)
o Ref Level o Marker
agm | 20.00 dBm aem | 1.910007 GHz
WW -19

M1 S2 M M1 S2
S3 FC S3 FC

A A Huarharhink
Center 1.85 GHz Span 5 MHz Center 1.91 GHz Span 5 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pts) #Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pts)

LTE Band 2 - Low Channel QPSK-1.4

LTE Band 2 - High Channel QPSK-1.4

Note: Offset=Cable loss (4.5) + 10log
(13.35/10)=4.5+1.3=5.8dB

Note: Offset=Cable loss (4.5) + 10log
(13.53/10)=4.5+1.3=5.8dB

Log

10

dB/

Offst

57

dB £

i Agilent  10:09:52 Mar 30, 2016 T i Agilent  10:11:54 Mar 30, 2016 T

Mkr1 1.849792 GHz Mkr1 1.910008 GHz
Ref20 dBm Atten 25 dB 27.13 dBm Ref 20 dBm Atten 25 dB -20.19 dBm
#Samp

'-‘:'3 . Marker
am | 1.849792292 GHz
-27.13 dBm

M1 82
83 FC
AR

Center 1.85 GHz
#Res BW 10 kHz H#VBW 30 kHz

Span 5 MHz
Sweep 81.9 ms (1000 pts)

LTE Band 2 - Low Channel 16QAM-1.4

Center 1.91 GHz Span 5 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pis)
- .

LTE Band 2 - High Channel 16QAM-1.4

Note: Offset=Cable loss (4.5) + 10log
(13.27/10)=4.5+1.2=5.7 dB

Note: Offset=Cable loss (4.5) + 10log
(13.42/10)=4.5+1.3=5.8 dB
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Center 1.85 GHz
#Res BW 30 kHz

Span 8 MHz

#VBW 100 kHz Sweep 19.99 ms (2000 pts)

LTE Band 2 - Low Channel QPSK-3

i Agilent  10:21:23 Mar 30, 2016 T S Agilent  10:19:53 Mar 30, 2016 T
Mkr1 1.849982 GHz Mkr1 1.910006 GHz
Ref20 dBm Atten 30 dB -15.6 dBm Ref20 dBm Atten 30 dB -14.41 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Ofist Ofist
47 47 .
dB dB
o Marker o Marke
am | 1.849981990 GHz aem | 1.910006003 GHz
-15.6 dBm 41 dBm

M1 S2 M1 52
S3 FC S3 FC

AA AA

Center 191 GHz
#Res BW 30 kHz

Span 8 MHz

#VBW 100 kHz Sweep 19.99 ms (2000 pts)

LTE Band 2 - High Channel QPSK-3

Note: Offset=Cable loss (4.5) + 10log
(31.14/30)=4.5+0.2=4.7 dB

Note: Offset=Cable loss (4.5) + 10log
(31.40/30)=4.5+0.2=4.7 dB

%0 Agilent  10:20:51 Mar 30, 2016 T si Agilent  10:19:10 Mar 30, 2016 T
Mkr1 1.849982 GHz Mkr1 1.910026 GHz
Ref20 dBm Atten 30 dB -14.42 dBm Ref20 dBm Atten 30 dB -16.92 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
47 J 43
dB dB
s Marker o Marke
am | 1.849981990 GHz am | 1.910026013 GHz
-14.42 dBm 92 dBm

M1 S2 M1 52
S3 FC S3 FC

AR AR

#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)
- _____________________________________u

LTE Band 2 - Low Channel QPSK-5

Center 1.85 GHz Span 8 MHz Center 1.91 GHz Span 8 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts) #Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)
LTE Band 2 - Low Channel 16QAM-3 LTE Band 2 - High Channel  16QAM-3
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(31.41/30)=4.5+0.2=4.7 dB (31.83/30)=4.5+0.3=4.8 dB
i Agilent  10:26:33 Mar 30, 2016 T 2 Agilent  10:23:50 Mar 30, 2016 T
Mkr1 1.849992 GHz Mkr1 1.910008 GHz
Ref20 dBm Atten 25 dB -15.69 dBm Ref20 dBm Atten 25 dB -18.29 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst H h Offst
6.8 6.7
dB ki dB /
b o Marker ! b o Marker
aem |1.849992496 GHz aem |1.910007503 GHz
-15.69 dBm -18.29 dBm

M1 SZWWWWM M1 52
S3 FC S3 FC

AR AR
Center 1.85 GHz Span 10 MHz Center 191 GHz Span 10 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms {2000 pts)
- ____________________________________u

LTE Band 2 - High Channel QPSK-5

Note: Offset=Cable loss (4.5) + 10log
(50.56/30)=4.5+2.3=6.8 dB

Note: Offset=Cable loss (4.5) + 10log
(50.23/30)=4.5+2.2=6.7dB
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= Agilent  10:25:58 Mar 30, 2016 T 2 Agilent  10:24:50 Mar 30, 2016 T
Mkr1 1.849982 GHz Mkr1 1.910003 GHz
Ref 20 dBm Atten 25 dB -16.4 dBm Ref 20 dBm Atten 25 dB -18.62 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
6.8 638
dB EF, y | T
b o Marker e ‘,Marker
aBm | 1.849982491 GHz ¢m | 1.910002501 GHz
-16.4 dBm -18.62 dBm
M1 52 M1 S2
83 FC 83 FC
AR AA
Center 1.85 GHz Span 10 MHz Center 1.91 GHz Span 10 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts) #Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)
- ___________________________&= &
LTE Band 2 - Low Channel 16QAM-5 LTE Band 2 - High Channel 16QAM-5
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(50.73/30)=4.5+2.3=6.8 dB (50.81/30)=4.5+2.3=6.8 dB
a0 Agilent  10:29:22 Mar 30, 2016 T %t Agilent  10:31:19 Mar 30, 2016 T
Mkr1 1.849982 GHz Mkr1 1.910038 GHz
Ref20 dBm Atten 30 dB -30.08 dBm Ref20 dBm Atten 30 dB -31.28 dBm
#Samp #Samp
Log Log
10 10
o8/ }MW dB/
Offst Offst
45 45
dB dB
b Marker b Marker
aBm |1.849982495 GHz abm [1.910037509 GHz
-30.08 dBm -31.28 dBm
M1 S2
S3 FC
AR
Center 1.85 GHz Span 20 MHz Center 1.91 GHz Span 20 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 39.99 ms (4000 pts) #Res BW 30 kHz #VBW 100 kHz Sweep 39.99 ms (4000 pts)
e ———————————————————————————————————————————
LTE Band 2 - Low Channel QPSK-10 LTE Band 2 - High Channel QPSK-10
A Agilent  10:28:32 Mar 30, 2016 T A Agilent  10:30:41 Mar30, 2016 T
Mkr1 1.849987 GHz Mkr1 1.910068 GHz
Ref20 dBm Atten 30 dB 29 dBm Ref20 dBm Atten 30 dB 28.75 dBm
#Samp #Samp
Log Log
I 10 OO R ETRET TR RTIE R TSNP I A
dB/ dB/ e v
Offst Offst I
45 45
dB dB
b o Marker b o Marker
aBm | 1.849987496 GHz aBm (1.910067516 GHz N
-29dBm -28.75 dBm
M1 82 M1 S2
S3 FC S3 FC
AR AR
Center 1.85 GHz Span 20 MHz Center 191 GHz Span 20 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 39.99 ms {4000 pts) #Res BW 30 kHz #VBW 100 kHz Sweep 39.99 ms {4000 pts)
- ______________________________«= __________________iu
LTE Band 2 - Low Channel 16QAM-10 LTE Band 2 - High Channel 16QAM-10
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(100.8/100)=4.5+0.0=4.5 dB (102.4/100)=4.5+0.0=4.5 dB
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#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)

=i Agilent  10:35:47 Mar 30, 2016 T =i Agilent  10:38:06 Mar 30, 2016 T
Mkr1 1.84985936 GHz Mkr1 1.91002063 GHz
Ref20 dBm Atten 25 dB -22.06 dBm Ref20 dBm Atten 25 dB 22.59 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
6.2 6.2
dB dB
Do Marker 3 e F\Ilarker
am | 1.849859357 GHz aBm | 1.910020627 GHz
-22.06 dBm -22.59 dBm

M1 S2 M1 S2
$3 FC S$3 FC

AN AN
Center 1.85 GHz Span 30 MHz Center 1.91 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)

Center 1.85 GHz
#Res BW 100 kHz

Span 30 MHz

#VBW 300 kHz Sweep 79.99 ms (8000 pts)

LTE Band 2 - Low Channel QPSK-15 LTE Band 2 - High Channel QPSK-15
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(148.52/100)=4.5+1.7=6.2dB (149.04/100)=4.5+1.7=6.2 dB
%0 Agilent  10:34:49 Mar 30, 2016 T i Agllent  10037.01 Mar 30, 2016 T
Mkr1 1.84990811 GHz Mkr1 1.91003938 GHz
Ref20 dBm Atten 25 dB 22.43 dBm Ref 20 dBm Atten 25 dB 2191 dBm
#Samp #Samp
Log Log
10 M 10 M\
dB/ dB/
Offst Offst
6.2 6.2
dB dB ¥
l:'n Marker k! \ '11'“ Warker 18
aam | 1.849908113 GHz dagm 11.910039379 GHz
-22.43 dBm -21.91 dBm

M1 S2 M1 S2
S3 FC S3 FC

AA AA

LTE Band 2 - Low Channel 16QAM-15

Center 1.91 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)
| —————————

LTE Band 2 - High Channel 16QAM-15

Note: Offset=Cable loss (4.5) + 10log
(148.3/100)=4.5+1.7=6.2 dB

Note: Offset=Cable loss (4.5) + 10log
(149.14/100)=4.5+1.7=6.2 dB
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#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)
-

i Agilenf 104340 Mar 30, 2016 T i Agilenf 104210 Mar 30, 2016 T
Mkr1 1.849987 GHz Mkr1 1.910018 GHz
Ref 20 dBm Atten 25 dB 23.14 dBm Ref 20 dBm Atten 25 dB 23.81 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
T4 T4
dB dB
o Marker 3 o tﬂarker
am | 1.849987498 GHz aBm 11.910017502 GHz
-23.14 dBm -23.81 dBm

M1 52 M1 52
§3 FC §3 FC

AA AA
Center 1.85 GHz Span 40 MHz Center 1.91 GHz Span 40 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)
-

Center 1.85 GHz Span 40 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)
- _____________________________________u

LTE Band 2 - Low Channel 16QAM-20

LTE Band 2 - Low Channel QPSK-20 LTE Band 2 - High Channel QPSK-20
Note: Offset=Cable loss (45) + lolog Note: Offset=Cable loss (45) + lO|Og
(193.5/100)=4.5+2.9=7.4 dB (193.7/100)=4.5+2.9=7.4 dB
A Agilent  10:43:09 Mar 30, 2016 T 2 Agilent  10:40:31 Mar 30, 2016 T
Mkr1 1.849987 GHz Mkr1 1.910003 GHz
Ref20 dBm Atten 25 dB 23.89 dBm Ref20 dBm Atten 25 dB -24.52 dBm
#Samp #Samp
Log Log
10 10
dB/ dBf
Offst Offst
i | il W | l
e Marker e ﬁnarker
am | 1.849987498 GHz ¢Bm | 1.910002500 GHz
-23.89 dBm -24.52 dBm

M1 82 M1 S2
S3 FC 83 FC

AR AA

Center 1.91 GHz
#Res BW 100 kHz

Span 40 MHz

#VBW 300 kHz Sweep 79.99 ms (3000 pts)

LTE Band 2 - High Channel 16QAM-20

Note: Offset=Cable loss (4.5) + 10log
(195.05/100)=4.5+2.9=7.4 dB

Note: Offset=Cable loss (4.5) + 10log
(192.71/100)=4.5+2.8=7.3 dB
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LTE Band 4
50 Agilent  10:51:10 Mar 30, 2016 T 50 Agilent  10:43:21 Mar 30, 2016 T
Mkr1 1.709967 GHz Mkr1 1.755013 GHz
Ref 20 dBm Atten 25 dB -24.99 dBm Ref 20 dBm Atten 25 dB -20.9 dBm
#Samp #Samp
Log Log

10 10
dB/ dB/
Offst Offst
56 57
dB dB

D1|3 . Marker N ) D' Marker

a8m |1.709967467 GHz \MM dB,,. 1.755 GHz
-24.99 dBm M dBm

M1 SZM M1 S2

S3 FC S3 FC

AA AA
Center 1.71 GHz Span 5 MHz Center 1.735 GHz Span 5 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pts) #Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pts)

LTE Band 4 - Low Channel QPSK-1.4 LTE Band 4 - High Channel  QPSK-1.4
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(12.96/10)=4.5+1.1=5.6dB (13.13/10)=4.5+1.2=5.7dB
A Agilent  10:50:24 Mar 30, 2016 T i Agilent 1004813 Mar 30, 2016 T
Mkr1 1.709972 GHz Mkr1 1.755023 GHz
Ref20 dBm Atten 25 dB 26.45 dBm Ref20 dBm Atten 25 dB 21.69 dBm
#Samp
Log
10
dB/f
Ofist
57
dB
o Marker
aem | 1.708972472 GHz
-26.45 dBm

M1 S2
s3 FC Wb,

AR
Center 1.71 GHz Span 5 MHz Center 1.755 GHz Span 5 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pts) #Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pis)

-.______________________________________u
LTE Band 4 - Low Channel 16QAM-1.4 LTE Band 4 - High Channel 16QAM-1.4

Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(13.15/10)=4.5+1.2=5.7dB (13.01/10)=4.5+1.1=5.6 dB
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#Res BW 30 kHz Sweep 19.99 ms (2000 pts)

5 Agilent  10:53:54 Mar 30, 2016 T W Agilent  10:56:26 Mar30, 2016 T
Mkr1 1.709986 GHz Mkr1 1.755010 GHz
Ref30 dBm Atten 40 dB -16.3 dBm Ref 30 dBm Atten 40 dB -16.97 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
a7 ar
dB dB
o Marker J o, Marker
aem |1.709985992 GHz abm |1.7550f10005 GHz
-16.3 dBm dBm
M1 52
§3 FC
AA
Center 1.71 GHz Span 8 MHz Center 1.755 GHz Span 8 MHz

#VBW 100 kHz

LTE Band 4 - Low Channel QPSK-3

#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)

LTE Band 4 - High Channel QPSK-3

Note: Offset=Cable loss (4.5) + 10log
(31.54/30)=4.5+0.2=4.7 dB

Note: Offset=Cable loss (4.5) + 10log
(31.44/30)=4.5+0.2=4.7 dB

#Res BW 30 kHz
-

#VBW 100 kHz

%0 Agilent  10:53:22 Mar 30, 2016 T i Agilent  10:54:50 Mar 30, 2016 T
Mkr1 1.709950 GHz Mkr1 1.755006 GHz
Ref30 dBm Atten 40 dB 20.11 dBm Ref 30 dBm Atten 40 dB -16.52 dBm
#Samp #Samp
Log Log
10 10
o gt ol B/
Offst - i W Offst
47 A7
dB dB
b Marker \ o [Marker
em | 1.709949974 GHz am | 1.755006003 GHz
-20.11 dBm dBm

M1 S2 M1 §2
S3 FC S3 FC

AA AA
Center 1.71 GHz Span 8 MHz Center 1.755 GHz Span 8 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts) #Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)

LTE Band 4 - Low Channel 16QAM-3 LTE Band 4 - High Channel 16QAM-3
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(31.27/30)=4.5+0.2=4.7 dB (31.4/30)=4.5+0.2=4.7 dB
i Agilent  10:59:15 Mar 30, 2016 T i Agilent  10:57:44 Mar 30, 2016 T
Mkr1 1.709987 GHz Mkr1 1.755013 GHz
Ref30 dBm Atten 35 dB -17.87 dBm Ref30 dBm Atten 35 dB -18.38 dBm
#Samp #Samp
Log Log
10 10
dB/f dB/
Ofist Ofist
6.8 6.8
dB dB
b o Marker b o Marker
a8m |1.709987493 GHz Y| aBm (1.755012506 GHz
-17.87 dBm -18.38 dBm

M1 S2 M1 52
S3 FC S3 FC

AA AA
Center 1.71 GHz Span 10 MHz Center 1.755 GHz Span 10 MHz

Sweep 19.99 ms (2000 pts)

LTE Band 4 - Low Channel QPSK-5

#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)
- _____________________________________#

LTE Band 4 - High Channel QPSK-5

Note: Offset=Cable loss (4.5) + 10log
(50.63/30)=4.5+2.3=6.8dB

Note: Offset=Cable loss (4.5) + 10log

(50.61/30)=4.5+2.3=6.8 dB
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#Res BW 30

kHz #VBW 100 kHz

Sweep 19.99 ms (2000 pts)

i Agilent  10:58:41 Mar 30, 2016 T =i Agilent  10:57:17 Mar 30, 2016 T
Mkr1 1.709982 GHz Mkr1 1.755043 GHz
Ref30 dBm Atten 35 dB -18.52 dBm Ref 30 dBm Atten 35 dB -18.63 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst LA il T PR e PP Ofist
6.8 6.3
dB dB
b o [Marker D o Marker
aem |1.709982491 GHz Y| dem {1.755042521 GHz o
-18.52 dBm -18.63 dBm
M1 sz
83 FC
AA

Center 1.71 GHz Span 10 MHz Center 1.755 GHz Span 10 MHz

#Res BW 30 kHz #VBW 100 kHz

Sweep 19.99 ms (2000 pts)

LTE Band 4 - Low Channel 16QAM-10

LTE Band 4 - Low Channel 16QAM-5 LTE Band 4 - High Channel 16QAM-5
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(51.05/30)=4.5+2.3=6.8 dB (50.77/30)=4.5+2.3=6.8dB
%0 Agilent  11:02:08 Mar 30, 2016 T %t Agilent  11:05:02 Mar 30, 2016 T
Mkr1 1.709987 GHz Mkr1 1.755013 GHz
Ref30 dBm Atten 40 dB -20.71 dBm Ref30 dBm Atten 40 dB -20.62 dBm
#Samp #Samp
Log Log
10 10
dB/f dB/f
Offst Offst
45 45
dB dB
l:'s . Marker l:'s . arker
aem | 1.709987496 GHz \ am [1.755012503 GHz
-20.71 dBm -20.62 dBm
M1 s2
S3 FC
AA
Center 1.71 GHz Span 20 MHz Center 1.755 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)
e —
LTE Band 4 - Low Channel QPSK-10 LTE Band 4 - High Channel QPSK-10
k0 Agilent  11:01:256 Mar 30, 2018 T Eo Agilent  11:03:13 Mar 30, 2018 T
Mkr1 1.709997 GHz Mkr1 1.755013 GHz
Ref30 dBm Atten 40 dB -18 dBm Ref30 dBm Atten 40 dB 2062 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
45 45
dB dB
[:'3 . Marker [:'3 . arker
aBm |1.709997499 GHz h dBm fl.755012503 GHz
-18 dBm -20.62 dBm
M1 S2
S3 FC
AR
Center 1.71 GHz Span 20 MHz Center 1.755 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms {4000 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms {4000 pts)

LTE Band 4 - High Channel

16QAM-10
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#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)
-

i Agilenf  11:13:14 Mar 30, 2016 T i Agilenf  11:10:51 Mar 30, 2016 T
Mkr1 1.70997562 GHz Mkr1 1.75508814 GHz
Ref 30 dBm Atten 35 dB -18.34 dBm Ref 30 dBm Atten 35 dB 25.3 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
6.2 6.2
dB dB
o Marker l o arker
am | 1.709975621 GHz aBm #.755088136 GHz
-18.34 dBm -25.3 dBm

M1 52 M1 52
§3 FC §3 FC

AA AA
Center 1.71 GHz Span 30 MHz Center 1.755 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)
-

#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)
-

LTE Band 4 - Low Channel QPSK-20

LTE Band 4 - Low Channel OPSK-15 LTE Band 4 - High Channel QPSK-15
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(148.37/100)=4.5+1.7=6.2 dB (146.31/100)=4.5+1.7=6.2 dB
W Agilent  11:12:39 Mar 30, 2016 T = Agllent 11:09:27 Mar 30, 2016 T
Mkr1 1.70997562 GHz Mkr1 1.75511064 GHz
Ref30 dBm Atten 35 dB 22.03 dBm Ref30 dBm Atten 35 dB -24.41 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Ofist Offst
6.2 6.2
dB dB
o Marker J ~ o arker
aem |1.709975621 GHz a6m f1.755110638 GHz
-22.03 dBm -24.41 dBm
M1 S2 M1 S2
83 FC S3 FC
AR AR
Center 1.71 GHz Span 30 MHz Center 1.755 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms {3000 pts)
LTE Band 4 - Low Channel 160AM-15 LTE Band 4 - High Channel 160AM-15
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(147.57/100)=4.5+1.7=6.2 dB (148.86/100)=4.5+1.7=6.2 dB
# Agilent  11:16:37 Mar 30, 2016 T s Agilent  11:18:32 Mar 30, 2016 T
Mkr1 1.709992 GHz Mkr1 1.755023 GHz
Ref30 dBm Atten 35 dB -24.5 dBm Ref30 dBm Atten 35 dB -29.67 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
74 74
dB dB
o [Marker J \ o arker
am | 1.709992498 GHz am J§.755022502 GHz
-24.5 dBm \ 29.67 dBm
M1 s2 M1 s2
S3 FC S3 FC
AA AR
Center 1.71 GHz Span 40 MHz Center 1.755 GHz Span 40 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 79.99 ms (8000 pts)

LTE Band 4 - High Channel QPSK-20

Note: Offset=Cable loss (4.5) + 10log

Note: Offset=Cable loss (4.5) + 10log

(193.89/100)=4.5+2.9=7.4 dB

(192.09/100)=4.5+2.9=7.4dB
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#Res BW 100 kHz #VBW 300 kHz

LTE Band 4 - Low Channel 16QAM-20

Sweep 79.99 ms {8000 pts)
|

#Res BW 100 kHz #VBW 300 kHz

LTE Band 4 - High Channel

= Agilent  11:15:21 Mar 30, 2016 T 2 Agilent 111747 Mar 30, 2016 T
Mkr1 1.709967 GHz Mkr1 1.755028 GHz
Ref30 dBm Atten 35 dB -19.58 dBm Ref 30 dBm Atten 35 dB -26.46 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
73 74
dB dB
b o [Marker o Marker
aem |1.709967495 GHz : asm f.755027503 GHz
-19.58 dBm 26.46 dBm

M1 52 M1 S2
$3 FC 3 FC

AR AA
Center 1.71 GHz Span 40 MHz Center 1.755 GHz Span 40 MHz

Sweep 79.99 ms (3000 pts)

16QAM-20

Note: Offset=Cable loss (4.5) + 10log
(192.73/100)=4.5+2.8=7.3dB

Note: Offset=Cable loss (4.5) + 10log
(192.19/100)=4.5+2.9=7.4 dB
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LTE Band 5

#i Agilent  11:27:13 Mar 30, 2016 T #i Agilent  11:25:56 Mar 30, 2016 T
Mkr1 823.992 MHz Mkr1 849.008 MHz
Ref 30 dBm Atten 35 dB -19.95 dBm Ref 30 dBm Atten 35 dB 21.75 dBm
#Samp #Samp
Log Log
10 10
dBf dBf
Offst Offst
52 52
dB dB
M o ‘Marker M o Marker
dem |823.992492 MHz i dm |849.007507

-19.95 dBm -21.75 dBm

M1 52 M1 52
$3 FC $3 FC
AR A AA

Htekdd
Center 824 MHz Span 5 MHz Center 849 MHz Span 5 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pts) #Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pts)
LTE Band 5 - Low Channel QPSK-1.4 LTE Band 5 - High Channel  QPSK-1.4
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(13.22/10)=4.0+1.2=5.2dB (13.20/10)=4.0+1.2=5.2 dB
i Agilent  11:26:50 Mar 30, 2016 T A Agllent  11:25:32 Mar 30, 2016 T

Mkr1 823.992 MHz Mkr1 849.008 MHz
Ref30 dBm Atten 35 dB 20.37 dBm Ref30 dBm Atten 35 dB 25.33 dBm
#Samp #Samp
Log Log
10 10

dB/ dB/

Offst Offst

52 52

dB dB

b o Marker / | D o [Marker j }

dem |823.992492 MHz 1 am | 849.007507
-25.33 dBm

-20.37 dBm

M1 s2
§3 FC
AA

Center 824 MHz Span 5 MHz Center 849 MHz Span 5 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pts) #Res BW 10 kHz #VBW 30 kHz Sweep 81.9 ms (1000 pis)
LTE Band 5 - Low Channel 16QAM-1.4 LTE Band 5 - High Channel 16QAM-1.4

Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log

(13.12/10)=4.0+1.2=5.2 dB (13.11/10)=4.0+1.2=5.2 dB
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#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)

LTE Band 5 - Low Channel QPSK-3

W Agilent  11:30:13 Mar 30, 2016 T W Agilent  11:31:42 Mar30, 2016 T
Mkr1 823.978 MHz Mkr1 849.018 MHz
Ref30 dBm Atten 40 dB -13.77 dBm Ref 30 dBm Atten 40 dB -16.83 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
142 4.1
dB dB
o Marker 3 o Marker
¢Bm |823.977988 MHz ¢bm |849.018009 MHz
-13.77 dBm -16.83F dBm

M1 52 M1 52
§3 FC §3 FC

AA AA
Center 824 MHz Span 8 MHz Center 849 MHz Span 8 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)

LTE Band 5 - High Channel QPSK-3

Note: Offset=Cable loss (4.5) + 10log
(31.28/30)=4.0+0.2=4.2dB

Note: Offset=Cable loss (4.5) + 10log
(31.04/30)=4.0+0.1=4.1dB

#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)
L

LTE Band 5 - Low Channel QPSK-5

W Agilent  11:29:48 Mar30, 2016 T =i Agilent  11:31:08 Mar 30, 2016 T
Mkr1 823.990 MHz Mkr1 849.014 MHz
Ref30 dBm Atten 40 dB -14.85 dBm Ref30 dBm Atten 40 dB -15.16 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Ofist Offst
42 42
dB dB
o Marker o Marker
aem |823.989994 MHz s6m | 849.01/4007 MHz
-14.85 dBm -15.1¢'dBm

M1 S2 M1 S2
S3 FC S3 FC

AA AA
Center 824 MHz Span 8 MHz Center 849 MHz Span 8 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts) #Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms {2000 pts)

LTE Band 5 - Low Channel 160AM-3 LTE Band 5 - High Channel 160AM-3
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(31.7/30)=4.0+0.2=4.2 dB (31.52/30)=4.0+0.2=4.2 dB
= Agilent  11:35:20 Mar 30, 2016 T i Agilent  11:33:51 Mar 30, 2016 T
Mkr1 823.977 MHz Mkr1 849.118 MHz
Ref30 dBm Atten 35 dB -16.68 dBm Ref30 dBm Atten 35 dB 22.74 dBm
#Samp #Samp
Log Log
10 10
dB/ et S ™ dB/ IR TYPTIITOF SO Y V0 | okt
Offst Offst
6.2 6.2
dB dB
b Marker o \ b Marker \
aBm | 823.977488 MHz ' Y] em [849.117558 MHz
-16.68 dBm -22.74 dBm

M1 S2 M1 S2
S3 FC S3 FC

AA AA
Center 824 MHz Span 10 MHz Center 849 MHz Span 10 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)
-  _____________________________________#

LTE Band 5 - High Channel QPSK-5

Note: Offset=Cable loss (4.5) + 10log
(50.32/30)=4.0+2.2=6.2 dB

Note: Offset=Cable loss (4.5) + 10log
(49.87/30)=4.0+2.2=6.2 dB
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#Res BW 30

Center 824 MHz

kHz #VBW 100 kHz

Span 10 MHz

Sweep 19.99 ms (2000 pts)

i Agilent  11:34:46 Mar 30, 2016 T =i Agilenf  11:33:09 Mar30, 2016 T
Mkr1 823.992 MHz Mkr1 849.043 MHz
Ref30 dBm Atten 35 dB -15.76 dBm Ref 30 dBm Atten 35 dB 21.02 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/ AR Ay i ot sttt
Offst Offst ' ) v
6.2 6.2
dB dB
b o [Marker y o fMarker
dBm |823.992496 MHz am 1849.042521 MHz
-15.76 dBm -21.02 dBm

M1 S2 M1 S2
$3 FC $3 FC

AR AA

Center 849 MHz
#Res BW 30 kHz #VBW 100 kHz

Span 10 MHz
Sweep 19.99 ms (2000 pts)

Center 824 MHz
#Res BW 100 kHz #VBW 300 kHz
- _____________________________________u

Sweep 39

Span 20 MHz

.99 ms (4000 pts)

LTE Band 5 - Low Channel 16QAM-10

LTE Band 5 - Low Channel 16QAM-5 LTE Band 5 - High Channel 16QAM-5
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(50.19/30)=4.0+2.2=6.2 dB (50.34/30)=4.0+2.2=6.2dB
=0 Agilent  11:38:16 Mar 30, 2016 T %t Agilent  11:3%:50 Mar 30, 2016 T
Mkr1 823.992 MHz Mkr1 849.023 MHz
Ref30 dBm Atten 40 dB -14.48 dBm Ref30 dBm Atten 40 dB 21.74 dBm
#Samp #Samp
Log Log
10 10
dB/f dB/f
Offst Offst
4 4
dB dB
l:'n Marker 3 l:'n
am |823.992498 MHz ‘ dBm
-14.48 dBm

M1 s2 M1 s2
S3 FC S3 FC

AA AA
Center 824 MHz Span 20 MHz Center 849 MHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)

e | T — |
LTE Band 5 - Low Channel QPSK-10 LTE Band 5 - High Channel QPSK-10
Agilent  11:37:47 Mar 30, 2018 T Agilent  11:39:19 Mar 30, 2018 T
Mkr1 823.887 MHz Mkr1 849.013 MHz
Ref30 dBm Atten 40 dB 17 dBm Ref30 dBm Atten 40 dB 21.68 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
4 4
dB dB
l:'n Marker - l:'n
aBm 823.887471 MHz " dBm
-17 dBm

M1 S2 M1 S2
S3 FC S3 FC

AR AR

Center 849 MHz
#Res BW 100 kHz #VBW 300 kHz

LTE Band 5 - High Channel

Span 20 MHz
Sweep 39.99 ms {4000 pts)

16QAM-10
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LTE Band 12

M1 §2
53 FC
AA

Center 699 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 8

o,

Span 5 MHz
1.9 ms (1000 pts)

i Agilent  13:28:32 Mar 30, 2016 T i Agilent  13:27:37 Mar 30, 2016 T
Mkr1 698.987 MHz Mkr1 716.003 MHz
Ref 30 dBm Atten 35 dB -22.16 dBm Ref 30 dBm Atten 35 dB -24.39 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
5.7 5.7
dB dB
o Marker o Marker
am 698.987487 MHz dBm
-22.16 dBm

716.002502 MHz
-24.39 dBm
S

AA

B

#VBW 30 kHz

MWW«M

Center 716 MHz
#Res BW 10 kHz

Span 5 MHz
Sweep 81.9 ms (1000 pts)

LTE Band 12 - Low Channel QPSK-1.4

LTE Band 12 - High Channel QPSK-1.4

Note: Offset=Cable loss (4.5) + 10log
(13.18/10)=4.5+1.2=5.7 dB

Note: Offset=Cable loss (4.5) + 10log
(13.11/10)=4.5+1.2=5.7 dB

Center 699 MHz

#Res BW 10 kHz #VBW 30 kHz Sweep 3

Span 5 MHz
1.9 ms (1000 pts)

LTE Band 12 - Low Channel 16QAM-1.4

S Agilent  13:29:09 Mar 30, 2016 T A Agllent  13:27.02 Mar30, 2016 T
Mkr1 698.997 MHz Mkr1 716.013 MHz
Ref 30 dBm Atten 35 dB 22.44 dBm Ref 30 dBm Atten 35 dB 24.85 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
56 57
dB dB
lils . Marker '11'30 Marker
aBm (698.997497 MHz ! am | 716.012512 MHz
-22.44 dBm -24.85 dBm

M1 §2 M1 S2
3 FC 3 FC MMM

AA AA

ol g

Center 716 MHz
#Res BW 10 kHz

Span 5 MHz

#VBW 30 kHz Sweep 81.9 ms (1000 pis)

LTE Band 12 - High Channel 16QAM-1.4

Note: Offset=Cable loss (4.5) + 10log
(12.96/10)=4.5+1.1=5.6 dB

Note: Offset=Cable loss (4.5) + 10log
(13.16/10)=4.5+1.2=5.7dB
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i Agilent  13:35:43 Mar 30, 2016 T S Agilent  13:36:54 Mar 30, 2016 T
Mkr1 698.182 MHz Mkr1 716.038 MHz
Ref30 dBm Atten 40 dB -13.79 dBm Ref30 dBm Atten 40 dB -16.62 dBm
#Samp #Samp
Log Log
10 10

dB/ dB/

Offst Offst

47 47

dB dB

'1'3 . Marker 3 ol Marker

e [698.181590 MHz e [716.036019 MHz
-16.63 dBm

-13.79 dBm

M1 S2 M1 52
S3 FC S3 FC
AA AA
Center 699 MHz Span 8 MHz Center 716 MHz Span 8 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts) #Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)
LTE Band 12 - Low Channel QPSK-3 LTE Band 12 - High Channel QPSK-3
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(31.54/30)=4.5+0.2=4.7 dB (31.26/30)=4.5+0.2=4.7 dB
i Agilent  13:35:12 Mar 30, 2016 T i Agilenf  13:37:27 Mar30, 2016 T
Mkr1 698.178 MHz Mkr1 716.026 MHz
Ref 30 dBm Atten 40 dB -14.23 dBm Ref 30 dBm Atten 40 dB -16.5 dBm
#Samp #Samp
Log Log
0 10

dB/ dB/

Offst Offst
4.7 47
dB dB
l:'n Marker 3 '11'30 Marker |
aBm | 698.177588 MHz em | 716.026013 MHz
-16.5/dBm
M1 sz

-14.23 dBm

M1 82
S3 FC 83 FC

AR AA
Center 699 MHz Span 8 MHz Center 716 MHz Span 8 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts) #Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)

LTE Band 12 - L ow Channel 16QAM-3 LTE Band 12 - High Channel 160AM-3
Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log
(31.55/30)=4.5+0.2=4.7 dB (31.44/30)=4.5+0.2=4.7 dB
2 Agilent 134137 Mar 30, 2016 T i Agilent 134341 Mar30, 2016 T
Mkr1 698.977 MHz Mkr1 716.013 MHz

Ref30 dBm Atten 35 dB -16.35 dBm Ref30 dBm Atten 35 dB -17.19 dBm
#Samp #Samp
Log Log
10 10

dB/ dB/

Ofist Ofist

6.9 6.8

dB dB

li'} . Marker ] ol arker

o 698.977488 MHz o 716.012506 MHz -
-16.35 dBm -17.19 dBm
M SZW M1 sz %
S3 FC
AA AA

§3 FC

P w0 Swesp 1999 m G000 pe | R 0 i oW 0 Sweep 1539 ms pon
LTE Band 12 - Low Channel QPSK-5 LTE Band 12 - High Channel QPSK-5

Note: Offset=Cable loss (4.5) + 10log Note: Offset=Cable loss (4.5) + 10log

(51.57/30)=4.5+2.4=6.9dB (50.48/30)=4.5+2.3=6.8 dB
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#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)

LTE Band 12 - Low Channel 16QAM-5

i Agilent  13:40:06 Mar 30, 2016 T =i Agilenf  13.43:07 Mar30, 2016 T
Mkr1 698.982 MHz Mkr1 716.008 MHz
Ref30 dBm Atten 35 dB -18.03 dBm Ref 30 dBm Atten 35 dB -16.77 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
6.7 6.3
dB dB
b o [Marker D o [Marker |
dBm |698.982491 MHz 'l um 716.007503 MHz
-18.03 dBm -16.77 dBm
M1 sz
83 FC
AA
Center 699 MHz Span 10 MHz Center 716 MHz Span 10 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 19.99 ms (2000 pts)

LTE Band 12 - High Channel 16QAM-5

Note: Offset=Cable loss (4.5) + 10log
(49.92/30)=4.5+2.2=6.7 dB

Note: Offset=Cable loss (4.5) + 10log
(50.71/30)=4.5+2.3=6.8dB

#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)

LTE Band 12 - Low Channel QPSK-10

= Agilent  13:49:47 Mar 30, 2016 T i Agilent  13:46:32 Mar 30, 2016 T
Mkr1 698.962 MHz Mkr1 716.048 MHz
Ref30 dBm Atten 40 dB -17.62 dBm Ref 30 dBm Atten 40 dB -21.19 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
45 45
dB dB
b Marker b Marker
aem |698.962490 MHz ] dBm ﬂ?16.047511 MHz
-17.62 dBm -21.19 dBm

M1 s2 M1 52
§3 FC §3 FC

AA AA
Center 699 MHz Span 20 MHz Center 716 MHz Span 20 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)
I ——————————————————— |

LTE Band 12 - High Channel QPSK-10

#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)
-

LTE Band 12 - Low Channel 16QAM-10

i Agilent  13:48:32 Mar 30, 2016 T i Agilent  13:45:48 Mar 30, 2016 T
Mkr1 698.972 MHz Mkr1 716.068 MHz
Ref30 dBm Atten 40 dB -19.09 dBm Ref30 dBm Atten 40 dB 21.05 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
45 4.5
dB dB
b o Marker b o Marker
dom |698.972493 MHz V| dom [716.067516 MHz
-19.09 dBm -21.05 dBm
M1 52
S3 FC
AR
Center 699 MHz Span 20 MHz Center 716 MHz Span 20 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)
-

LTE Band 12 - High Channel 16QAM-10
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LTE Band 17
= Agilent  13:57:47 Mar 30, 2016 T i Agilent  13:53:31 Mar 30, 2016 T
Mkr1 703.9562 MHz Mkr1 716.0113 MHz
Ref30 dBm Atten 35 dB -17.65 dBm Ref30 dBm Atten 35 dB -18.86 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
6.7 6.8
dB dB
b o [Marker b o JMarker
aom | 703.956239 MHz V| dom [716.071252 MHz
-17.65 dBm -18.86 dBm

M1 S2 M1 S2
S3 FC S3 FC

AA AA
Center 704 MHz Span 10 MHz Center 716 MHz Span 10 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 39.99 ms (1000 pts)
-

LTE Band 17 - Low Channel QPSK-5

#Res BW 30 kHz #VBW 100 kHz Sweep 39.99 ms (1000 pts)
-

LTE Band 17 - High Channel QPSK-5

Note: Offset=Cable loss (4.0) + 10log
(49.8/30)=4.5+2.2=6.7 dB

Note: Offset=Cable loss (4.0) + 10log
(50.85/30)=4.5+2.3=6.8 dB

Center 704 MHz Span 10 MHz
#Res BW 30 kHz H#VBW 100 kHz Sweep 39.99 ms (4000 pis)
L

LTE Band 17 - Low Channel 16QAM-5

A Agilent  13:57:20 Mar 30, 2016 T 4 Agllent  13:58:53 Mar 30, 2016 T
Mkr1 703.9737 MHz Mkr1 716.0138 MHz
Ref30 dBm Atten 35 dB -19.35 dBm Ref30 dBm Atten 35 dB -18.03 dBm
#Samp #Samp
Log Log
10 10
dB/f dBf
Ofist Offst
6.7 6.8
dB dB
b o Marker o Marker
aBm |703.973743 MHz V| am #716.013753 MHz
-19.35 dBm -18.03 dBm

M1 S2 M1 S2
83 FC S3 FC

AR AR

Center 716 MHz
#Res BW 30 kHz

Span 10 MHz

#VBW 100 kHz Sweep 39.99 ms {4000 pts)

LTE Band 17 - High Channel 16QAM-5

Note: Offset=Cable loss (4.0) + 10log
(50.34/30)=4.5+2.2=6.7 dB

Note: Offset=Cable loss (4.0) + 10log
(50.99/30)=4.5+2.3=6.8 dB
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#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)
-

LTE Band 17 - Low Channel QPSK-10

W Agilent  14:03:38 Mar 30, 2016 T W Agilent  14:01:58 Mar30, 2016 T
Mkr1 703.877 MHz Mkr1 716.028 MHz
Ref30 dBm Atten 40 dB -19.04 dBm Ref 30 dBm Atten 40 dB 20 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
15 4.5
dB dB
o Marker o arker
dam | 703.877469 MHz r m aom (716027508 MHz
-19.04 dBm -20dBm

M1 52 M1 52
§3 FC §3 FC

AA AA
Center 704 MHz Span 20 MHz Center 716 MHz Span 20 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)
-

LTE Band 17 - High Channel QPSK-10

#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)
|

LTE Band 17 - Low Channel 16QAM-10

i Agilent  14:02:57 Mar 30, 2016 T 2 Agilent  14:01:17 Mar 30, 2016 T
Mkr1 703.997 MHz Mkr1 716.128 MHz
Ref30 dBm Atten 40 dB -18.89 dBm Ref30 dBm Atten 40 dB -19.66 dBm
#Samp #Samp
Log Log
10 10
dB/ dB/
Offst Offst
45 4.5
dB dB
D o Marker b o JVarker
aem |703.997499 MHz ‘1 dBm ,'71 6.127531 MHz LA
-18.89 dBm -19.66 dBm

M1 S2 M1 52
S3 FC S3 FC

AR AR
Center 704 MHz Span 20 MHz Center 716 MHz Span 20 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 39.99 ms (4000 pts)
- .

LTE Band 17 - High Channel 16QAM-10

NOTE:
The power of the EUT transmitting frequency should

be ignored.
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1.14  Transmitter Radiated Power (EIRP/ERP)

1.14.1 Requirement

According to FCC section 2.1046, 22.913(a)(2), 24.232(c), 27.50(c)(10) and 27.50(d)(4)
Mobile and portable (hand-held) stations operating are limited to average ERP of 7 watts with LTE

band 5 and 3 watts with LTE band 12/ 17.

Mobile and portable (hand-held) stations operating are limited to average EIRP of 2 watts with LTE
band 2 and 1 watt with LTE band 4.

1.14.2 Test Description

Communication
Antenna

{

Service
Supplier

Communication

{

b

AR

IRRRRRRRRNTRRRN

Test Antenna

Turn Table

Receiver —

Preamplifier

Radiated Emissions 30-1000MHz

P # JJJJJ-’III!I!I!I{IZ

=P

AR

T

LN
»
Test Antenn

Turn Table

::... M
a

Recewer |—

Preamphfier
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Radiated Emissions above 1000MHz

Antenna mast
Ground plane

‘ 1-4 meter
T _d=3meters ' l
1.5m
SG | ¥ m—

SPA

Antenna

Substituted method

1.14.3 Test Procedure

The measurements procedures in TIA-603C-2004 are used.

1.

EUT was placed on a 0.8 meter high non-conductive stand at a 3 meter test distance from the
receive antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT for
emission measurements. The height of receiving antenna is 1-4m. Detected emissions were
maximized at each frequency by rotating the EUT through 360° and adjusting the receiving
antenna polarization. The radiated emission measurements of all transmit frequencies in three
channels (High, Middle, Low) were measured with peak detector.

The EUT is then put into continuously transmitting mode at its maximum power level during the
test. And the maximum value of the receiver should be recorded as (P;).

The EUT shall be replaced by a substitution antenna. In the chamber, an substitution antenna for
the frequency band of interest is placed at the reference point of the chamber. An RF Signal source
for the frequency band of interest is connected to the substitution antenna with a cable that has
been constructed to not interfere with the radiation pattern of the antenna. A power (Pea) IS
applied to the input of the substitution antenna, and adjust the level of the signal generator output
until the value of the receiver reach the previously recorded (P;). The power of signal source (Pnea)
is recorded. The test should be performed by rotating the test item and adjusting the receiving
antenna polarization.

The cable loss (P.;) between the Signal Source with the Substitution Antenna and the Substitution
Antenna Gain (G,) should be recorded after test. The measurement results are obtained as
described below:

Power(EIRP)=Ppeat Pc + Ga

This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15dBi)
and known input power.

ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP = EIRP -2.15dBi.
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1.14.4 Test Results

The Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical polarizations of the
Test Antenna are used to find the maximum radiated power. The lowest, middle and highest channels
are tested. All modes are tested.

LTE Band 2:
LTE Band 2 / 1.4AMHz
channel | Modulation - RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 20.49 0.1119 19.04 0.0802
Middle QPSK 1 0 19.89 0.0975 18.32 0.0679
Highest 1 0 19.10 0.0813 17.60 0.0575
Lowest 1 0 19.90 0.0977 18.40 0.0692
Middle 16QAM 1 0 18.53 0.0713 18.10 0.0646
Highest 1 0 18.65 0.0733 17.42 0.0552
Limit EIRP < 2W Result Pass
LTE Band 2 / 3MHz
channel | Modulation . RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 20.45 0.1109 19.03 0.0800
Middle QPSK 1 0 19.93 0.0984 18.30 0.0676
Highest 1 0 19.18 0.0828 17.72 0.0592
Lowest 1 0 19.55 0.0902 18.10 0.0646
Middle 16QAM 1 0 18.50 0.0708 18.06 0.0640
Highest 1 0 18.73 0.0746 17.51 0.0564
Limit EIRP < 2W Result Pass
LTE Band 2 / 5MHz
Sl | raasiiacer . RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 20.16 0.1038 18.84 0.0766
Middle QPSK 1 0 20.10 0.1023 18.42 0.0695
Highest 1 0 19.23 0.0838 17.75 0.0596
Lowest 1 0 19.29 0.0849 17.91 0.0618
Middle 16QAM 1 0 18.54 0.0714 18.16 0.0655
Highest 1 0 18.74 0.0748 17.55 0.0569
Limit EIRP < 2W Result Pass
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LTE Band 2/ 10MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 20.46 0.1112 18.63 0.0729
Middle QPSK 1 0 20.28 0.1067 18.79 0.0757
Highest 1 0 19.48 0.0887 17.86 0.0611
Lowest 1 0 19.41 0.0873 17.61 0.0577
Middle 16QAM 1 0 19.39 0.0869 17.83 0.0607
Highest 1 0 18.73 0.0746 17.10 0.0513
Limit EIRP < 2W Result Pass
LTE Band 2 / 15MHz
channel | Modulation - RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 20.04 0.1009 18.45 0.0700
Middle QPSK 1 0 20.39 0.1094 18.72 0.0745
Highest 1 0 19.71 0.0935 18.21 0.0662
Lowest 1 0 19.35 0.0861 17.73 0.0593
Middle 16QAM 1 0 18.79 0.0757 18.41 0.0693
Highest 1 0 18.97 0.0789 17.45 0.0556
Limit EIRP <2W Result Pass
LTE Band 2 / 20MHz
channel | Modulation - RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 20.72 0.1180 18.82 0.0762
Middle QPSK 1 0 20.64 0.1159 18.81 0.0760
Highest 1 0 19.52 0.0895 18.15 0.0653
Lowest 1 0 19.25 0.0841 17.69 0.0587
Middle 16QAM 1 0 18.48 0.0705 17.92 0.0619
Highest 1 0 18.75 0.0750 17.36 0.0545
Limit EIRP <2W Result Pass
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LTE Band4
LTE Band 4 / 1.AMHz
channel | Modulation - RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 22.77 0.189 19.89 0.097
Middle QPSK 1 0 22.84 0.192 20.04 0.101
Highest 1 0 22.41 0.174 19.50 0.089
Lowest 1 0 22.61 0.182 20.28 0.107
Middle 16QAM 1 0 21.87 0.154 19.33 0.086
Highest 1 0 22.77 0.189 20.18 0.104
Limit EIRP < 1W Result Pass
LTE Band 4 / 3MHz
channel | Modulation - RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 22.59 0.182 20.01 0.100
Middle QPSK 1 0 22.38 0.173 20.00 0.100
Highest 1 0 22.30 0.170 19.77 0.095
Lowest 1 0 22.00 0.158 19.88 0.097
Middle 16QAM 1 0 22.27 0.169 20.19 0.104
Highest 1 0 22.53 0.179 19.95 0.099
Limit EIRP < 1W Result Pass
LTE Band 4 / 5MHz
channel | Modulation - RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 22.75 0.188 20.27 0.106
Middle QPSK 1 0 22.73 0.187 19.75 0.094
Highest 1 0 21.79 0.151 20.39 0.109
Lowest 1 0 22.70 0.186 20.27 0.106
Middle 16QAM 1 0 22.19 0.166 19.62 0.092
Highest 1 0 21.79 0.151 19.47 0.089
Limit EIRP < 1W Result Pass
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LTE Band 4 / 10MHz
channel | Modulation - RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 21.98 0.158 20.22 0.105
Middle QPSK 1 0 22.38 0.173 20.19 0.104
Highest 1 0 22.31 0.170 19.60 0.091
Lowest 1 0 22.13 0.163 19.34 0.086
Middle 16QAM 1 0 22.88 0.194 19.86 0.097
Highest 1 0 22.78 0.190 19.59 0.091
Limit EIRP < 1W Result Pass
LTE Band 4 / 15MHz
channel | Modulation . RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 22.35 0.172 19.29 0.085
Middle QPSK 1 0 21.61 0.145 20.45 0.111
Highest 1 0 22.68 0.185 20.07 0.102
Lowest 1 0 21.94 0.156 20.46 0.111
Middle 16QAM 1 0 21.97 0.157 19.54 0.090
Highest 1 0 22.00 0.158 19.23 0.084
Limit EIRP < 1W Result Pass
LTE Band 4 / 20MHz
channel | Modulation . RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) | EIRP(dBm) | EIRP(W)
Lowest 1 0 21.70 0.148 19.44 0.088
Middle QPSK 1 0 22.65 0.184 19.29 0.085
Highest 1 0 22.04 0.160 20.17 0.104
Lowest 1 0 22.43 0.175 20.44 0.111
Middle 16QAM 1 0 21.93 0.156 19.76 0.095
Highest 1 0 22.88 0.194 19.22 0.084
Limit EIRP < 1W Result Pass
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LTE Band 5
LTE Band 5/ 1.4MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 16.12 0.0409 7.14 0.0052
Middle QPSK 1 0 16.25 0.0422 7.30 0.0054
Highest 1 0 16.20 0.0417 7.46 0.0056
Lowest 1 0 15.23 0.0333 6.24 0.0042
Middle 16QAM 1 0 15.58 0.0361 6.63 0.0046
Highest 1 0 15.53 0.0357 6.79 0.0048
Limit ERP <7W Result Pass
LTE Band 5/ 3MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 15.81 0.0381 7.01 0.0050
Middle QPSK 1 0 16.01 0.0399 7.28 0.0053
Highest 1 0 16.03 0.0401 7.43 0.0055
Lowest 1 0 15.19 0.0330 6.22 0.0042
Middle 16QAM 1 0 15.08 0.0322 6.40 0.0044
Highest 1 0 15.20 0.0331 6.59 0.0046
Limit ERP <7W Result Pass
LTE Band 5/ 5MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 15.58 0.0361 6.65 0.0046
Middle QPSK 1 0 16.20 0.0417 7.33 0.0054
Highest 1 0 16.25 0.0422 7.47 0.0056
Lowest 1 0 15.16 0.0328 6.20 0.0042
Middle 16QAM 1 0 15.61 0.0364 6.61 0.0046
Highest 1 0 15.61 0.0364 6.81 0.0048
Limit ERP <7W Result Pass
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LTE Band 5/ 10MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 15.77 0.0378 6.61 0.0046
Middle QPSK 1 0 16.02 0.0400 6.91 0.0049
Highest 1 0 15.94 0.0393 6.97 0.0050
Lowest 1 0 16.61 0.0458 5.44 0.0035
Middle 16QAM 1 0 15.37 0.0344 6.22 0.0042
Highest 1 0 15.19 0.0330 6.19 0.0042
Limit ERP <7W Result Pass
LTE Band 12
LTE Band 12/ 1.4MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 14.00 0.0251 -2.71 0.0005
Middle QPSK 1 0 13.57 0.0228 -2.75 0.0005
Highest 1 0 14.12 0.0258 -2.46 0.0006
Lowest 1 0 13.54 0.0226 -3.35 0.0005
Middle 16QAM 1 0 12.97 0.0198 -3.40 0.0005
Highest 1 0 13.27 0.0212 -3.40 0.0005
Limit ERP < 3W Result Pass
LTE Band 12 / 3MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 14.06 0.0255 -2.64 0.0005
Middle QPSK 1 0 13.65 0.0232 -2.99 0.0005
Highest 1 0 13.92 0.0247 -3.21 0.0005
Lowest 1 0 13.38 0.0218 -3.36 0.0005
Middle 16QAM 1 0 12.87 0.0194 -3.71 0.0004
Highest 1 0 13.17 0.0207 -3.95 0.0004
Limit ERP < 3W Result Pass
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LTE Band 12 / 5MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 14.29 0.0269 -2.60 0.0005
Middle QPSK 1 0 13.83 0.0242 -3.33 0.0005
Highest 1 0 14.23 0.0265 -3.19 0.0005
Lowest 1 0 13.59 0.0229 -3.40 0.0005
Middle 16QAM 1 0 13.05 0.0202 -4.10 0.0004
Highest 1 0 13.56 0.0227 -3.87 0.0004
Limit ERP < 3W Result Pass
LTE Band 12 / 10MHz
Sl | raasiiacer . RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 14.34 0.0272 -2.53 0.0006
Middle QPSK 1 0 13.72 0.0236 -3.18 0.0005
Highest 1 0 13.99 0.0251 -2.37 0.0006
Lowest 1 0 13.54 0.0226 -3.40 0.0005
Middle 16QAM 1 0 12.95 0.0197 -3.96 0.0004
Highest 1 0 13.20 0.0209 -3.16 0.0005
Limit ERP < 3W Result Pass
LTE Band 17
LTE Band 17 / 5MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 13.66 0.0232 -3.60 0.0004
Middle QPSK 1 0 13.76 0.0238 -2.54 0.0006
Highest 1 0 14.20 0.0263 -3.56 0.0004
Lowest 1 0 12.89 0.0195 -4.38 0.0004
Middle 16QAM 1 0 13.03 0.0201 -3.28 0.0005
Highest 1 0 13.53 0.0225 -4.25 0.0004
Limit ERP < 3W Result Pass
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LTE Band 17 / 10MHz
Sl | raasiiacer - RB Horizontal Vertical
Size | Offset | ERP(dBm) | EIRP(W) | ERP(dBm) | EIRP(W)
Lowest 1 0 14.11 0.0258 -2.63 0.0005
Middle QPSK 1 0 14.14 0.0259 -2.38 0.0006
Highest 1 0 14.06 0.0255 -2.33 0.0006
Lowest 1 0 13.37 0.0217 -3.34 0.0005
Middle 16QAM 1 0 13.35 0.0216 -3.17 0.0005
Highest 1 0 13.29 0.0213 -3.09 0.0005
Limit ERP < 3W Result Pass

Page 106 of 132



J Report No.SH16060006\W02

1.15 Radiated Out of Band Emissions

1.15.1 Requirement

According to FCC section 2.1053, 22.917(a), 24.238(a) and 27.53(h), the power of any emission
outside of the authorized operating frequency ranges must be attenuated below the transmitting power
(P) by a factor of at least 43+10*log(P)dB. This calculated to be -13dBm.

1.15.2 Test Description

See section 4.7.2 of this report.

1.15.3 Test Procedure

a b~ wn e

10.
11.
12.
13.

14.

The lowest, middle and the highest channel were selected to perform tests respectively.
The EUT was placed on a rotatable non-conductive table 0.8 meters above the ground.
The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.
The height of the receiving antenna is varied between one meter and four meters to search for the
maximum spurious emission for both horizontal and vertical polarizations.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking record
of maximum spurious emission.
A substituted antenna was in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum spurious
emission.
Taking the record of output power at antenna port.
Repeat step 7 to step 8 for another polarization.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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1.15.4 Test Results

LTE Band 2
LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)

Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3704 -57.53 -13 Pass
H 5556 -49.02 -13 Pass
H 7404 -50.44 -13 Pass
H 9256 -49.62 -13 Pass

L owest H 12956 -40.41 -13 Pass
\% 3704 -61.64 -13 Pass
\% 5556 -53.57 -13 Pass
\% 7404 -54.36 -13 Pass
\% 9256 -51.56 -13 Pass
\% 12956 -45.98 -13 Pass
H 3764 -58.64 -13 Pass
H 5644 -49.43 -13 Pass
H 7524 -53.76 -13 Pass
H 9400 -50.54 -13 Pass

Middle H 13160 -41.02 -13 Pass
\% 3764 -61.47 -13 Pass
\% 5644 -54.97 -13 Pass
\% 7524 -55.26 -13 Pass
\% 9400 -53.65 -13 Pass
\% 13160 -45.09 -13 Pass
H 3820 -60.26 -13 Pass
H 5732 -49.79 -13 Pass
H 7640 -52.61 -13 Pass

Highest H 9548 -50.46 -13 Pass
\% 3820 -62.76 -13 Pass
\% 5732 -53.47 -13 Pass
\% 7640 -55.04 -13 Pass
\% 9548 -53.06 -13 Pass
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LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3704 -57.02 -13 Pass
H 5556 -49.11 -13 Pass
H 7404 -50.58 -13 Pass
H 9256 -49.26 -13 Pass
Lowest \ 12956 -39.69 -13 Pass
\Y 3704 -61.67 -13 Pass
\Y 5556 -53.70 -13 Pass
\ 7404 -54.24 -13 Pass
\ 9256 -52.11 -13 Pass
\ 12956 -46.13 -13 Pass
H 3760 -59.49 -13 Pass
H 5640 -48.64 -13 Pass
H 7520 -53.72 -13 Pass
H 9396 -50.39 -13 Pass
Middle \ 13156 -40.51 -13 Pass
\ 3760 -62.04 -13 Pass
\ 5640 -54.68 -13 Pass
\ 7520 -55.38 -13 Pass
\ 9396 -54.00 -13 Pass
\ 13156 -45.19 -13 Pass
H 3820 -59.44 -13 Pass
H 5724 -51.45 -13 Pass
H 7632 -39.52 -13 Pass
H 9540 -50.73 -13 Pass
) \ 13356 -41.69 -13 Pass
Highest
\ 3820 -62.75 -13 Pass
\ 5724 -55.53 -13 Pass
\ 7632 -55.58 -13 Pass
\ 9540 -53.72 -13 Pass
\ 13356 -44.56 -13 Pass
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LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3704 -56.82 -13 Pass
H 5556 -49.66 -13 Pass
H 7404 -50.89 -13 Pass
H 9256 -49.78 -13 Pass
L owest \% 12956 -39.56 -13 Pass
\% 3704 -61.48 -13 Pass
\% 5556 -53.68 -13 Pass
\% 7404 -54.59 -13 Pass
\% 9256 -52.02 -13 Pass
\% 12956 -46.09 -13 Pass
H 3760 -58.89 -13 Pass
H 5636 -50.01 -13 Pass
H 7516 -53.68 -13 Pass
H 9392 -50.23 -13 Pass
Middle \% 13148 -40.98 -13 Pass
\% 3760 -62.26 -13 Pass
\% 5636 -55.37 -13 Pass
\% 7516 -55.64 -13 Pass
\% 9392 -53.98 -13 Pass
\% 13148 -45.41 -13 Pass
H 3816 -58.11 -13 Pass
H 5720 -50.59 -13 Pass
Highest H 7624 -52.83 -13 Pass
\% 3816 -61.94 -13 Pass
\% 5720 -54.38 -13 Pass
\% 7624 -55.79 -13 Pass
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LTE Band 2/ 10MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3704 -56.60 -13 Pass
H 5556 -49.48 -13 Pass
H 7408 -51.01 -13 Pass
H 9256 -49.32 -13 Pass
H 11108 -50.26 -13 Pass
Lowest H 12960 -41.01 -13 Pass
\Y 3704 -48.27 -13 Pass
\ 5556 -54.43 -13 Pass
\ 7408 -54.61 -13 Pass
\ 9256 -52.04 -13 Pass
\Y 11108 -51.02 -13 Pass
\ 12960 -46.29 -13 Pass
H 3756 -59.07 -13 Pass
H 5632 -49.83 -13 Pass
Middle H 13132 -40.61 -13 Pass
\ 3756 -62.27 -13 Pass
\ 5632 -56.06 -13 Pass
\ 13132 -45.14 -13 Pass
H 3804 -56.18 -13 Pass
H 5704 -52.41 -13 Pass
H 7608 -52.04 -13 Pass
H 9508 -50.94 -13 Pass
H 11412 -50.02 -13 Pass
) H 13308 -41.21 -13 Pass
Highest
\ 3804 -60.17 -13 Pass
\ 5704 -56.89 -13 Pass
\ 7608 -55.49 -13 Pass
\ 9508 -53.54 -13 Pass
\ 11412 -51.21 -13 Pass
\ 13308 -44.63 -13 Pass

Page 111 of 132



Report No.SH16060006\W02

LTE Band 2/ 15MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3704 -58.33 -13 Pass
H 5556 -49.25 -13 Pass
H 7408 -50.48 -13 Pass
H 9260 -50.12 -13 Pass
Lowest H 12960 -40.14 -13 Pass
\Y 3704 -62.17 -13 Pass
\Y 5556 -54.01 -13 Pass
\ 7408 -54.18 -13 Pass
\ 9260 -39.57 -13 Pass
\ 12960 -46.26 -13 Pass
H 3752 -59.24 -13 Pass
H 5624 -50.17 -13 Pass
H 7496 -53.22 -13 Pass
H 9372 -50.18 -13 Pass
Middle \ 13116 -41.17 -13 Pass
\ 3752 -62.43 -13 Pass
\ 5624 -55.97 -13 Pass
\ 7496 -55.27 -13 Pass
\ 9372 -53.69 -13 Pass
\ 13116 -45.68 -13 Pass
H 3796 -54.47 -13 Pass
H 5692 -47.51 -13 Pass
H 7588 -49.58 -13 Pass
H 9484 -49.26 -13 Pass
) H 13276 -40.11 -13 Pass
Highest
\ 3796 -59.08 -13 Pass
\ 5692 -53.47 -13 Pass
\ 7588 -54.12 -13 Pass
\ 9484 -52.65 -13 Pass
\ 13276 -44.25 -13 Pass
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LTE Band 2/ 20MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3708 -59.01 -13 Pass
H 5556 -50.07 -13 Pass
H 7408 -50.38 -13 Pass
H 9260 -49.48 -13 Pass
Lowest H 12960 -40.17 -13 Pass
\Y 3708 -62.39 -13 Pass
\Y 5556 -54.41 -13 Pass
\ 7408 -54.16 -13 Pass
\ 9260 -52.19 -13 Pass
\ 12960 -46.43 -13 Pass
H 3748 -59.52 -13 Pass
H 5616 -51.01 -13 Pass
H 7488 -39.27 -13 Pass
H 9360 -50.18 -13 Pass
Middle H 13100 -40.77 -13 Pass
\ 3748 -62.57 -13 Pass
\ 5616 -56.01 -13 Pass
\ 7488 -55.02 -13 Pass
\ 9360 -53.86 -13 Pass
\ 13100 -45.54 -13 Pass
H 3788 -58.21 -13 Pass
H 5676 -48.41 -13 Pass
H 7568 -51.26 -13 Pass
H 9460 -50.03 -13 Pass
) H 13240 -41.02 -13 Pass
Highest
\ 3788 -61.97 -13 Pass
\ 5676 -54.69 -13 Pass
\ 7568 -55.27 -13 Pass
\ 9460 -52.12 -13 Pass
\ 13240 -44.56 -13 Pass
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LTE Band 4
LTE Band 4/ 1.4AMHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)

Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3420 -57.60 -13 Pass
H 5128 -48.53 -13 Pass
H 6843 -34.06 -13 Pass

Lowest H 8551 -50.14 -13 Pass
\ 3420 -62.95 -13 Pass
\ 5128 -54.22 -13 Pass
\Y 6843 -41.20 -13 Pass
\ 8551 -52.11 -13 Pass
H 3462 -57.04 -13 Pass
H 5198 -43.82 -13 Pass
H 6927 -36.44 -13 Pass

Middle H 8663 -46.11 -13 Pass
\ 3462 -61.79 -13 Pass
\ 5198 -50.73 -13 Pass
\ 6927 -41.06 -13 Pass
\ 8663 -49.68 -13 Pass
H 3511 -58.76 -13 Pass
H 5261 -45.77 -13 Pass
H 7018 -39.56 -13 Pass

) H 8768 -46.57 -13 Pass

Highest
\ 3511 -61.86 -13 Pass
\ 5261 -50.08 -13 Pass
\ 7018 -44.24 -13 Pass
\ 8768 -50.54 -13 Pass
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LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3420 -57.82 -13 Pass
H 5128 -47.67 -13 Pass
H 6843 -33.60 -13 Pass
| owest H 8551 -44.84 -13 Pass
\% 3420 -62.70 -13 Pass
\% 5128 -54.19 -13 Pass
\% 6843 -40.95 -13 Pass
\% 8551 -48.16 -13 Pass
H 3462 -53.88 -13 Pass
H 5191 -44.78 -13 Pass
H 6927 -37.24 -13 Pass
Middle H 8656 -45.66 -13 Pass
\% 3462 -61.03 -13 Pass
\% 5191 -48.41 -13 Pass
\% 6927 -40.72 -13 Pass
\% 8656 -50.02 -13 Pass
H 3504 -59.02 -13 Pass
H 5254 -45.49 -13 Pass
H 7011 -40.52 -13 Pass
Highest H 8761 -47.52 -13 Pass
\% 3504 -62.43 -13 Pass
\% 5254 -49.66 -13 Pass
\% 7011 -44.67 -13 Pass
\% 8761 -51.42 -13 Pass
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LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3420 -57.10 -13 Pass
H 5128 -50.82 -13 Pass
H 6843 -33.70 -13 Pass
Lowest H 8551 -49.51 -13 Pass
\ 3420 -60.64 -13 Pass
\Y 5128 -54.19 -13 Pass
\Y 6843 -40.25 -13 Pass
\ 8551 -51.71 -13 Pass
H 3462 -55.87 -13 Pass
H 5191 -45.96 -13 Pass
H 6920 -35.78 -13 Pass
Middle H 8649 -45.83 -13 Pass
\ 3462 -60.47 -13 Pass
\ 5191 -49.64 -13 Pass
\ 6920 -38.94 -13 Pass
\ 8649 -48.61 -13 Pass
H 3504 -58.48 -13 Pass
H 5254 -49.47 -13 Pass
H 7004 -38.85 -13 Pass
) H 8754 -47.55 -13 Pass
Highest
\ 3504 -62.21 -13 Pass
\ 5254 -51.50 -13 Pass
\ 7004 -43.24 -13 Pass
\ 8754 -50.76 -13 Pass
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LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3420 -57.05 -13 Pass
H 5132 -48.93 -13 Pass
Lowest H 6843 -34.06 -13 Pass
\ 3420 -61.82 -13 Pass
\ 5132 -53.63 -13 Pass
\Y 6843 -40.14 -13 Pass
H 3455 -55.66 -13 Pass
H 5184 -47.30 -13 Pass
H 6913 -36.28 -13 Pass
Middle H 8642 -46.93 -13 Pass
\Y 3455 -61.01 -13 Pass
\ 5184 -51.61 -13 Pass
\ 6913 -40.03 -13 Pass
\ 8642 -49.98 -13 Pass
H 3490 -58.01 -13 Pass
H 5240 -49.36 -13 Pass
H 6983 -38.14 -13 Pass
) H 8726 -48.09 -13 Pass
Highest
\ 3490 -61.87 -13 Pass
\ 5240 -51.25 -13 Pass
\ 6983 -41.01 -13 Pass
\ 8726 -50.86 -13 Pass
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LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3420 -57.05 -13 Pass
H 5135 -48.74 -13 Pass
| owest H 6843 -34.92 -13 Pass
\% 3420 -61.45 -13 Pass
\% 5135 -53.50 -13 Pass
\% 6843 -41.91 -13 Pass
H 3455 -55.10 -13 Pass
H 5177 -48.01 -13 Pass
H 6906 -35.58 -13 Pass
Middle H 8628 -47.03 -13 Pass
\% 3455 -60.95 -13 Pass
\% 5177 -51.63 -13 Pass
\% 6906 -40.06 -13 Pass
\% 8628 -48.99 -13 Pass
H 3483 -56.79 -13 Pass
H 5226 -46.50 -13 Pass
H 6962 -37.01 -13 Pass
Highest H 8705 -47.83 -13 Pass
\% 3483 -62.01 -13 Pass
\% 5226 -48.39 -13 Pass
\% 6962 -40.71 -13 Pass
\% 8705 -50.06 -13 Pass
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LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 3420 -58.82 -13 Pass
H 5135 -49.60 -13 Pass
H 6843 -35.10 -13 Pass
| owest H 8558 -50.62 -13 Pass
\% 3420 -61.67 -13 Pass
\% 5135 -53.17 -13 Pass
\% 6843 -40.94 -13 Pass
\% 8558 -51.79 -13 Pass
H 3448 -55.35 -13 Pass
H 5170 -47.10 -13 Pass
H 6892 -36.82 -13 Pass
Middle H 8621 -48.03 -13 Pass
\% 3448 -61.29 -13 Pass
\% 5170 -50.84 -13 Pass
\% 6892 -42.86 -13 Pass
\% 8621 -50.57 -13 Pass
H 3476 -55.44 -13 Pass
H 5212 -46.03 -13 Pass
H 6948 -33.84 -13 Pass
Highest H 8684 -46.53 -13 Pass
\% 3476 -61.04 -13 Pass
\% 5212 -48.22 -13 Pass
\% 6948 -38.65 -13 Pass
\% 8684 -48.56 -13 Pass
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LTE Band 5
LTE Band 5/ 1.4MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)

Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1651 -61.72 -13 Pass
H 2476 -64.92 -13 Pass

L owest H 3302 -65.30 -13 Pass
\% 1651 -66.83 -13 Pass
\% 2476 -65.03 -13 Pass
\% 3302 -66.07 -13 Pass
H 1675 -60.82 -13 Pass
H 2512 -63.90 -13 Pass

Middle H 3346 -64.61 -13 Pass
\% 1675 -66.59 -13 Pass
\% 2512 -64.29 -13 Pass
\% 3346 -66.22 -13 Pass
H 1699 -61.50 -13 Pass
H 2545 -66.15 -13 Pass

Highest H 3394 -63.87 -13 Pass
\% 1699 -65.79 -13 Pass
\% 2545 -65.30 -13 Pass
\% 3394 -65.60 -13 Pass
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LTE Band 5/3MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1651 -61.71 -13 Pass
H 2476 -65.04 -13 Pass
H 3301 -65.31 -13 Pass
Lowest
\ 1651 -67.08 -13 Pass
\ 2476 -64.50 -13 Pass
\Y 3301 -66.18 -13 Pass
H 1672 -65.66 -13 Pass
H 2509 -63.73 -13 Pass
. H 3343 -64.32 -13 Pass
Middle
\ 1672 -69.80 -13 Pass
\Y 2509 -64.15 -13 Pass
\ 3343 -66.21 -13 Pass
H 1696 -63.42 -13 Pass
H 2542 -65.41 -13 Pass
) H 3388 -64.14 -13 Pass
Highest
\ 1696 -66.77 -13 Pass
\ 2542 -65.10 -13 Pass
\ 3388 -65.62 -13 Pass
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LTE Band 5/5MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1651 -61.96 -13 Pass
H 2476 -65.07 -13 Pass
H 3302 -65.29 -13 Pass
Lowest
\ 1651 -67.01 -13 Pass
\ 2476 -64.49 -13 Pass
\Y 3302 -66.18 -13 Pass
H 1672 -63.64 -13 Pass
H 2506 -63.85 -13 Pass
. H 3340 -64.16 -13 Pass
Middle
\ 1672 -69.26 -13 Pass
\Y 2506 -64.25 -13 Pass
\ 3340 -66.12 -13 Pass
H 1693 -67.13 -13 Pass
H 2536 -65.28 -13 Pass
) H 3385 -65.40 -13 Pass
Highest
\ 1693 -68.10 -13 Pass
\ 2536 -64.04 -13 Pass
\ 3385 -65.90 -13 Pass
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LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1651 -63.71 -13 Pass
H 2476 -63.30 -13 Pass
H 3301 -65.11 -13 Pass
Lowest
\ 1651 -68.37 -13 Pass
\ 2476 -63.42 -13 Pass
\Y 3301 -66.43 -13 Pass
H 1666 -67.54 -13 Pass
H 2500 -63.45 -13 Pass
. H 3331 -64.44 -13 Pass
Middle
\ 1666 -71.43 -13 Pass
\Y 2500 -62.90 -13 Pass
\ 3331 -66.21 -13 Pass
H 1688 -62.75 -13 Pass
H 2532 -64.85 -13 Pass
) H 3376 -65.07 -13 Pass
Highest
\ 1688 -67.26 -13 Pass
\ 2532 -63.25 -13 Pass
\ 3376 -66.04 -13 Pass
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LTE Band 12
LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)

Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1402 -68.28 -13 Pass
H 2101 -61.67 -13 Pass

L owest H 2800 -63.36 -13 Pass
\% 1402 -70.38 -13 Pass
\% 2101 -61.73 -13 Pass
\% 2800 -64.69 -13 Pass
H 1417 -68.07 -13 Pass
H 2125 -64.42 -13 Pass

Middle H 2830 -65.63 -13 Pass
\% 1417 -70.52 -13 Pass
\% 2125 -64.79 -13 Pass
\% 2830 -65.39 -13 Pass
H 1432 -64.45 -13 Pass
H 2149 -65.42 -13 Pass

Highest H 2863 -65.56 -13 Pass
\% 1432 -66.36 -13 Pass
\% 2149 -65.17 -13 Pass
\% 2863 -64.92 -13 Pass
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LTE Band 12 / 3MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1398 -65.87 -13 Pass
H 2097 -59.08 -13 Pass
H 2796 -61.37 -13 Pass
Lowest
\ 1398 -69.97 -13 Pass
\ 2097 -59.61 -13 Pass
\Y 2796 -64.37 -13 Pass
H 1412 -65.90 -13 Pass
H 2118 -63.96 -13 Pass
. H 2824 -65.06 -13 Pass
Middle
\ 1412 -70.13 -13 Pass
\Y 2118 -64.28 -13 Pass
\ 2824 -65.70 -13 Pass
H 1424 -62.72 -13 Pass
H 2144 -60.42 -13 Pass
) H 2856 -63.14 -13 Pass
Highest
\ 1424 -69.72 -13 Pass
\ 2144 -61.97 -13 Pass
\ 2856 -63.39 -13 Pass
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LTE Band 12 / 5MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1400 -67.55 -13 Pass
H 2096 -56.18 -13 Pass
H 2800 -62.18 -13 Pass
Lowest
\ 1400 -69.92 -13 Pass
\ 2096 -58.84 -13 Pass
\Y 2800 -64.22 -13 Pass
H 1408 -63.87 -13 Pass
H 2120 -62.65 -13 Pass
. H 2820 -66.14 -13 Pass
Middle
\ 1408 -69.98 -13 Pass
\Y 2120 -64.13 -13 Pass
\ 2820 -64.97 -13 Pass
H 1424 -66.16 -13 Pass
H 2136 -57.23 -13 Pass
) H 2848 -62.96 -13 Pass
Highest
\ 1424 -69.78 -13 Pass
\ 2136 -58.93 -13 Pass
\ 2848 -63.34 -13 Pass
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LTE Band 12 / 10MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1400 -66.16 -13 Pass
H 2096 -57.25 -13 Pass
H 2800 -61.98 -13 Pass
Lowest
\ 1400 -69.77 -13 Pass
\ 2096 -58.06 -13 Pass
\Y 2800 -63.47 -13 Pass
H 1408 -61.70 -13 Pass
H 2112 -60.00 -13 Pass
. H 2816 -64.07 -13 Pass
Middle
\ 1408 -68.41 -13 Pass
\Y 2112 -61.56 -13 Pass
\ 2816 -64.31 -13 Pass
H 1416 -65.54 -13 Pass
H 2120 -63.31 -13 Pass
) H 2824 -65.73 -13 Pass
Highest
\ 1416 -70.61 -13 Pass
\ 2120 -62.64 -13 Pass
\ 2824 -65.24 -13 Pass
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LTE Band 17
LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)

Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1408 -68.58 -13 Pass
H 2112 -62.35 -13 Pass

L owest H 2816 -66.10 -13 Pass
\% 1408 -69.72 -13 Pass
\% 2112 -62.66 -13 Pass
\% 2816 -65.92 -13 Pass
H 1416 -67.57 -13 Pass
H 2122 -62.27 -13 Pass

Middle H 2830 -65.28 -13 Pass
\% 1416 -70.74 -13 Pass
\% 2122 -61.63 -13 Pass
\% 2830 -65.16 -13 Pass
H 1422 -65.49 -13 Pass
H 2136 -57.33 -13 Pass

Highest H 2848 -62.16 -13 Pass
\% 1422 -69.85 -13 Pass
\% 2136 -56.71 -13 Pass
\% 2848 -62.69 -13 Pass
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LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0
Measured Max. Spurious Emission(dBm)
Channel | Polarization | Frequency | Level(dBm) | Limit(dBm) Verdict
H 1408 -63.57 -13 Pass
H 2112 -61.27 -13 Pass
H 2816 -65.18 -13 Pass
Lowest
\ 1408 -69.11 -13 Pass
\ 2112 -61.82 -13 Pass
\Y 2816 -65.08 -13 Pass
H 1408 -66.45 -13 Pass
H 2120 -62.27 -13 Pass
. H 2820 -65.88 -13 Pass
Middle
\ 1408 -69.50 -13 Pass
\Y 2120 -61.64 -13 Pass
\ 2820 -65.43 -13 Pass
H 1416 -66.46 -13 Pass
H 2118 -62.35 -13 Pass
) H 2824 -66.35 -13 Pass
Highest
\ 1416 -69.49 -13 Pass
\ 2118 -63.28 -13 Pass
\ 2824 -64.96 -13 Pass

NOTE:
1) The power of the EUT transmitting frequency should be ignored.

2) All spurious emission tests were performed in X,Y,Z axis direction. Only the worst axis test condition was recored
in this test report.

3) The emission levels of below 1 GHz are very lower than the limit(<-40dBm) and not show in this report.
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Annex Photos of the EUT
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** END OF REPORT **
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